L I W

. o _u 5 =6 = =k = .= & & =

PARTS CATALOG

MITSUBISHIT CONCRETE PUMPE TRUCK

MODEL
DIA CRETE L1100BD-M33

MeaHhvyosy

"96/10




11
13

Bix

CONTENTS

C ?ﬁ. E L ees AEm mmm ees mEmE EmE e R S
SHUT CYLTNDER =-icrrmmiemmanmmmmmmmmr s

TV T (DTACRETE VALVE) -enecemorssessemsensossoemssssssas omcos i s s

CYLINDER

A e e 4% e T (AP = AT
GATE

[N L 1 e

LOCK

15

CYLIENDETR: """

TCHOVER

=
1

B

- IT

19

C-Y OO .- 5 1 - e

-
AUL1C OIL

El =4

23
27
29
— 35
37
39
41

L I N E B T e L T L LA L LR L]
Y ea Smm msE AEE mmE eee SAN aSE SEa AR SAE SAN MSE mee wes $AE AN BAE e P m———

TANEK &

1L
OFF

HOPPER & AGITATOR ™™™
ULIC

7 & 0 & ML I S&

WATER TANK ASS’

CREANING WATER
POWER TAKE

CREANING DEVICE - N S E e S e e e R
e 4R o
®mhy 7 (5 AN g

7k B o8 O
s e B W

45

b
N
Kz
A<
o
L

49
53
=87 .
59
- 63
65
= BT

BT BM e

B 0 X tm e EEE S EAE mEs mmm e SR SANEEE SRS EE= =y

SWITCH
CYLINDER FOR SUB OUTRIGGER --===rrorswseweme

L

= U7 A Im
& TRANSFER CONTROL

H ot BEE b D A
GOVERNOR
oa
OUTSIDE



- 73

DEVICE
7—&“7’?"“}#

o e R
SLEWING

[Te] = [=>] — (=] u = [=-] —r (=] e = (=5 — ] Ty ] [=-] — =51 uws - Per]
- e~ = [-=] = o] o0 o oo [=2] =z (=] (=] (=2l m ..w m m H ” “ M ”
RN w L F e 1
¢ 1 & & 3 & o3 & & & i3 | : S - T
: : : : ' : ' : : i : : : : : : = 7 : :
: : : ; : : : : : : : : y : - : : o2 %] : :
: : : : : - : : : : : : : : = : : = e : :
v h i V ) Ly H H H ] i i ¥ . = H i = _'
" ' W . v (4] . * . 0 " " ' [ B a " Exy N —
X : . i H o H - i : H 1 ' - X . Bhee 5 e
H : : : ; — : ' : — ' e o ' = b ! e
' . : ' 4 =] i = = = = . f = H = [=1 5 . I
y : ! : H [ . =] =] = o ' : = . = = : o= (& : Pr
1 ' ' : ' — ] (=) (=] = o H T £x3 L e - ' e . st
! ] ; ' b =} ] = = = ea : : = ' = = . o o ! o)
: ’ : : : - ’ : = : = — : oo : —
: ! g : ' = : — X e - ' 4 — : =] o = — : =
H . P . : = H 5 f . ! 1 L] = I [ =} - = r [=]
. : r H H = H o =} = o H H = H b @
: . ' ' ' == = = = = ! 3 5] . [ ] o ' e
H . v i =] . " . =] (=) - = s =
[l (=" [L%] (=1 (=9 = (= 2 s [ ] 'y (=) (259 (=9 [ [ 19
: — — ~ ~ o I o = = = ". _" = : — — vl — =] : ey
: e (9 o, [ e == s = = o v : = - = (] 7] 5 -8 : =1
: o = e . % o [ [ % I3 : : = 2 e z - . . ' z
: e o v~ v @m 2 @m @ m &) = o B wm oW - < -
: B - > > O Am o ) ' o = ! = s - 3 oo o > = 3
: | . . . > B2 =Z= &2 &2 A =1 ; = = ) =
: (7] w v 7] - X = - - = < e m = =l = o = 3] =3 =
: W v v w o N < | . i 1 P | - = = = o a9 1 . = T, (a9
: < < < < L - S n e e — — ®BMm —~ - -
% W A n A O P O O O O m @ a2 B o e o Hw o,
e Fe Fed S A b < & < E 4 B ¥ g m
m fm im pm Hm ha Y = -} - 3 Z i 1m fQ R - hed hE =3
G Yoy Yo Yo YO A= h — — — — < m Fo. hao B — N — 3 —
— B = He He= YO A Y ) b 1< B ke Koo E ¥ M & hm L@ B
v ¥ ¥ ¥ ¥ EO A@ MO N0 N0 ro Ym H< # B ho HO N Bo hta I HO
e BB REe REv REr R M@ S 3= @ B K gE> fm fm A= H—= 2x K~ 0 YO H~
5 8D D P 2 A 40O A 3 3 A4 A B f §= ¥ #4a 1O 4 1 Y £
O +tO +tO +tO *t0O +p * D ED ED ED ftm 2w i@ :tm <D ED ER ED Ex kS ED
p ) b b pd L= € f€ 4< d< (B 1m & Il 1< a<d a2 §< Em 3< R<
S hS ME A3 S A 2O IR M Il 1 A& K= 20 20 =M | I& Er En AD o
o 40 40 4o 40 4o 014 A b M A AD 1A vz Az AO b b Ya %t iz o+0
& (o lo 1o 10 ik ¥ U LM St i O 2| A0 A0 Ak A O 2O I b
m hm M hm Nm ME e zE Sy Sm S RO s MO RO RE ME A< @ B PE M




151
159
161
163
165
167
168
171
173
175

: " m P BN m m |
m S P S | :
P m ; = : : : : :
: : i = : z : : : : i
s s %) ; : 72 : ; i : : : :
= o » ' ' = : = m : : : ; :
o *e < : : = : = : : : : : " :
¥ : : = Lo m : m : m : : !
(% @ . m : : - o : : ; : : : : : : :
o ) = : : = e : : : : : ; i : : :
-t - - : : - o m : m ; ; : m : o :
- = < = : ; Z = : m : ; : ; : ; o =
3 - = 2 : 7] — =4 : : ) : : : : : IS =
ES B il : w < = : : & : : : : : < =
O O Mt S e = o S : : o : : : ' : = .
(3] s E b = 8 : - : ] : : : — o
- o Bm = N A o 4 ' m : e : ' : O B
- - Hem 2, oA S = L B= : : 2 : m m < y
o o %o e = . %D 5 = W ; 4 m n ; : : : S
i R - s 7, Y -9 ¥ = 8 : &) v 7 _ _ _ o, : : S
2% M 0 — w | = F X > : < = = =) O : : B NS
0 ~Oa 'm = & < 5.3 ) iy i o : = = = [ _ : R
E> #> A —_ B - S k= : ' (& = = T ] = T
Vi vV e @) =, e O o £ hOo o ] : = < < i o . < EX
B i@ | e o BE N (VI | = A MDD RS - = = no w -1 > ro
Hz Hz tm &) - #b Yo &) m 40 = = v Z a H< hNO < < 20
S 2@ Lp, o B oHa, B o B [o¥ D o< O = bho Mo hA ha > O I
Ao he 20 BA < N Ha He A b h A b m b A= A= de= dm b h 3~ pm
NO NO D e © Ya Eb YD rO0 YD Am go Ak, Y@ YO ro * b Al Ya &
o a Y+ < ~— %m N h I N Fo» o § tm tTm bz tz Ltz Em tTm Y@ o:iz Yym
| MmO YO Epe e K<€ A A e A < hm BZ O f> M= @ Y@ Y@ WHE> M~ M= o oy@m s
20 20 8. 40 im Im (o (o +Z (A MmO oAE = M 12 v N NA B 1A A A gl
e E— Ee | > $D e B B> MO B cm R f< i "m0 YO MG < rm o @m MO |«
£ v fa. M g4 A0 fx Fm no X MO ¥E H= 1> e Mo Moo do BB ot o Ao N




177
178
181
"*183
185
© 187
189

VALYE

v ﬁ L V E G A A EmE mmw ess S A EEE NP IS REL AML samamm mEmm EEE owEE RIS SSF oSS Lss SsEsssassass
I N G V A L V 'E e Ges sS4 ES EES GRS IEF SS4 e. SLE SRR EES S4E S SR EET RET NE T ETS RES SRS S8 e

o m L — F
R E ,G U L h T 0 R 5% S4m mmm mmE EE tSs Ass Amm EEe AEE SR EES SES AN Ems e eSS S ESL S s Sas saE =
1] — = s g
ROAD RELIEF VALVE
e % M

]

L
W
F L 0 w R E G U L A T 0 R fs mEE amE ses mmm ames mms =sS SS5 LS AmA Smw eSS SSs 5SS AN EENATS EETEETE EGE ImE mEE TR

- — L W a L — F
FL C' W RE G U L A T 0 R ia maa mem de4 mam mes memEms EES SAS SEA S ANS ees eme ete sseads e nee ane e aas =n.
-2 — L #F a b — F

a— K

7]
(=]
—

O I D V A L V E s mEs sss s Ers $EE S2 sas s s .

L g

vz,

© 195
187

sw =

SLEWING

MOTOR FOR

OPERETE V-AdellBle -
01L

= a TS — Pt T

&
—
ED
N <
¥
EQ
B >
o

MANUAL

-

201

SlWE W I NG sworormmemeenmeenes

MOTOR FOR

CIL

WO

¥
2D
v <
ko
EOQ
B>
g

- 205
207
- 209
211
213

VALYVE

FOR AIR CLEANING
GUTR T 68 ER s

F 0 R A G I T A T 0 R sw $53% SEE aEE sme sew Sed JES LAN BN RAW S SSS sen nnw wwS

—
VALVE FOR

3

Comam it
TRIBUTER VALYVE WITH RELIEF

MOTOR

RELIEF VALVE
- =]
[

B R A O M o o L e —

OIL

=¥ i PR O ok ¥P

5
D



Fr Ity
Chassis With Cab

5 g % F = y & & W 85t | Eikg
Key Parts No. Parts Name @ty |Weight
F33 P641051000 |#r7Hny Chassis With Cab Ass’y
1|F33 P641048000 |F+TfHirvy Chassis With Cab 1 FV
2|G00 P541904150|7549} Bracket 1
3[GO00 P541905400 | 7349k Bracket 1
4|HO03 P544311000 |&=H3a—2 Yoku 1
5|H81 P541577000 | 7L 7074% Flexible Wire 1 1
6 | H70 P541904200|%axs} Gerommet 1 M
TIH21 SABO0B04060 |ABFELE Bolt 2 W8
8|H21 SABO0B802560 |AA+HLk Bolt 2 3
9|H23 SBA0812100 |~ &F+vt Nut 4 W8
10 |H24 SBK0800220 |/ 3% Spring Washer 4 M
11{G00 P5419086520 |#EWIBE 7} (&) Bracket 1 -
12|1G00 P541906530 |#IBUtAT b () Bracket 1 2
13(M27 P541904780 |#8+—x Hose 1 MSE
14 | M2T7 P541804790 (#88+k—x Hose 1 MH(
15337 P541904750 |h—2gEE Joint 1
L6 (J37 P541904740 | k—za@EF Joint 1
L7T|M50 P541904800|sSvF Band 6
18|H21 SAB1203060 |A&#fLk Bolt 7 M12
189 (H23 SBA1212100 |78+~ F Nut 7 M2
20 |H24 SBK1200220 |/¢xEEe Bolt 7 W12
21|G00 P541906780 |47 Pipe 1




FrIftie v

Chassis

With Cab

®

{

= \ T3
g ke

b

J




T—=hFRALT7HTR (DA 7)

Gate Valve Ass'y

% |8 2 & = ¥ & & ® & Hikkg | 4
key Parts No. Parts Name Weight | Reg
LT3 P633011000 | 4 — BAALVTHEITE Gate Valye Ass'y 828
1| H21 SAD1206030 | A& it & 41 k Bolt 2 M125

2 | J21 P533407030 | 7L — p Plate 2
3 | JS55 P533906740 | 7w & 4 Bushing 2
4 | H21 SAB2012540 A& AL b Bolt 1 M20X
5 | H2l SAD0B01230 | A AH =+ b Bolt 2 M8X1
6 | H23 5AB2012100 | A+ » b Nut 1 M20
T | H21 SAD2405530 NERfFEEL P Bolt T H24x:
8 | H24 $BK2400220 | “3x s Spring Washer 7 M24
9 | GO0 P533421000 | 754 o h( =+ F) Bracket 1 17
10 | J50 P533906430 | chzmgy Hollow Shaft 1 22
1 1| H24 SAK0800220 | N2 s Spring Washer 4 M8
12 | H2l SABOBO1660 | Afy# Bolt ) 4 HBX16
H85 P533008000 | X b vt —fAwr 2 Stopper ASSY 1 we(
1 3 | K60 P533415000 | L s¢— Lever 1
I 4 | H85 P533414000 | 2 b wst—sr— 2 Case 1
15| 620 P533907970 | w27 71— Wear Plate 1 25
1 8 | J21 P533906440 | +—F L — p Key Plate 1
1.7 ] H21 SAD0802030 | &M A H = 41 k Bolt 2 M8X20
1 8 | H21 SAB2007040 | 74 b Bolt 1 M20X7
19 | H23 SAB2012100 | <@+ » b Nut 1 M20
2 0 | H2l SAD1008030 | /#8741 k Bolt 2 M10x80
2 1| H21 SAD1003530 | A Af = F Ik Bolt 4 M10X35
2 2| 125 P533908650 | # 5 — | Collar 9
2 3| L20 P633009000 | Bl ¥ —MIr&Cylinder ASSY 2 B
2 4 | H2l SAD1403030 | AMmAH =4 k Bolt 8 H14X30
25| M72 P533906610 | O —y > » 0-Ring 1
2 8 | J55 P533908450 | BA 7y o 4 Bushing 2 3
2 8 K81 P533908000 | w =7y >4 Wear Ring 1 4
29 G20 P533909750 | x & L — ¢ (H) Scraper(R) y 8™ ron 1 1
3 0 | G20 P533909740 | % % L — ¢ (%) Scraper(L]} Type 1 1
29" | MT1 P533909480 | =4 L — ¢ (F) Scraper(R) 1
30" | MT1 P533909470 | 2 L —s¢ (%) Scraper(L) | Y y 7= 1
31" | G20 P533909600 | WA K (&) Push Plate } Rubber 1 1
32" | 620 P533909590 | @ AIR (&) Push Plate type 1 I
33 | H21 SAD1202530 | AmAH &+ k Bolt 14 M12X25
3 4 | H2l SADI202030 | AMAHEHELF  Bolt 14 '
35 | L73 P533909760 | S,¢1 S Pipe 1 89
36 | J26 P533908760 | 2y —7 (3) Sleeve 1 1
3 7 | J26 P533908070 | 2y — = H H Sleeve 1 1
38 ) L23 P533909030 [vyvsr—xs g Cylinder End 1 101




Fe=beiT
GATE VALVE




Gate Valve Ass'y

.

F=bSLTETE (D<A T)

T —
& F 5 #f 2 £ l&45 | Efkke A
Parts No. Parts Name B | Weight | Remarks
M71 P533906410 | +%w = Packing 1
H90 P533907390 4 F Liner 1
H2Z1 P533908480 | A#EATEFE L F Bolt 6 M12X40 °
H24 SBJ1601100 | EEE& Plain Washer 6 M16
H24 §BK1200220 | ixms& Spring Washer i M12
H23 §AB1212100 | AAF w b Nut 6 ML2
G61 P533906510 P ER Clevis 1 2
L20 P533093000 U R4 Cylinder 1 36 | @i
J53 P533906560 DUF w5 DU Bushing 2 MB4020
H25 P533906490 B Pin 1
H32 SHM1000220 FU—=R Zw 7L Grease Nipple 1 A-PT1/
J53 P533906450 T Bushing 2
H21 SAD0802030 | A\ =# k Bolt 8 MaX20
630 P533906480 AP Y—=Hsi= Dust Seal Cover 1 3
M71 P533906620 YA b= Dust Seal 1
K81 P533906540 T XA ]~ Distance Ring 1
MT1l P533906620 | #=Z b ¥ — 1L Dust Seal 2
H32 SHM3000220 (#U =% =« ) Grease Nipple 2 C-PT1/8
J22 SAHO400110 | CEIFh e Clip Ring 1 WA 4
H21 SCG0820320 ANARfGEEDRE S Set Screw 8 MEX16
H24 P533906890 | & Washer 3
H21 P533910280 F i b Bolt 3
KBL P533906410 (Fz2%>21y v 4 Distance Ring 2
H21 SAD2004030 | A ZEA b Bolt 2 M20%40
J55 P533906200 Ty ¥a Bushing 1 9
G30 P533906470 Y=l -z Seal Case 1 T
MT1 P533906660 FZPby— Dust Seal 1
MT72 P533906650 O-1y ¥ 0-Ring 1 260
H22 P533907490 | (k¥ % Set Screw 2 M16X12
HO0 P533906280 | EZ> o + Driving Lingr 1 42
M72 P533906640 oO-y D-Ring 1
H21 SAD0802030 NE A E R R Bolt 8 MBX20
F11 P533309720 | % — poivey o > Gate Housing 1 158




il 20 % 4
GATE VALVE

31




F=brRLTHIE (D3AT)

Gate Valve Ass'y

—

# & F 5 ® & & B = ke W =
Parts No. Parts Name M Weight | Remarks

H21 SAD1001630 | ABANRfF=HNL b Bolt 2 MLOX16

J21 P533906300 | ¥ —F L — b Key Plate 1

K81 P533906850 | R& Y » + Driving Ring 1 L7

J50 P533906220 | X5 R b % Thrust Bearing 1

M7T0 SHD2900120 | /Yw 2 7w 7Y > % Back Up Ring 1 + | P290

M7T3 SHB1290020| O -1y »» & 0-Ring 1 P290

M30 P533906260 | X b v Pistn 1 15

M73 SHB1285020| O —Y » & 0-Ring 1 P285

M70 SHD2850130 | »Yw # 7w 7Y » & Back Up Ring 1 P285

G30 P533906590 | ¥ &2 b —uL Dust Seal 1

J50 PS533906580 | BRE & Bearing 1

G61 P533906460 | Z L E = Clevis 1 2

H21 SCG0820320 | RARfA =1k %2 & Set Screw 1 MaX20

J22 SHA0G20210 | CE g Clip Ring 1 H 62

H25 P533906970 | £ Pin 1 1

H32 §HMI000120 | # U —R =w 7 Grease Nipple 1 A-PT1/8

GO0 P533382000| 754 » b Bracket 1 2

H21 SAD2004030 | RAXRF=H I b Bolt 2 M20X40

H21 SAD1001430 | ARG EHL b Bolt 4 M10X14

E45 P547751000 | sEEERX A » F Switch 2

H21 SADLGOGO30 | AANfFEH N b Bolt 12 M16X60

H21 SAD1606030 | AT =K )L k Bolt 4 MLBXGO

H32 SHM1000120| YV =X =w FJ) (Grease Nipple 2 A-PT1/8

J55 P53IV06T00 | 7w v a Bushing 2

H32 §HM3000120°| #Y—RZ =w 7). Grease Nipple 1 C-PTL/8

H21 P533906310 | & » kAN b Set Bolt 1

GOD P533407000 | 754 » b Bracket 1 12

H23 SAB1212100 | ;& + » b Nut i M12

H24 SBK1200220 | »“xE & Spring Washer 4 M12

GO0 P533386000| 754 v b Bracket 1 33

I55 P533906210 | 7w i 2 Bushing 1 9

G30 P533906630 | 2 7 L —% Scraper 2

G30 P533906250 | & — A Hs3— Seal Cover 1 20

L20 P533091000 | >y » ¥ — Cylinder 1 45 | BMIz15E

M22 P533367000 | sE N1 7 Pipe 1 10

H21 SAB1604040 | B NfFEXHI b Bolt 12 ML6X40

H21 SADL203030 | AANRME KL+ Bolt 4 M12X30

H24 SBK1200220 | /A& ES Spring Washer 4 M12

H20 P546409020 ) 7L — b Plate |

M22 P533420000 | /X1 FHH — b Pipe Snppot 1




e YAV 4
GATE VALVE




F—=bF2RN7THITE (DALT)
Gate Valve Ass'y

75 B E E B B & & L& | Eikke 2
key Parts No. Parts Name # & | Weight | Remark
41| H2l S$AD1204030 | AEAMEHLL  Bolt 4 M12X40
42| H20 P546409040 | 7L — k Plate 1

43| M22 P546409010 | ¢4 7 Pipe 1

44| H20 P546409050 | 7L — b Plate 1

45| FL0 533906830 | 4 —o v # Casing 1 67




- e g D T 4 T

GATE VALVE




BEvY ¥
Lock Cylinder

B & T 5 B & & 18 Hikkg {f ﬂ

Parts No. Parts Name £ Weight Remarks
L20 P633009000 BEYY »#4#iL& Cylinder ASSY 2
G30 P533907790 FA b= -Dust Seal 2 20X28%4.5
K81 P533906360 ey Wear Ring 2 PB201-5K-
J25 P533906530 17— Collarg 2
631 P533907780 MAE Cover 2
G30 P533906380 FYAL—N Dust Seal 2 50X328X5)
J11 P533907770 FZxbkroy F Rod 2
M70 P533907800 | /% v+~ Packing 2 20X2815
G31 P533408000 7psi— Cover 2
M72 SHBL0B0020 Q=Y »¥ 0-Ring 2 PEO
M73 SHD0600120 Ry 7w FY Y Back Up Ring 4 P60
L20 P533907760 Y V- Cylinder 2
M72 SHB20T0020 o=y 0-Ring 2 G70
MT3 SHD0T00220 Wy 27w 7Y % Back Up Ring 2 GT0
J55 P533906350 Twa Eushing 2 MB 503001
M70 P533907810 AR o Packing 2 50X6018
M7T3 P533906390 Ry 5T e FY ¥ Back Up Ring 2 50X60%3
H21 5AD0DB01230 ANBEAfSEFRLE Bolt . 4 MBX12
M62 SKMT008100 NARRESS Y Plug 2 PT1/4
L70 P533087900 =NLFa b Seal Kit 2 1.2.5.8

12. 13.1




BEey) vy—
CYLINDER




BABA Y » &
Open & Shut Cylinder

BFs F & F 5 # & € R &9 | Wk
key Parts No. Parts Name Qty |Weight

L20 P533093000 YUY¥—#MIE  Cylinder ASSY 1
1 [ JI1 P533093010 EXbrowk Rod .

2| J11 P533093020 |#%Aow K Rod 8 M

3 | H23 P533003030 | AA+wv b Nut 8 'l
4 | G30 P533093040 F—3 Cover 1

® | M75 P533093050 TovaHAs v b Gasket 1 G
6 | G30 P533093060 | ow KFaH.<— Cover 1
7 L20 P533093070 P I Cylinder 1
8 | JOO P533093080 | ¥+ 7 F Shaft 1

@ | M70 P533093080 EXbviiwdy Packing 2 i

@ | M75 P533093100 |- %YL ¥—HZ4 v hGasket 2 Hi

@ | M70 P533093110 A S DA Packing 1 LB

@ | M7T0 P533093120 Ow Koty F Packing 1 I§
@ | J55 P533093130 Oy KF7w iz Bushing 1

@ | M75 P533093140 EXbFYHR5 v b Gasket 1 63
15| M30 P533093150 EX b Piston 1

@ | K81 P533083160 | w7y us Wear Ring 1 1
1 7 | H22 P533093170 |i»% Screw 1
18| G30 P533093180 | ~Aw K#ss— Cover 1
1 9| L50 P533093190 | =7—tk=<L7  Valve 2
20 | M75 P533093200 |[SATHZAE 4 R Gasket 2

M70 P533093900 | ¥ —JL# y b Seal Kit 1 5.9

12,

16




™ BA -

SHUT CYLINDER

OPEN &

19
20

19
20

1

mark

-80
-45




S et T L U o

S PIPE SWITCHOVER CYLINDER
o o | a5 | | B

el s Tk B s may kG L

L20 P533091000| Yy ¥—@3rS  Cylinder ASSY 1
1 |G31 P533091010| Ao Fhsi— Cover 1
@ [MT70 P533091020| RV Fr Packing 1 SPG-T5
@ |M72 P533091030| ERFy# R v b Gasket 1 o5
@ |M72 P533091040| Y v ¥—#H 24 5 FGasket 2 670
® [M72 P533091050| Fwa# 24 v b Gasket 1 665
® |M70 P533091060[ oy Kriwsy Packing 2
@ |[M70 P533091070| ¥R bsiwF Packing 1
8 [J11 P533091080|F=xbvoa kK Rod 1
9 [H22 P533091080|kwbdx Screw 1
10 |H30 P533091100| =k Piston A
@ |K81 P533091110|D=TY VY ~ Wear Ring 2 W-15
12 |K81 P533091120|2vy¥svy¥¥ Ring' 1
13 |L20 P533091130| Y ¥ ¥—Fa=7 Cylinder 1
14 |G30 P533091140| oy Fhsi— -Cover 1
15 [G30 P533091150| YyF—F— Cover g
16 |[J55 P533091160|owFTava ‘Bashing &
17 |H23 P533091170|AAF+ s b Nut- 8 M8
18 |J11 P533091180| %4y K Rad 8 ui
19 |Jo0 P533091190| Y%7} Shaft 1
20 |L50 P533091200| 2 »¥s5yvs¢0T  Cushion Valve 2
@ |M72 P533081210|==FA#F R v+ Gasket 2 M
@ |M72 P533091220 (st Ak s b~ Gasket 10 P10
23 |L57 P533091230|F=9 22807  Check Valve 5
24 |L50 P533091240| =7 —4k&/<AF  Valve 2

N70 P533091800| &—Jb%w b SEAL KET 1 33000




TCHOVER CYLINDER

- F i i ) -
PIPE SWI

-

s
S

rks




IFU—=pi) ¥
Pumping Cylinder

= g & F 5 ® & & W 185 || &| W
Key Parts No. Parts Name q ty Ke Remar
PA34099000 [22-}4 #4%  Puaping Cylinder Ass'y

1/L20 P534522000(ax2y—poyvy Pumping Cylinder - 21103
2|L20 PA34049000 |ExXp 4TS Piston Ass'y 2 14 |85 0
3|M30 P634901950|FERprEl Piston 2

4 |H21 SAB1204000 |/~AELE Bolt 8 M12x40
S5|H24 SBK1200210 |/3%ES Spring Washer 8 M12

6 |H24 SBJ1202000 | FEs Washer 8 M2
/TIMT0 P534489000(ERPrindy Piston Packing 2

P8 |MT0 P534009820 | ERM vty Piston Packing 2

9/GTT P534909790 |,tv+4@2 Packing Cover 2

10/ M22 P534900020 |s84F Pipe 12

11 |H21 SAB1203500 |mFELE Bolt 12 MI2x35
12|H24 SBK1200210 |%ES Spring Washer 12 M12
13 (M72 SHB2220010|0-yx¥ 0-Ring 4 6220
14 |H21 SADZ406030 |~ARHELE Bolt 16 M24 %80
15|H24 SBK2400220 |/<xis Spring Washer 16 M24
16 |J30 P534037000 (A0S Coapling Ass'y 2 {1 |78 @
17/J30 P534227000| 31>k Joint 2

18| K81 P534124080|27veZusy Clip Ring 2

19 |H21 P534901260 |#HiF Bolt 2 M12
20|H23 SBA1212100|;5AF+vFk Nat 2 M12
21|H24 SBK1200220 |/38% Spring Washer 2 M12
22|H85 P534607000 |EsR Stopper 2




avsY =y ¥
Pump Cylinder

-

I_--.r.!—---_ru-—.-—_Tn_--.—-._-..

e i ———
e e | | L=
)

-y
Il

®




MEY s
Hydraulic Cylinder

ﬁ%l q & #F = B @& & 185 | ®EEle| & =

Key Parts No. Parts Name Q' ty |Weight Remarks
L20 PB34001000 |MESY#ETS  Hydraulic Cylinder Ass’y 21451

10| L20 P534556000 |fE>Yy s Cylinder 2 84

11|L20 P634902240 YYu¥Ay K Cylinder Head 2 36

12|J11 P634902630|E=broyF Rod 2| 70

13|L23 P6349002250|vyosxup Cylinder End 2 8

14 |G77 P6834902640 |+ v gz Packing Cover 2 9

15(J55 P634902570 HAFTwira Guide Bush 2 3

16| H23 P634902280 |4} Nut 2 1

17T|L21 P634902510 |MEERpY Piston 2 3

18(J26 P634902290 AU=A1) SENMJ 2 3

19/J26 P634902300 AU—=72) Sleeve(2) 2 2

20|/F12 P6349802520 T Fw by — Holder 2 2

21|J55 SFBO0650600 |HfFTvia Bushing 2

22 |KB81 P534901930 LTAFAbI=TY Y Wearing 2

23 |MT0 P534529000|ERpwrtwsy Piston Packing 4

24 | K81 P534808300 RIRw by Magnet Ring 2

25| |M70 P534909360 EHTL Rubber 2

26 |H25 P534900T40|E > Pin 2 $5x20

2T|E45 P534901450| FozibEes Pin -

28 |IMT0 P6340902550 |0y Krdwsty Rod Packing 4 I81

29 |MT0 P634902530|0wksSusy Rod Packing 2

30 IMT0 P634902540 (Ow kritwxs Rod Packing 2

31 M72 SHB2180020|0-Yy>s 0-Ring 2 G180

32| M72 SHB2125020|0-y>% 0-Ring 2 6125

33|M72 SHB2105020 |0y 0-Ring 2 G105

34 |MT72 SHB2100020 (0-y>” 0-Ring 2 G100

35 |M72 SHB2035020|0-y>% 0-Ring 2 635

36 |MT72 SHB1090020|0-v>¥ 0-Ring 2 P90

37T|MT72 SHB1049120 0-yr O-Ring 2 P49

38 |MT73 SHD1250220 (/897w yusy Back Up Ring 2 6125

39 [MT73 SHD1050220 |92 F7 9y Back Up Ring 2 6105 -

40 | M72 SHDO0350220 Nyl TodY oy Back Up Ring 2 G35

41 |M73 SHDO900120 |SesToulyss Back Up Ring 2 P30

42 MT1 P634902560|#xXro—iL Dust Seal 2




BEY w4

Hydr. 0il Cylinde




HEY ¥
Hydraulic Cylinder

7= #f @& F = B & & W 1 &5 | ®iikg |
Key Parts No. Parts Name Q' ty |Weight R
43 |E45 P547748000|U—Krqo¥ Lead Switch 2

44|F12 P634902320|U=FRAwFH¥vsX Lead Switch Boy 2

45|L30 P534531000|—av2 Pee Cock 2 1/4

46 [M30 P534532000|AChe 0il Cup 2 1/4

4T |H21 SAD2209030 |A&EAMHLE Bolt 4 M22 %
48 |H21 SAD2205530 |ABARELF Bolt 32 M22 X
49 ([H21 SAD1604530 |AmREHELP Bolt 12 M16
50(H21 SAD1202530 |7\~ HELE Bolt 8 M12
S1)H22 SCGO0610320 |ARAHEDRY (B  Screw 2 M6 %
52 |H24 SBK2200220 |/2xiEs Spring Washer 36 M2
93 |H24 SBK1200220 |/<3:8Es Spring Washer 8- M2
54 |H21 SABOGO1240 |ABELE Bolt 4 MG X1
55|H23 SBA0G612100 |~fmFvk Nut 4 6

56 (H21 SADO601230 |AmARHELER Bolt 4 Mo x1
5T|G70 P634002580 |mHet Hardware 4




WY 5
Hydr. 0il Cylinde

LT

BIEN

BiEH

B8 BUEW

EiEr

1mu@auMﬂAmw:n o U<

_@%aﬂagﬁ .f s

Er

! )

_2 2.—




ThbeEE
Cleaning Device

s ® & ® s & & W 187 | & &| W =2
Key Parts No. Parts Name Qty Kg Remark:
D11 P635040000 | /kKEEEEATD Cleaning Device Ass'y
D14 P635044000 |EkEEMTR Valve Ass'y 2 2
1|H85 P535520000 |&F&R Receiver 2
2|K60 P535414000 | Li— Lever 2 1
3|H50 P535901430 |HAF Guide 2
4|H25 P535411000(F >~ Pin 2
5|L50 P535900180 |H-isLT Ball Valve 2
16|G62 P535901970 | ERE % Spring 2
T|H25 SCP0301520 |HIEY Split pin 4 3%15
8| H24 SBJ1001000 |FES Washer 4 M10
9|J22 SHA0220110 | CEukdla Clip Ring 2 §hF22
L56 P635017000 |UrEsHETS Valve Ass’y 1 40
10|L56 P535904820 |UEsrhE Valve Body 1| 28| &EA
11|/G30 P535804880 |#A5— (RA) Cover 2 2
12|/G30 P5359004900 |4 = (okit) Cover 2 1
13|L50 P535239000 [F-Jiv7 Ball Valve 2 B 70
14|L50 P535276000 | HF—lsLT Ball Valve 2 ER 40
15/|G62 P535901520 |E@ s (BA) Spring 2
16|/G62 P5359020050 | E@ & () Spring 2
17|L82 P535902060 | ¥=F (BRA) Seat 2 1
18|L82 P535802070 —b (o) Seal 2
19 |M72 SHB20985020(0-Ux¥ 0-Ring 2 (95
20|M72 SHB2060020|0-U2Y 0-Ring 2 GEO
21|M72 SHB20T70020|0-U>7 0-Ring 2 G70
22 |H21 SAD1203030 |AARFEILE Bolt 24 M12 X 20
23|F24 SBK1200210 |/ xE® Spring Washer 214 M12
24 |F20 P535508000 |k&Es>y Tank 11165
25|H25 P535804860 | 7 Screw Rod 2 3
26(J13 P535402000 | REFIL Spindle 2 2
27|H25 P535904840 |F =~ Pin 2 1
28| H25 P535904850|FE =~ Pin 2 R :
29|(G30 P535509000 | A= Cover 2 23 .
30|M72 SHB1230020|0-Y>»Y 0-Ring 2 P230
31(J22 SHA0400111 |#FiEda Ring 4 BECF 40
32|H21 SAB1203060 |7~AFNLb Bolt 8 M12x30

—~09—




CREANING DEVICE

T w4l o

®~@ gl
000rcOESd

E
6
STUBELE AHV 4

@ s
000LI0SESd




BRI
Cleaning Device

/s # = F 5 y & & 187 | & &| W 3

Key Parts No. Parts Name Qty kg Remark

33|H21 SAB1605040 |7SAFHLb Bolt 4 5 | M16x50
Spring Washer 8 M12

34|H24 SBK1200220 |/ REs




o

CREANING DEVICE

i Bt oS R

- |
- |

m |
m ]
77 _
®~ O i

000r20ECd 6 L
OIBEY K .
v il
2 / |
_
O~ &

000LT0SES




TREELE

Creaning Water Pipe Line

I_FF% ¥ & F 5 £ & & W 1 &5 Bl W %
Key Parts No. Parts Name gty Kg Remarks
M20 P635042000 | keEEHELS Cleaning Water Pipe
‘ Line
1|LO3 P542543000 kA s TR Water Pump Ass'y |
LO3 P542542000 |AKH#y7 Water Pump 1 EREEIP15H
9 IM20 P535527000 | RAREHEIRD Water Suction Line 1
L56 P535417000 3 HUREH Change Ovar Valve 1 2
3|/M20 P535528000 [/K&EF (1) % Water Pressure Line 1
L50 P535418000 E2HF Relief Valve 1 AP
L50 P535378000 FH— T Ball Valve 1 1B
4|M20 P5355290000 |/k#ER (2) iR Water Pressure Line 1
L50 P535218000 H—= LT Ball Valve 1 1Y/8
L50 P535378000 F—i 7 Ball Valve 1 1B
P12 P535833000 | M Pressure Gauge 1
5(M22 P535530000 v Water Pipe 1 1 |
6|M27 SLTE070600 |METLF—Z Rubber Hose 2 2 | TOK-1xB
7| M27 SLT2070450 EEILFR—A Rubber Hose 1 |
g8 |M27 SLT6103000 | METLE-Z Rubber Hose 1 1
g |M27 SLT2078000 |RETLE—R Rubber Hose 1
10|{M27 SLTE60T0800 EETLER—A Rubber Hose 1 1
11|mM22 P535905610 7 ak—R Hose 1
12|M22 P535904510 #7awk—2A Hose 1
13|G72 P542901210 FaEY=oUw7 Clip 3
14|H12 P5339800620 gL ¥=2507 Clamp 4
15|M22 P542900440 AR T AFR—A Hose 1 3
16|M22 P542903780 AGHE T Ldk— R Hose 1
17|M32 P542293000 Hw—2R /X Hose Nozzle 1
18|M32 P535531000 |+—2JXNHEIR Hose Nozzle 1
L50 P542802950| H—ln7 Ball Valve 1
M32 P542902980| H—RSAN Hose Nozzle 1
19|H21 P568835000 | UFLE U-Bolt 2
20|H21 P668903L110|UFRLE U-Bolt 1
91|H23 SBA0812100 |7A+vh Nut 6
99| H24 SBKO0B800220 |/ 3kER Spring Washer 6
23|M30 P564188000 200AKEZI Y Flange 1 5




HppsE
Hopoer & Agitator

Fo
5 ® 2% & 5 ®x & & W 155 |Efkkg| @& &
Key Parts No. Parts Name 0ty |Weight Remarks
D54 P636036000 |BHPEREUS Hopper & Agitator Ass'y 266
| F2s P536836000 |hyss—Hhik Hopper 1| 145
s|F16 P536813000 |BREBER Cover o
31HBRO P536758000 |&=@ Grille 1 17T .
4| 700 P536814000 |7} Shaft i1 a2
5|1G00 P536770000 T34 b Bracket 1 3
§1G30 P536833000 Fr—=AN Caver 1 4
TIKE1 P536905950 7 —L4(1) Arm 2 5
glJs0 P536905100 W= (K Casing 1| 12
g{Js0 P536905110 = (M Casing 1 9
Lols26 P5360051T0|RY=7 Sleeve 2| 1
11|G30 P536905180 |45 Cover 2" 2
{2/Goo0 P536903980 FyARF AR 2T Distane Ring 1
13/Go3 P536905680 H4— M2) Support 1
14|Gc03 P536905880 R b Support 1
156|J24 P536902870 A b ysi—2) Stopper 1
16|J24 P536803990 R hy2ri=(1) Stopper 1
17 |M30 P536689000 7 b=l Shaft Seal 2
18 |MT71 P536754000 BEE Pin 1
19 |M22 P536905980 AT Pipe 1 3
2o0|G30 P536806 000 | Ky —=AA - Cover 1
21|LOT P536795000 AANE—F— 0il Motor 1 10
22 |K05 P536902830 A7alrv b Sprocket 1 9
23| K05 P536902840 Z7a4s v b Sprocket 1 1
24 | K01 P536739000 o—3—F=—¥ Roiier Chain 1 3
25 |H25 P536902280 HE Pin 4 $5x45
26 |Mb2 SKM7008100 g i Flug 2
23 1. 32N P5369020820|F— Key 1
28| H21 SABL1605060 pav:E i Bolt 20 2 | MI6%50
28 |Hil SAB1604060 AR b Bolt 8 M16 x40
Jo|HZ1 SAB1404560 SATFLVE Bolt 4 M6 <43
o SAB1403560 FAEFELE Bolt 4 M16 %35
32 |H21 SAB1204560 ARV Bolt 4 M12x45
33|H21 SABL1202560 A+ b Bolt 1 M12%25
B

e | D

(19(e)

DO

2% eOw

=l




HOPPER & AGITATOR

f= R k-

SCONOTDD,
(96 @ [ ® ©

.....

AR 7 '

a1 )2t ISIEV)CELLC B1) (0469 Sr) (G2




HpdE
Hopper & Agitator

[
=5 $ & F = g & f L& |ERKe | # 4
Key Parts No. Parts Name @ty |Weight Remark
34 |H21 SAB1003560 |AEHELE Bolt 4 Mi0=<35
35|H2Z1 SAB1003060 |A<BHLE Bolt 1 MLO>30
36 |H21 SAB1002560 |~AAELF Bolt 4 M0 %25
JT|/H21 SAB1002060 |A®mELF Bolt 4 M10<20
38| H21 SABO0802060 [AmELE Bolt 1 M8 = 20
39| H21 SABO080L1460 |/ AmELE Bolt 8 M8 = 14
40 |H21 SADOB8O01430 | 8BYtELE Bolt 1 M8 <14
41 H24 SCGO610300 |AAARMEDRY Screw 2 MBX10
42| H23 SBAL612100 |/ABF+vh Nut 24 M16
43|H23 SBA1212100 |~y Nut 4 M12
44)H23 SBA0S812100|/~AmFvh Nut 2 M3
45|H24 SBJ3302100 | FEeEAh Washer 2 M33
46 |H24 SBJ2702100 |FEEeEsh Washer 2 M27
47(H24 SBJ1602100 |FEEesh Washer 8 M1
48 |H24 SBJ0B02100 |FEEeEh Washer 3 M3
49 | H24 SBK1600220 |/<kpks Spring Washer 23 Mi6
50|H24 SBK1400220 |-SkEES Spring Washer 8 Mi4
51 |H24 SBK1200220 | % Spring Washer 5 M12
32 (H24 SBK1000220 |,3%@Es Spring Washer 17 M10
53 | H24 SBKO0800220 |, EE& Spring Washer 2 M3
94 |J51 ‘P536446000 |R7Y»¥a=w}p Bearing Unit 1 3 | UCFC210
55|J51 P536369000 |_7Y>¥a=y} Bearing Unit 1 1 | UCFC205
96 |M72 SHB1065020|0—-y2% 0-Ring 2 P65
57 |M72 SHDOB50120|/Xvs7uTysy Back Ring 2 Pes
98 M56 P638398000 |7¥74 Adapter | 90°
99 |M56 P638396000 7474 Adapter 1 80°
60 M56 SLUL508000|747% Adapter 2 45°
61 (M58 FAbFro7 Dust Cap 2 154
62| M58 YZ v o7 Dust Cap 3 BA
63|G30 P536905431 |44 Plate 1
62 |M538 A bFvo Dust Cap 3 84 .
63|G30 P536905431 |TLiE Plate 1
64| G30 P536905440 |tk Plate 1 1
65|K61 P536905960 |7—4(2 Arm 2 g
L




HOPFER & AGITATOR

R e L GR

)

IGJEV]CE[TC

ufzﬂa!




A rrEE

Hopper & Agitator

T—A4(2)

o5 # & ®F = # & & W 155 | ERkz | &
Key Parts No. Parts Name ¢ty |Weight Rem
66 |M56 P638381000 |757% Adapter 1

6T |M53 P538907980 | FiEriL# Elbow 1 PF1/2
68| H23 SBA1632100 |~AF+vh Nut 2 M16
69| H25 P536905630|¢E Pin 1 ,
TO|H25 SCP0502250 |#: Pin 2 P5X2;
T1| K61 P536778000|7—A Arm 2 4
T2|K61 P536788000 |7—4(l) Arm 1 3
T3|K61 P536905870 Arm 2 5




3 |
& 6 r)62 § BHOOE 8@@ as RCOCE |
T 2
- 09 va(ea) (0S(TE v) ) (% @0 12) (8)(28)ee !
- = A .
3 > i 0G)0E m
= ec)ar (rr Jﬂ. il - : | 2S\pE
< 6E(8EYET : X e
. - -\T_ b ..“.._I-. .
: o} A G2
. BPYLP) ; | o A : . iy s &
& . Cmi | Y5 7 oo |- \o'o/ :
(] crlB62) S .mow PR e . | S ) e T e ) e ) . 1 e | g
0::=-5, : & E E=h == a4 =
M o ; . . ;
7o : @%K m | m 6T) (5) (02
T : / @ 8 | ;
_._ __.. ﬁ “ : :
.._ “nnnunuunnn.mnunnnnnnn _.nunnuunn“.mnunnunnnnun
. 4 2 m :
- N
> 1) |
.—.l“" . u.wl
N ;o 7
- _
21 1S CEEDE 8r) (04169) (sv) (cz

— T —. |




F o oMl R
Tank Ass'y
7= ® & T = B & & 167 |E &| @&
Key Parts No. Parts Name Qty Kg Rex
F20 PA42015000 | 7>787R Tank Ass'y 1

1|F20 PA42006000 |y r2iirs Hydr. Dil Tank Ass'y 1 4 0 | B

2|F20 P542631000 |ks 2878 Water Tank 1 35 | B

3/G30 P542638000 |k&voBfivE Band 2 1

4 H23 SBA0S812100|~&+vh Nut 4 M8




& i
Tank




MES 7
Hydraulic 0il Tank Ass'y

s B & B = B & £ 155 | & ﬁ
Key Farts No. Parts Name Qty Kg
F20 PA42012000 s> rmus Hydr. 0il Tank Ass'y
1[F20 P631282000 |msrosi Hydr. 0il Tank 11214
2IMO1 P542577000|74ns8ws, Filter Ass'y 1 2
3 MT0 P542802920 [s¢w%> Packing 1
4|P16 P542506000 |@sHitiums: 0il Level Gauge 1
5 |IM75 P542803860|#=4yp Gasket 1
6 1MO03 P542511000(xz77y—s_ Alr Breather 1
T|F20 P542640000|74A9#usz Filter Box 1| 19
8/G30 P542903310]n,— Cover 1 9
9IMO1 P542410000|%%va0o004 Filter 2 1 | 204
10 /H32 SKA4000250 | =y Nipple 5 18
11IM53 SKM1100250 | £24zzL4 Elbow 2 18
12(H21 SAB1204060 |A&#uLr Bolt 12 Mi2x
13 (H21 SAB1203060 |Am+Lk Bolt 4 M12x
141 H23 SBA1212100 [Am+yt Nut 16 12
15|H24 SBK1200220 |/3xm:s Spring Washer 16 M2
16 |M56 SLU1040000 | 744~ Adapter 1 1'/,8
17IM56 SLU1025000|7475— Adapter 3 18
18| M56 SLU1020000 |[74~7s— Adapter 1 3/4p
19|M56 SLU1415000|7474— Adapter 2 1/28
20 (M56 SLU1410000|7474— Adapter 1 3/88
21 M56 SLUL008000|747s— Adapter 1 1/48
22| M56 SLU1408000 T¥Ty— Adapter 1 1/4B
23 H52 SKM8025000 54— Tee 1 18
24 |H52 SKM9008000D F4— Tee 1 1/48
25|M55 P538911640|7yoyyr Bushing 1 1B%3/8
26 M52 SKM4008000 =y Nipple 1 1/48
2T|L50 P542417000 | Ml vniys Sluice Valve L] 1|
28| M52 P542900930 SRz TN Nipple 1 18
29 |M22 P538911600|s94> Pipe 1 118
30 /M56 P638406000 |h—z7srs Adapter 1
31 |M27 P538910160 |42 avk-x Hose 1 1| 803
32 |G72 EDP13204 R Band 2 C204
L G00 EDP13254 T34y b Bracket 2 0254
—37_




WEY 2
Hydr. 0il Tank

L TEFL |
i

) et
n

i
i i A{wv/BgRy FYF-Bv/BRY
LN o E E; reio-3my




K o8 E,

Water Tank Ass'y
5 g & F = q & & 1 &5 | Hlfikg
Key Parts NO. Parts Name Tty |Weight
F20 P642100000 0 C 8 i) Tank Ass’y
1/F20 P542638000 KF o Ak Tank 1 3.5
2(J30 P5359015090 MOFT a2 b Joint 2
3 | M52 P535901600 Sbl=—w I Nipple . 4
4 | M54 SKA9000500 |54— Tee 1
S|L50 P535447000 HEQUA S # Sluice Valve 2
6 |M53 SKA110050 0 | ARFZAHE Elbow 1
TIMST SKA2000500 Ty b Socket 1
8 /M58 SKA6000500 Frod Cap 1
9 |M52 P533900250 HOFD ad b Hose Nipple 1
10|M01 P542901100 745 Filter 1
11|M52 P5429018 40 | Sbi=w Nipple |
12|L50 P542417000 HiEh AR Sluice Valve 1
13| M52 P54290009 30 | L=wL Nipple 1

Sy

]

B en e oen en

=38~




Ky TS
Water Tank Ass'y

ey 02) (05) (03 (04) (03) (09) (02

\\

. 1
L)
1
......
e
N
LR RN T ll"/

o
- R E RV ERE )]

B
—
323333 S 3323 addd S SIS IN0SESEEE a0tz - EEESIE LN
-
3
3
L]
-
0]5] =
-
-
-
-
-
01 =
5
-

ZESENE

09

Il ==



WhimEER

Power Take Off Device

5 g &% E = H & € 165 |®&RKe| &
Key Parts No. Parts Name @ty [Weight| Rem
Cl0 P643046000 |Bhmemars Drive Unit 343
1| L0 P543479000 |dFE#RT Hydr. 0il Pump 1113 |z
2|L01 P543481000 |mEHLT Hydr. 0il Pump 1 23 | EEmp
3/G13 P543480000 | F5227 r#A15 Transfer 1 98 | Bme
4 | JT0 P543501000 |4+ F7 L —+47rS Side Brake Ass'y 1 9
S[JO00 P543484000 | =it Propeller Shaft 1 28
6 [J3T P543570000 |a=—i—4 a4 F  Universal Joint I 6
T|J3T P543402000 |a=<S—4#A¥as>b  Universal Joint 1 10
8GO0 P543603000( 7354wk Bracket 1 B
91G00 P543604000| 754 wh Bracket 1 6

10|G0OO0 P543605000| 734« Bracket 1 1
11 (G000 P543608000| 754k Bracket 1 6
12|/G00 P543600000|7545wb Bracket 1 2
13 (G000 P543482000 | 754wk Bracket 1 6
14 |1G00 P543601000(7345+} Bracket 1! 5
15|G00 P543483000|7549b Bracket 1 6

16 |G00 P544425000 | 7349 b Bracket 1

17| M30 P543904850|25v Flange 1 5
18 |M30 P543904630|75.2 Flange 1 3
19 M30 P543904200| 7522 Flange 1 2
20]|G20 P543904870 | x~—+ Spacer 1
21|(G20 P543904890|=~—¥ Spacer 1
221G30 P543904860|#RrH— Cover 1

23 |H23 P543905170|0wsds} Nut 1

24 |H21 P543904880|#1Lkr Bolt 4
25|H23 P543904920|Fvbh Nut 4

26 |H24 P543904930|/<:Es Spring Washer 4
2T|H25 P543905180 |3t Pin 1

28 |MT2 P543905160(0-yv% O-Ring 1

29 |H21 P543905340/|#Lb Bolt 4
30[H23 P5439016890|+«F Nut 4 M4
31 H24 P543901700|2FVZTuiy Spring Washer 4 M14
32 /H24 P543904900 | & Washer 4

33 |H24 P543903320 |%Es Washer 1

-




POWER TAKE OFF DEVICE

mh 7 = im0 O

"

BRERLCEHY L 27841

LOXVPE
&=LLL =L
VLY ELAG-MTT
e -£ed 7L

R

) |

marks

—4 2=




MhtEEE 1
Power Take Off Device

5 g m & 5 B & £ W 185 |HEftkg | W =
Key Parts No. Parts Name Q' ty |Weight| Remarks
34 |H21 SABO601260 |AFLE Bolt 1 W6 %122
35| H24 SBKO0600220 |ifhapEs Spring Washer 1 T |
36 MB3 P543609000 |#aA-54—7i Tacho Meter Cable 1 4
37| |H21 SAB1003060 |/ABELE Bolt 8 M10%302
38| H23 SBA1012100 |+ b Nut 16 MLO
39|H24 SBK1000220 |{ThEs Spring Washer 16 M10
40|J20 P543905330 | F7+— Key 2
41 |H22 SCGO0816320 | mfikpiry Screw 2 M3 164
42 |H22 SCG0818220 |AAarffikHdxy Screw 1 MBx18 ¢
43 | H21 SAB1203560 |~AHLE Bolt 16 MI2x35¢
44 |H23 SBA1212100 |7~AmF+b Nut 16 M12
45 |H24 SBK1200220 |“3ES Spring Washer 16 M12
46 |H21 P543905310 | hF5277BHHELP Bolt 4 MI6XT5
47T |H23 SBD1622100 |#&&d+wb Nut M16
48 H25 SCP0303020 (&K Pin i RER T
49 |H72 P543900820 |@&TL Cushion Rubber 8
49 H24 P543905320 | F5r27-E0MEES Washer 8
50|H21 SAB2006540 [7SAELE Bolt 2 M20x654
51|H23 SBA2012100 |(7~A+=h Nut 2 M20
52(H24 SBK2000220 |, ixE& Spring Washer 2 M20
93 |H21 P543906270 |7AHLE Bolt 8 ML0x 30




AA Bl BHNEL EHY ¢ 2789

LTENTE
§~Lfd g~

POWER TAKE OFF DEVICE

B 27 = im0 o

NCYELH[=UTT
HE—L7d 5=7

—-, mmm.

_ﬁ.-.__ﬁ,w__lr._f-. b= RS e ﬁ__ pid i
ol | ) 0l

i
] [ —— 2 | T T
W - -——- = e
== -- _=Hs_mmﬂ/w;. \Vﬁk/ S T

_ ee &
e i
| . VAN AT
- [0

- S/ | O W 752 I8 o . |

L™
\ i/
] " Ll
A
|
2 |
)

I
|
5
lz
| fam Y
|
F
::’
|




e B o

Transfer Ass'y

] 828 & F T ¥ & & a4 | kg
Key Parts No. Parts Name Qty |Weight
Cl13 P543480000 (| F7R7 74005 Transfer Ass'y 1
1/F10 P533904960 |4—2 Casing |
2|F10 P533904970 4=y Casing 1 6
3|/H21 SAB1403500 |/~AFILE Bolt 12
4 |H24 SBK1400210 |/5RES Spring Washer 12
5/G30 P543900320 |#43— Cover 1 3
6|G30 P5430040850 |A4s3— Cover 1 2
TIMT75 P543901040 |#Z¥ob Guasket |
8/ H24 SBK1000210 |/ %K Spring Washer 26
91H21 SAB1002200 |/BFELb Bolt 8
10]/G30 P543900530|YTH — Rear Cover 1
11[H21 SAB1006500 |A&#LE Bolt 2
12|G30 P543905060 | UTAhH— Rear Cover 1 6
13| K60 P543900790(7+—2 Fork 1 1
14|J10 P543902250|¥7hL—ik Shift Rail 1 1
15 MT7T1 P543905490 |AAI—i Dil Seal 2
16 H21 P543903160 |ty bHILE Set Bolt 1
17 |H21 P543900450|71%— Wire 1
18  H2§ P5439802820 | Pin 1
19|G62 P543902830 (7 Uy Spring 1
20|M62 P543900590 |RZVa=F57 Plug 1
21 |M70 P543900690 |/ S9F> Packing 1
22|J00 P543904980 |AHv+7h Input Shaft 1 5
23 |H23 P543901640 |F+vAAFwb Castle Nut 1
24 |H24 P543905080|7vie— Washer 1
25|H25 SCPO606020 |HE Split Pin 1
26 | M30 P543905070|2522 Flange 1 2
27)1J55 P543905130|7wva Bush 1
28 M71 P543900620 A= 0il Seal 1
29|1J51 P543005190|~X7Y2y Bearing 1 1
30|J51 P5430904940 |X7YrFrR—4 Bearing Spacer 1
31|J51 P543900650 |AX7yry Bearing 2
32|J61 P543901130 |¥7- Gear 1 4
33|J26 P543904840|xY-—7 Sleeve 1 1
34|J74 P543900640 |a—35xR7TYY Roller Bearing 1
35|J00 P543904990 A+ TF Output Shaft 1 5
36[J51 SFAGB215000 | X7y Bearing 1 1







B e

FSHRT >

TRANSFER




| e i S

Transfer Ass'y

7= B &% F = # &= & 165 |ERkg| W =
Key Parts No. Parts Name @ty |Weight Remarks
37|MT71 P5430905110 & SL—FFL—b Plate 1 44511-Ta00
38|J00 P543904020 (Hhv+7h Output Shaft 1 5

39 |MT72 SHC1029010|0-yv 0-Ring 1 P29
40|K81 P543900370|F4RFVRYLY Ring 1

41[(G20 P543904590|FL—»F Plate 1

42 |H21 P543900240 |AAARLE Balt 2

43 (M30 P543004600]| 75y Flange 1 2 | MCB0RTES
44(J61 P543901140|%7- Gear 1 4 | 1=40
45|J22 P543900570 | R_—# Spacer )3 44412-3
46(J51 SFAB311000 |XFUwy Bearing 1 1 | 6311
47T |MT1 P543900410 |[AfLi—iL 0il Seal 1 TB50%68
48|(J61 P543900290 |oA—o¥7— Worm Gear 1

49|(J63 P543900300 |wi4—2a Worm 1

50(J55 P543900340|Fv>a Bushing 1

51 |(MT1 P5439800710 |A1Ls—i 0il Seal 1 MHO34019
52 |MT2 P543900700]|0-y> 0-Ring 1 10005-
53 |H22 P543900740|%yhz2Ya— Set Screw 1 MEG20188
54 |H23 P543900720]|+%k Nut 1 MF430725
55|J55 P543905140|45= Collar 1

56 |M71 P543905120 |#fLy—i 0il Seal 1 MHOZ4060
57T|G30 P543905050 |70 bh/3— Front Cover 1 2

58 |/G30 P543905080 | #XpAsi— Dust Cover 1 MCBO6TTS
59(J63 P543905100 |AFLi—n 0il Seal 1 MCB06TTS
B0 [M62 SKMTO010L00 |~ARHSS Plug 1 PT3/8
61|M62 P543000430 | B~ HS5Y Plug 1 PT3/4
62|H21 SAB1003000 |AAHLE Bolt 16 M10x3
63|H21 SAB1203000 |A&FLE Bolt 8 MI2X3)
64 |H24 SBK1200210 |/i2Es Spring Washer 8 M2
65|G00 P543482000)|7549h (&) Bracket 1 4

66 GO0 P543483000| 734+h (&) Bracket 1 6

67 |MT7T1 P543900630 |&SL—FTL—} Plate 1 10005
68| M03 P543903600|x77)—4 Air Breather 1 Q520411
69|J51 P543900380 |X7yvy Bearing 1 631148
TO|J51 P543905040|X7uvy Bearing 1 BL2IO
71|M22 P543905150/|,¢47 Pipe i

72| M56 SKA1100200 |42ART)E Elbow 1 34
_47_




ol B B B
TRANSFETFE




TR RS VAT - UNRER
Governor & Transefer Control System

5 & @ EF 5 g & & 7@ &% & &| §
Key Parts No. Parts Mame gty Ke Rex
C59 P544073000 |4 5+RU'FSYZX77  Governor & Transfer
UHREmAE TS Control System
11 E17 P544382000|72€LE—% Moter 2 2
2|G60 P5444330.00(727€LE—%1ri- Lever 2
3|H03 P544903780|sLER Kurevice 4
4 [H25 P544900020 ¢ Pin 4
5|/J20 SDA0402310 |¥F%— Key 2 4X4X
6|G30 P544460000 |PertEH — 1 3
T{H81 P544903800|714¥mTE - Wire |
8 K80 P544428000 | 74¥EEHR() Boss 2
9 H22 P544904000 |tk ' 1
10|H03 P544459000|2LER 1
11|GO00 P544448000 7‘§fwb_ Bracket l 4
121G00 P544903890|72le—smfts 1 1
131G72 P544903770|74vib K2 Band 2
14 (GO0 P544432000|72€ie—sRA7S4y b 1 2
15|/G03 P544900110 |ovFEY Pin 1
16 |HO3 P544900180|2LER Kurevice 1
17/G20 P5443598000 |dssis Connection Rod 1
18|HO03 P544374000 |ArsFLss— Lever 1 6
19 (M22 P544903390|F4252ziqS Pipe 2
20|GT72 P544900290 |avvybhsys5u7 Clamp 1
21|G61 P544311000|3—» Yoke 1
22 |H83 P544297000|a>ro—nsr—7i Cable 1
23 |HB8S5 P544295000 |rgL—Egen Lock 1
24 (G20 P544902790 |8 Plate 1
23| HT0 P544902600 | 7axw}h Gromme t 1
26 |HT0 P544902610 yody k Grommet 1
27(J22 P544900020 (0w FKEy Pin 2
28|G30 P544434000 To2ENE—FRA/5—  Cover 2 1
29|G60 P544451000 [72EILE—FEL/S— 1 ,
30|G30 P544454000 TZEeINE—FEA5—  Cover 1 1
31|L20 P543079000 |EMTARYLyoyvyEmre 1
32|/G24 P544903900 | 1
33 |H24 P544003910 |BEungse 4
L




HRFRUF LS VAT 7 RER
Governor & Transfer Comtrol System

= f

emarks | NN % L\ @@@@@ 59
\\-;g_ \.9 '_hL : : | ;" =
| _ r ar \

L =]

T 7[ % Eﬂ'ﬁi@ H

A
|
I

s s

T/FOgLNA-

r...__-——'—

: ML
b E ot
)

30Y36 44 48Y44)37) 1

4 151154

= ‘
= 55 o e 41)(26)50

|

B B i o e

FF 1]

e



HeirRU b5 AT 7 TSR

Governor & Transefer Control System

7= 0w & & F B & & W 187 | E &| @ =
Key Parts No. Parts Mame qty Ke Remarks
34 |H03 P544450000 | 3= 1

35|H21 SABOGO01660 |AKILE Bolt 7 W6x 162
36 |H21 SAB0802060 |7/ATLE Bolt 7 M8 %20 2
37|H21 SAB0803060 |7&AFLE Bolt 4 MB %30 £
38|H21 SAB0804560 |7AFLE Bolt 1 MBX45 ¢
39|H03 P544903450|7VER 1

40|H21 SAB1006560 |7AtiLb Bolt 2 M0 X652
41|H21 SAB1203060 |7RAFLb Bolt 4 M12%30 £
42|H22 SCG0406120 | ARMEDRY Screw 2 M4 <6 £
43 |/H23 SBA0612100 [7AFvh Nut 6 M8
44|H23 SBA0812100 | faFvb Nut 25 M8
45|H23 SBA1012100 [/A&Fvbh Nut 2 MLO

46 |H23 SBA1212100 |7A+wh Nut 4 M12
47|H24 SBKOG600220 |/ 3RER Spring Washer 5 NE
48|H24 SBKO0B00220 |/ RER Spring Washer 15 M3

49 |H24 SBK1200220 |iThESR 4 10

50 |H24 SBK1200220 |/ixE® Spring Washer 4 M12
51|H24 SBJO601100 |FER Washer 3 M5

52 |H24 SBJO8O01100 |FEs Washer 2 M8
53|H21 SABO0801660 |AFILL Bolt 4 M8 X 16 £
54 |H25 SCPO0101220 |EE> Pin 4 $1.6x;
55|J22 SCP0302020 |&t> Pin 4 $3.2x2
56 |M53 SHM3000110|ZYV—R=w7W Nipple 1

_51.—



HAFTERU S v A7 7R
Governar & Transfer Control System

i
1
[}

7

Wl n @

35)43)47

'/I' g

T/FRELNA-

JEtabiw

%
marks
62
0 £
02
;5E
65 £
302
4
/]
122
X202
29
i2
32

T o v e Y R [

1

i g S



Ha

-
Qutside Equipment

"s ® & F 5 B @ & W 1653 | E &) W =
Key Parts No. Parts Name Qty Ke Remarks
G50 P546006000 | 2=V Qutside Equipment 167
1|M22 P546728000 ¥4 FH-F (& Side Guard 1 12
2(M22 P546T729000 |¥4FH-F (&) Side Guard 1 12
J|HT2 P545808350 |&#IA (F—L3AAD  Cushon Rubber . 1 1
4|Z68 P546346000 | LRH Box 1l 22
5(/GO0 P546675000 |75 wwb Bracket 1 1
6/ GO0 P546T00000 | 73wk Bracket 1 1
T|G30 P545910T750 |4#E-F Support 4
BI/G30 P545908300 |43 Cover 1 5
9(G03 P546734000 |7-4%L (® Boom Support 1] 38
10|HT2 P545908360 |&&TL (F—LZAH® Cushon Rubber 3 1
11 (GO0 P531904150|737vk Bracket 2 1
12|G00 P546770000 |Hfi&E Bracket LI &1
13|G30 P545911070 (A3— Cover l 6
14 (GO0 P546T705000 | AAwFHw72BFE  Bracket |
15(G00 P546708000 | AAvFHv72BUFE  Bracket |
16 G30 P546T731000 |ESH - Cover 1
17|G30 P631284000 |0 s¥HHR-F Support 1 2
18({G30 P531905300 |04~ bkH— Cover 1 2
19 |MT70 P531905350 U AFEA v+ Cushon Rubber 2
20(G24 P545907180|FL—-F Plate 1
21|G72 P546T758000 | Uk U Band 1
22(J55 P545907310 | AX—% Spacer 2
23|H23 P551900080 |/AFvb Nut 8
24 |M22 P546T730000 |84 FH=F (i) Side Guard 2 1
25 GO0 P546690000 |51 7H6AE G Pipe Support 1 4
26| GO0 P546TT74000 |[317HAE (B Pipe Support 1 3
27|G30 P546409000 |¥#-F Support 1 6
28(G24 P545900150|FL—+ Plate 1
29)GT72 P546164000 | U SYF Band 1 1
30|H24 P54509009160 |¥hEs Washer 2
31| G000 P546637000 | F2BfF754vh Bracket 1 8
3J2|G72 P546638000 | #7HffiF Band 1 1
33| H24 P5430803320 |¥hESR Washer 1
J4|H21 SABOB8O01270 |-AFLr Bolt 2




BB

Outside Equipament

i j

L L
SARE 1244 434953

@@@@ 13 51 63 (DS

= 2@ 2 . r
0137661 @@@@ 1439145150

g2

2 &
24]37]46)51

'.._&'.-."_i!
34 50 i -
—_— "'-h : A
5 g —r—=
== ' e —
] =7H . , —_— ral =)
“ ! ‘ it FE A A 4 /
: ENS—. f'w 354550 [
l\ 'r \\ *
e 3? 45)501e6) (65 R g ‘.
r L]

) P

4
20121123)

e e P 2 v i 7 VR __L.J

i

=== 1M



—  HEEEES: R RN I

-

B =
Outside Equipment

7S ® & ® T B @& %4 185 |8E K| M 2
Key Parts No. Parts Name Qty Kg Remark:
35 | H21 SAB0S8020T0 |AKLb Bolt 1.7 M3 <204
36 |H21 SAB1002570 |/&AFLE Bolt 5 MIOx25E
37|H21 SABL0030T70 |7 AFLb Bolt 15 M10x%30£
38|H21 SABL0O04570 |A/HLE Bolt 3 M0 X454
39 |H21 SABL004570 |AB&LL Bolt g |
40|H21 SAB1004570 |FAFILE Bolt 4

41|H21 SAB1004570 |[~AFLb Bolt i

42 |H21 SAB1004570 |7A+FILb Bolt 4

43|H21 SAB1004570 |7AFILE Bolt 1

44|H21 SAD1204030 |7AANELL Bolt 16

45|H23 SBA0812100 | "AFvb Nut 21

46|H23 SBA1012100 |7AFvb Nut 20

47|H23 SBA1212100 |7+ b Nut 20

48|H23 SBAL612100 |7 AF+ob Nut 8

49 |H24 P531903330 |EE MI16A) Washer 5

50|H24 SBK0800220 | XhEs Spring Washer 28

51 |H24 SBK1000220 | FhEEsE Spring Washer 24

52|H24 SBK1200220 | ftEs Spring Washer 8

53|H24 SBK1600220 | FhEs Spring Washer 8

54 |H24 SBL1200500 | e (5°) Washer 4

55|H24 SlBKIBGUSDU pERdsES (5° ) Washer 4

56 | H24 P5439004380 |EfEs Spring Washer 1

57T |H24 P534004870 |FhESE GRAFRMFNLR) Spring Washer 16

65|E61 P545176000 | AT Side Light 1

—55—




|
et =
Outside Equipment
=
ks

= =
a

" (43]48)49]53]56) (043952} "

lif?.l- bl

15135]45]50

P 12]41]48

49153

— (31)32 40145

'

S L A\ W i 1 4——‘

L L
r  FERWS3 0904212816363
6960623(33CeNae5D) (1663 SRS
s 2" g .r;—.:_‘p . @@@@
: 34|50 |I o
3 = H n
! . --ii :;_"T 1 i ] i
s ks || =
T%%_ - ¥ = foee
= ('I‘f‘l‘ ‘ I — i: F L i - i~y
. N i , r-'o:r 35(45)50 \
' / P
\. /.' . /.f i1 = &
~ . S 3? 4:5 5? 66) 165 e 2= s ool 20121123
‘--‘-""--_.__
-56—

T

mi

. e ] | |



Jw bO=—ilsiz)l
CONTROL PANEL

=
Key

Parts No,

®B @wm & W

Parts Name

1 &5
Qty

Keg

i 2
Remark:

ce =1 O O O en o= = W= d= sbe B B B e L o

11
12
13
14
15
16
1T
18
18
19
20
21
22

E20
AR
E32
E32
E32
E32
E32
E32
E32
E32
E32
E32
E32
E32
E32
E32
E32
E69
E34
E34
E34
E32
E32
E32
E38
E38
E32
E34
Z74
Z74
Z74
Z89
E89
P12

P647089000
P547810800
P547810810
P547910820
P547910820
P547910830
P547910830
P5479010830
P547910830
P547910830
P547910830
P547910830
P547010840
P547810850
P547910860
P547910860
P547010910
P547910870
P547910880
P5479108890
P547910800
P547910810
P547907020
P547144000
P5479810920
P54T7910930
P547907040
P547910580
P5470810940
P547010940
P5479108950
P547910780
P547910790
P547778000

I boO—SF )RS Control Panel Ass'y
3 bO—ls i LAk
R T AA » F(553)
&I AR AL v F(554)
B®87A FY 7 AL »F(588)
T97-) BMRERA » F(5513)

oy 2 ILAYLZA v F(8515)

1% » TREEX A w 7 (S516)
Jy—=2+ky b A »F(8512)
£758%s « TY-B4RA +$ (SST)

T Y EEEFRAA v F(SS14)
BEAA v 7(586)
EEVREA R A v 7 (5518)

T IF—5 A4 » F(583)

H R A A v F(5517)
A w F(559)
KR o £ I7 =3 XA 9 F(552)
kAt T EAT

IJ L,-_

1] Lr—

Y-

ERITAA »F (8S1)
FEWHEZ 2 v F(S511)
BEAAvF
Ea—X#H v 7 Z(104-204)
Ea—X#v 7 X (104)
FHHIA A v F(5510)

1] L=

Control Panel

Concerte Switc

e TR 35

Relay
Relay

Relay

Relay
F=LYEIANELD
sUayaveyh
fEgiTa e b

Ho vy (Ao-)EE)
Jpasirse

M (EA 2 TH)

e = e

[==]

L T N T e . T e T v — L T T e T e e = I =T R

#40006~

BN30HS 21
BN25P2 11
BN25P2 L




o B E’*D—Jb;\',:fch;b
] Control Panel

sk 4
M E

) Remarks

)

gg0Hi3 208 |

52 118
52 118 @

5P2 208 \
R5p2 208
e<p) 90B
P2 208

.
572 208 N@_

UINElY
~131-

NP26 (BE)
NP25 (#RA)

672 208
£ 228 ] L

fiP3 228

O

(1)

EPTR22B

\

b O
0DX028

12§

g
J A
L T#]
LiEm
i
Lim
K )
(e |
7T R
3]
(X1l
[TIT]
XA
RETA
LKA
A
A
[Caxe [

01050 i : :
_IW . SRS B:RYQ QUL—i1. F@ (8HW) ©F, @
e BlEim = Rl ]

=
1
WP




—— S |

BEBEZA v FHy 7 AMI&A
Remoto Control Switch box Ass'y

= & 2 145 | 180
Rl M Y N mRCn (kG|
E24 P547709000 | HAEIERAS vF  Remoto Control 1
Fy 2 ALK Swith box Ass'y

1 |E24 P547709010| 7 —-R Case 1

2 |E24 P547708020| /%= Cover 1

3 |E24 P54T7709030|SvF> Packing 1

4 |E24 P547709040 | NA=DR Bell NMouse 1

5 |E24 P54T709050| ¥ Fi Handle 10

6 |E24 P547709060| F~/hx¥ Set Screw 10 K x1
7 |E24 P547709070| 0=V % O-Ring 10 P6
8 |E24 P547709080( ¥+ 7} Shaft 10

9 |E24 P547709090 | F~phx¥ Set Screw 22 x|
10 |E24 P547709100| 2357 Clamp 9

11 |E24 P547709110|7—4A Arn 9

12 |E24 P547709120| A4 wvFa=vF  Switch Unit 4 2a X2
13 |E24 P547709130| R4 yF2=w I  Switch Unit 1 1a
14 |E24 P547709140 |4 A Cam 3

15 |E24 P547709150| 7—4A Arn 3

16 |E24 P547709160| 5 vFiK Ratch Plate 3

17 |E24 P547709170| % & Spring 3

18 |E24 P547700180 | #ERIK Insulation Paper 3

19 |E24 P547708190| <A 7 0&AfvF  NMicro Switch 6 Y-158
20 |E24 P547709200| <<% oRf9F  Nicro Switch 3 V-15F
21 |E24 P547709210| F~Vhxy Set Screw B K3l
22 |E24 P547709220)] 7L —4A Frame 3

23 |E24 P547709230| 4209y ¥ %A Band 1

24 |E24 P547709240| 4 =7 Cable 1 Vi
25 |BE24 P547709250| TLF2—7 Rubber Tube 1

26 |E24 P547709260 % & Spring 1

97 |E24 P547709270|s% % Spring 1

98 |E24 P547709280| 757 Plug 1

29 |E24 P547709290|F = Cover 1

30 |E24 P547709300( 797 Hook 1

31 |E24 P547709310| A7V »¥E~ Pin 1 i X
32 |E24 P547709320( /R K Hook 1

33 |E24 P547709330| +~/hFx¥ Set Screw 2 W5
34 |E24 P547709340 | F~/hx¥ Set Screw 8 5
35 |E24 P547709350| X% v F Stud 1

36 |E24 P547709360|8 Nage Plate 1

37 |E24 P547709370|88 iX Name Plate 1

38 |E24 P547709380|8% i Name Plate 1

39 |E24 P547709390|8 #& Name Plate |

40 |E24 P547709400 |85 Name Plate 1







EHBIEZ A v FEy s ZARI S
Remoto Control Switch box Ass'y

|
H B i & F 8 i -} Z bE5 188 | 180
Key Parts No. Parts Nage :irlgn:: i"ég;
41 [E24 P547709410 MN—HiE Rivet 20
42 [E24 P547709420 ARE o Band 1
43 |E24 P547709430|% 4% Name Plate 1
44 1E24 P547709440] 8 bird Name Plate 1




i

= I



ey T = AT

SUB OUTRIGGER

5 £ # & & 5 # L] & Fr I &5 | 180
N iy | BER
Key Parls No. Parls Name Per Lnit | REIOT
HO2 P548061000 | A&7 bY#—  Outrigger A ssy 2
#1765
I |L20 P548070000|A{&7> FUAH—  Hydr Cylinder A ssy 2
SN B — :
2 |KG61 P548209000|7—4 Arm 2 10
3 [G24 P548107000|FL—F Plate 2 4
4 |H25 P548900020| > Pin 4 l
5 |H25 P548901270|E> Pin 2 1
6 |H25 P548901260| E> Pin 2
7 |H23 SCP0604520|FhE Split Pin 8
10 [H25 SCPO0605020|FDE Split Pin 8

— 01—







MPT 7 PIHNBL Y o a

Hydraulic 0il Clinder (For Sub Outrigger)

= a 155% | 1 8o
|, HeE® v s ¥ el
L20 P548070000 HBT Y MUAE  Hydraulic 0il Clinder 1 &
)y (For Sub Outrigger)
1 (L20 P548070010(F2-781us Tube Ass'y 1
2 |L20 P548070020| 0w Fiar g Bod Ass'y 1
3 [L20 P548070030(Expy Piston 1
@ |L20 P548070040 U=rtwF | U-Packing 2 0s
© [L20 P548070050|s8ws7 97y vy Back Up Ring 2 D6
® |L20 P548070060 DTy Vear Ring 1 ]
@ |L20 P548070070 o=y 0-Ring 1 I8¢
8 [L20 P548070080 EXbrdw b Piston Nut 1
9 |L20 P548070090| 0wty sy Lock Ring 1
10 |L20 P548070100| 0w Fasc— Rod Cover 1
11 fL20 P548070110|DUFwa DU-Bush 1 B4
@ |L20 P548070120 U—styFw U-Packing 1 I5T
@ |L20 P548070130 Ny TodYy s Back Up Ring 1 D45
@ [L20 P548070140|# R pg4si— Dust Viper 1 KB
15 1120 P548070150| YF—4—y s Retaining Ring 1 AR5
® |L20 P548070160|0-1y s 0-Ring 1 B
1T 1L20 P548070170|S9ws 797y s Back Up Ring 1 D65
18 |L20 P548070180 | Fms Yasher 1 o5
¥70 P548070800| - 3w b Seal Kit 1 Gy




BT rUNBY v
Hydr. 0@l Cylinder For Sub Outrigger

[0 X 60
%070
* D65

AN 72

% - ' ' T~ |
I3 _- S N o

T ‘

8.5

-

p45
#70
#85

—88—

il

L=

s .




7 - 4L

Boom
(F e # & ¥ S ? & & \&h | & K| & 2
Key Parts No. Parts Name Qty Keg Remarks
PA51008000 | 7—L#m Boom Ass'y
1|F35 PA51014000 No 17— LisHEsAr 1st Boom 1] 1143
2|F35 PA51015000 No 2 7— LSRR 25t Boom 11600
3|F35 PA51016000 |Na37—LiEEHET 3st Boom 11372
4|F35 PA51017000 No4 77— LEESEA 4st Boom 11118
5|K61 P651415000]|7—4 (1) Arm 1 67
§|K61 P651416000 |74 (2) Arm 1 60
7|K61 P651417000(7—4 @) Arn 11145
8| K61 P651418000|7—4H (4) Arm 1 23
9|K61 P651419000|7—4 (5) Arm 1 30
10|K61 P651420000|7—4 (6) Arm 1 12
11|H05 P651455000 Yk —2AHAF Hose Guide 1 32
12|/L20 P557098000 |Nal7—L¥Yrs Ist Boom Cylinder 2205 | B
13|L20, B557088000 No2 7—Ll) 5 2st Boom Cylinder 1]355 |#HEl
14|L20 P6STO01 000 No3 7—Ly ¥ 3st Boom Cylinder 11275 |BEmin
15(L20 P857002000 |Nod7—Lilixs 4st Boom Cylinder 1| 85 |mma
16|M22 P651174000 MEENA T (4) Pipe 1 21 |
17|M22 P551913300 WS 1 7 Pipe 1 3
18|M22 P551913310 Mg AT Pipe 1 4
19|M22 P551013320 B A7 Pipe 1 2
20|M22 P5510183250 |#& A7 Pipe 2 20
21 M_22 P551913260 |#E17 Pipe 2 11
29 |M22 P551913270 |47 Pipe 2 8
23|M22 P551013280 M7 Pipe 2 5
24 |M22 P551913520 b =T Pipe 1 1
25|M59 P551910030|7vy¥a Bushing 2 4
26 |M59 P551913340 | 7v¥a @ Bushing 2 3
27|M59 P551810240|7v¥a Bushing 2 1
28|M59 P551913360 Tyira (4) Bushing 2 |
29| Go0 PA5S1005000 |{7 v 7 BRUEE b Bracket 1 62
30|H25 P551913020 v (1) Pin 4 3
31|H25 P551913040 B 3 Pin | 3
32 |H25 P551913050(E> (4) Pin i 20

—_R T —




arks

2 P8
i P9l
i P9
i P

59)65)]69

75




7 -4

Boom




T o= ik

Boom
"s # & & 5 ® & & ¥ 184 | & &
Key Parts No. Parts Name 0ty Kg
33|H25 P551913060|E (5 Pin 1| 23
34 |H25 P5519813070(|E> 6 Pin 1 20
35|H25 P551913080(E> (D Pin 1 B
36 |H25 P551813090(E> (3 Pin 1 1'8
37|H25 P551913100]Ex (9) Pin 1 14
38 |H25 P551913110|¢€> (0 Pin 1l 11
39 |H25 P551813120|Ex @ Pin 1 T
40|H25 P551913130|E> 0@ Pin 1 1
41|H25 P551913140 (Y 3 Pin 1 3
42|H25 P551913150|E» 04 Pin 1 3
43 |H25 P551918160|€> €8 Pin 1| 2
44 |H25 P651202000|E> Pin 1
45|K81 P551913460 |7F4RFYY Distance Ring 1
46|K81 P551913470 |F1R7VXT Distance Ring 1
47|K81 P5519013480 |F1RFYLY Distance Ring 1
48|K81 P551810280 FLREY T Distance Ring 1
49 |K81 P551913500|F4xs0 2y Distance Ring 1
50|K81 P551813510 T+ A7 UTT Distance Ring 1
51|J55 SFB1000850 | DUYv¥a DU-Bushing 2 1
52|J55 SFB1000700|DUF»¥a DU-Bushing 2
53|J55 SFB0900900|DU7v¥a DU-Bushing 2
54|J55 SFB0850800|DUTv¥a DU-Bushing 2
55|J55 SFBOTO00600 DU?’V:‘/J DU-Bushing 2
56|J55 SFB0O600600|DUTv¥a DU-Bushing 2
57|J55 SFBO500500|DUTv¥a DU-Bushing 4
58|J55 SFB0400500|DU7v¥a DU-Bushing 2
59|/J21 P551505070 |F-7L—F Key Plate 4
60/J21 P551805060|F=7L—F Key Plate 4
61/J21 P551805050 |#—7L—F Key Plate 4
g2|J21 P551805040 (¥—7L—F Key Plate 1
§3|J21 P551505030|F%—Fb=F Key Plate 3
65|H21 SAB1603000 |[/AFLE Bolt 36
66 |H21 SAB1403000 [AAFLE Bolt 8
67 |H21 SAB1402500 [AAfNLb Bolt 2

_69_




28) (74

Br B8
70(76
|
)
4 17) @8 1
KEBB

59155169

il

I
e Sl e X | |







7 L4

1 Boom

% s g & F T # & & &5 |8 &| W =
Key Parts No. Parts Name 0ty Keg Remarks
68 H24 SBJ2401000 | EEs Washer 1 M24
89 |H24 SBK16002710 |nms Spring Washer 36 Mg
TO|HZ24 SBKL1400210 |iThEs Spring Washer 34 M4
T4 |IM22 P551013610 |24 Pipe 1

- T2|1J24 P551910860 | Apwst Stopper L0
T3I|H25 SCP0OS03500 |&bpEy Pin 1 $5% 350
T4 |H32 SHM1000130 | #Z)=—Z=wFIL Grease Nipple 8 A-PT1/8/
TS|H32 SHM1000230 | ZY—R=9TI Grease Nipple 9 A-PT1/4Fe
T6|H21 SABL404000 |aFELE Bolt 32 M14 x40L
TT]J24 P551910860 [NL.1&Y U #HRFws¢  Stopper
78 Fr-y Chain ! $8x32

I 11

e

gyl



T
=

S
| TF,J

PP © o




7=y

Boom

5366

75

B4J66170

KEKK

{If
-

&

70

a KEEE

HiEMM

‘.72_




HEEEEE

Slewing Device Ass'y

w & & 5

Parts No.

® & & W

Parts Name

Loy | Hbkg | G

qty

Weight Remarkg

c32 P552038000 T Slewing Device Ass'Y

13 P552033000 2.4 ~VRESFARNL Joint

o |F30 P552274000 Helel ERRS Upper Trestle Bearing
3| J51 P552271000 HENT Y VY Bearing
4{LoT P552273000 Hom A A LE—F — Oil nhoter
5s|G30 P552252000 HEEE i~ Cover

s |gz1 P552901360|FAFLE Bolt
7|lH21 SAB1604540 AEALD Bolt

g |H21 SABL1603000 A b Bolt

g |Hg1 SAB0B801200|AAHLE Bolt

10 H24 SBK2000210 IR ESE Spring Washer
11|H24 SBK1600210 PG EE gpring Washer
12| H24 SBK0800210 REREE Spring Washer

87
12

23 | M20%T0 §
M16<45
M1630
MB <12

gy

— 74—




=m D e o

SLEWING DEYICE

— 1 AL @\ ]|

R

[ ey e |

=ig- el




T=LRATTRUAH

Dutrigger For Boom

s B o F 5 H & % #Wm a5 | ERkg | @ =

Key Parts No. Parts Name @ty |Weight Remarks
H02 P553092000 |7%7hYAMATS Outrigger ass'Y 1921

1|HO02 P553098000 |7-ABATMMIETS Dutrigger ass'Y 1390 |2 prg

2|H0Z2 P553099000 |7-2ETIMMETSE Outrigger ass'Y 1389 |FEP

3|HO02 P553096000 |7-s@mMIHETS Outrigger ass'Y 1380 |z P8l

4 |HO2 P553097000 |7-LETINIETS Outrigger ass'Y 1380 |&mep

5| H25 P553902090 |¥F> G Pin 2 28

6| H25 P553902100 |y & Pin 2 36

T|J55 P553901360 |DUT»¥a DU-Bushing 8 1 | MB12085

8§|J21 P553901450 | #=7L—+} Key Plate 4

9|H21 SAB1203600 |AAFLE Bolt 8 M12 X 30L

10 |H24 SBK1200220 | ixEks Spring Washer 8 M12

11 |L20 5533447000 |HEL)¥ (& Clinder 2 19 | EEmiEP1T

12|L20 P553448000 |®ELY ¥ (AD Clinder 2 2 4 | Hamarl

13|G73 P553315000 |22 (HED Hook 1

14|1G73 P553313000 | 2x2 (&HD Hook 1

15|G73 P553454000 |72 (HE Hook 1

16| G7T3 P553455000 |77 (K& Hook 1

17T|H25 P553901650 % Pin 4 @13

18 | H25 SCP0302210 |HbE> Pin 4 B 3x22L

18| H24 P553901660 | XFUy (HEx) spring 4

20|H24 P553001670|RFYry (E#E)  sprig 4

21 |H32 SHMI1000110 |ZV—RAR=wTN Grease Nipple 8

22|H81 P553458000 | 7w hyHIEREF=-—2 Chain 4




Outrigger For Boon

T—LEATO Y H

|| e e e —— —

08(03Xio

.

-76~-




T—=LT v b AETR (GED
Boom Outrigger Ass y(RF)

7= ® & & 7 B @ B WK o | HER| W
Key Parts No. Parts Name Oty | Kg Re
H02 P553098000 | 7—L47%bYAHALSE GG 1 Key |
' Boom Outrigger Ass’ y(R.F)
11L20 PSE30T2000] 5wy Cylinder 1| 3%
2|H25 P553001L040]|EY Pin 2 l
3/J22 SHA0400110 |CRik¥ Clip Ring 4
4/G24 P553900000 |EER Pedestal L I
5|K61 P553461000|RF4FT7—4 Slide Arm 11150
6|H25 P553802260 (K Pin | |
T|J51 P5530800770|~<TYxY Bearing 4
8/ K61 P553450000 |5ER7T—4 Arm 11201
9|K81 P553002270|F4RFVRY LY Distance Ring 2
10|H25 P553901110|E> Pin 1
11|F10 P55345304A0 |4y Casing 1
12|K81 P553901120 |F1RZXRY Y Distance Ring 2
13|K81 P552900830 |F«+RZVARYY Distance Ring 2
14|H21 SAB1001600 |AFILE Bolt 4
15|/H24 SBK1000210 |dhEEe 25 Spring Washer 4
—77—




08

-

10

13 11

03
i 02
(_ L:
J
\- |
” 01
I
[
“ 03
02

-TR-—

1]

(=il |

I

e S P PR



e

T—=LT 7 YA (D
Boom Qutrigger Ass y(L.F)

= ®8 = % 5 ® & & 5 1 &5 | BER| @
Key Parts No. Parts Name Oty | ke Re
H02 P5530988000 | 7477 MYHEVSE (&) 1 Key |
Boon Outrigger Ass’ y(L.F)
11L20 PES3IOTR2000 |2 Cylinder 1| 32|38
2|H25 P553901040|E> Pin 2 1
31J22 SHA0400110 | CEUEWE Clip Ring 4 [ Fijst
4|/G24 P553900000 |EER Pedestal 1 31
S|K61 P553462000|R5C4F7—4 Slide Arm 11150
6 |H25 P553002280| K> Pin 1 1
T|J51 P553900770 |X7UxY Bearing 4
8|K61 P5534490000 |5EEIT—L4 Arm 1201
9I K81 P553902270|FT4RFVRVLY Distance Ring 2
10|H25 P558801110|EY Pin 1
111F10 P553845300000—37 Casing 1
12|K81 P553901120 |F4RZXRV Y Distance Ring 2
13|K81 P552800830 |F4RFYLARV LY Distance Ring 2
14 |H21 SAB1001600 |7A+FLE Bolt 4 ML0X
15 |H24 SBK1000210 | 2his 25 Spring Washer 4 ML0




I i IRl ™ [ _

B 1 S R (R R I n &

BOOM OUTRIGEER

T= LT o ko oy

03
02
01
03
02

e

" Remarks



T—=LT Y HETS (5
Boom Qutrigger Ass' y(RR)

o= g &2 F 5 # & € W 1 &5 | BE& |

Key Parts No. Parts Name Uty | Kg Remar
H02 P553096000 | 7=47w I AHHAILS (HE 1 Key 1~

Boom Qutrigger Ass’ y(R.R)

1|{L20 P553072000 |U¥ Cylinder 1 3 2 | GHEIR

2|H25 P553801040|F> Pin 2 L

31J22 SHAO0400110 | CEubig Clip Ring 4 fAFR40

41G24 P553900000 |EE Pedestal 1 31

5|KB81 P553452000 |EE7F—L Arm 1




03

02

01

03

s

| /) [

AN

afl)

oo

il

IR

=



F= LT b AERE (E
Boom Outrigger Ass y(L.R)

7S ® & F 5 # % = W 1 & | HEE| W
Key Parts No. Parts Name Uty | Ke Remarl}
HO02 P553007000 |7—47%hYAELE & 1 Key 1~5
Boom OQutrigger Ass’y(L.R) :
1lL20 Pss3oT2000 | ¥Y¥¥ Cylinder 1| 32 B
o|H25 P553901040|EY Pin 2 1
3/J22 SHA0400110|CEEDE Clip Ring 4 B0
slc24 P553000000 |EER Pedestal .| 31
5 |K61 P553451000 |5ET—L4 Arn 1| 314

— 8 3_




I

__..\\._\ S ——— =i

i

1
1

=)

BOO

03

02

01

03

02
04




T — o T Er s

HYDRAULI

el -

=
C

-
IL CYLINDER FOR BOOM QUTRIGGER

0
= = 1 &7 | | @D

| - Tnioe Y hune macy ERGo)

L20 P553072000| ¥V »¥—HI& Cylinder ASSY 4
I L20 P553072010| Y v ¥— Cylinder 4
2 |L20 P553072020| 7> Bnshing 4 GE40ES-23
3 |L20 P553072030|ERbrOw K Rod 4
4 |L20 P553072040| 7y a Bnshing 4 GEA0ES-2¢
5 |L20 P953072050| ExXby Piston 4
® |[L20 P5530720680|U—-siydu U-Packing 8 0518070
@ |L20 P553072070| w277y v? Back Up Ring 8 70 %80}
® |L20 P553072080|v=z7U>¥ Wear Ring 4 80X 75|
@ |L20 P553072090(0-yv¥ 0-Ring 4
10 |L20 P553072100| =} Piston 4
11 |L20 P553072110| o2y Lock Ring 4
12 |L20 P553072120| oy FHsi— Cover 4
13 |L20 P553072130|DU-F»a Bnshing 4
@ |L20 P553072140| U-rty$ U-Packing 4
® [L20 P553072150| /% # 77U % Back Up Ring 4
® |[L20 P553072160| #RbIA28— Dust Wiper 4
I7 {L20 P553072170|2Y ey Clip Ring 4
@ |L20 P553072180(0Q0-Y>% 0-Ring 4
® [L20 P553072190|/%9 27 97> % Back Up Ring 4
20 |L20 P553072200| Fwire Washer 4

L20 P553072900( >—NFy b Seal Kit 4




=
L CYLINDER FOR BOOM QUTRIGCGER

M iy

7Y pUH—-

<T0x%

-4
—
]

-
[#a]
—
m

—

-

> %)

x4,

| ] ,’E]I — Ko
wd T T7 S /Y | Yy )
I

L,
i~
o
|

? \;

mae Ll |
‘rl_ I

—=a il U

— R _ I =



TorUH) rFi {0y FF 2y

T i

OUTRIGGER PILOT CH Eé VALVE
o ) 1 &% | | @0
ﬁKef EﬁI’aﬁ;nts: ::. X : ;:rts Nafe : Eﬁr‘ﬂn‘,{ i*a.{;ﬁ) ﬁiﬁemm
G66 P639519000| /34Ty bF = v 7FFPilot Check Valve 1
| |G66 P639519010| KT+ Body 1
2 |G66 P639519020| AT =N Spool 1
3 |G66 P639S19030| FF I+~ Plunger 1
4 |G66 P639519040| 7357 Plug 2
5 |G66 P639519050| RFY Y Spring 1 ‘
6 |G66 P639519060| 00— 7 0-Ring 3 P
7 |G66 P639519070|0—-Y %7 0-Ring 2 Pl4




lw
PI4

7Y
OUTRIGGE

F'Jﬁi"}?yf{4ﬂwb7'x'ri’.#
R PILOT CHECK VALVE

W A Ll ]

— 4 |

Il

S T



1.2

NO. UL
Hydr. 0il Cylinder(For Mo.l Boom)

"= ® & ® 5 ® @w & a5
Key Parts No. Parts Name @ty
L20 P557088000|NO. 1¥y»#8ETR Ist.Cylinder Ass'y 2
1|L20 P55T7088010|Ur¥y Cylinder 1
2|J11 P557088020|ERFyOwF Piston Rod 1
3/G30 P557088030 |0yl Cover 1
4|L21 PS5T088040|EXFY Piston 1
5/|G61 P557088050|gvFsLER Clevis 1
6|J55 P557088060]|7»¥a Bushing 1 MB100S00U
7T|K81 P557088070 |vxz7Yxy Wear Ring 1] WR-
8§ |MT70 P557T088080|U—stvd U-Packing 2 UPTL4581
9 |M72 P557088090 |9 s7wFYry Back Up Ring 2 145 165%
10 (M70 P557088100|U—osFr U-Packing I IDI100412%
11|M73 P55T7T088110 |ResTwFUsy Back Up Ring 1 100120
12 |MT71 P557088120|#Xb—ib Dust Seal 1 DWI100-11
13|M72 P557088130|0-4y2% 0-Ring 1 675 |
14 |M72 P55T7088L4000-YY 0-Ring 1 G155
15 |MT73 P557T088150 |/S9279FY7 Back Up Ring 1 G155
16 |M72 P55T088160|(0-9V2Z 0-Ring 1 660
17|J55 P557088170 |ERmmks Bearing 2 SAI
| 18|J22 P557088180 |CELDE Clip Ring 4 yan::) i
19|G66 P557088190 (5737 Plug 1 RC1/8
20(H22 P55T7088200 |ikd3¥ Screw 1 Mlox 14
21|(H22 P557088210 |iEDx¥ Screw 1 Mlox 14
r 22 |H32 P557088220 |ZY—2=27N Grease Nipple 2 A-RCLA
23|G66 P557088230 |53 Plug 2 RC3/8
i" -89-




NOQ. 1 %Y =¥
Hydr. 0il Cylinder(For NO.1 Boom)

A
&?

N

——d]

Y

NS S P

I

Sl



Hydr. Oi f{f:::':ri 15152%5;550 2 Boon)
] ® & ®* 5 w & £ W 1 &5 | BER| W
Key Parts No. Parts Name Uty | kg Remark
L20 P557080000|NO. 2 ##s  2nd Cylinder Ass'y 1| 360 |Key 1~23
1{L20 P557088010|¥Y2¥ Cylinder 1
2/J11 P557089020|ERbyOYF Piston Red L
3|G30 P5570890030 |0y FAs- Cover 1
4|L21 P557089040 ARy Piston 1
5/G61 P557080050 |0y KIVER Clevis 1
6|J55 P557089060|7v¥a Bushing | MB 120500
7I/K81 P557089070 |2=7YY Wear Ring 1 WR-210
8/M70 P557089080 | U3y U-Packing 2 (08121041
g|M72 P55T089090 |w27wTUYy Back Up Ring 2 190210
10|M70 P557089100|U—iw¥r U-Packing 1 [D112041
11|M73 P557089110 Ry 7Ty Back Up Ring 1 120140
12|M71 P557089120|#AbY—ib Dust Seal 1 DWI120-1
13|M72 P557089130|0-Ux¥ 0-Ring 1 G685
14|M72 P557089140|0-V>% O-Ring 1 G200
15|M73 P557089150 AT e 24 Back Up Ring 1 G200
16 |M72 P557089160 |07 0-Ring 1 675
17/J55 P557089170 |ERi#= Bearing 1 SAT-100
18|J22 P557089180 | CEitHE Clip Ring 2 VAL
19|/G66 P5570898190 |&EF57 Plug 1 RC1/8
20|H22 P557089200 |kdHxY Screw 1 MLOx14
21|H22 P557089210 |EHRY Screw 1 M10x18
22|J55 P557089220 BROmSZ Bearingt 1 SAT-008
23|J22 P557088230 | CEULDI Clip Ring 2 ;i |k
_—
Sigee .




[ NO. 231y w¥

Hydr. 0il Cylinder(For NO.2 Boom

)

%
Y/
e o

fﬁ\_

L JS

[
|

N
7/

e .
fff
s

|

— A I

]

e |




|
Hydr. DilNg‘i i:ﬁjé;(li‘u:;ﬁb;n. 3 Boom)
s ® & F B & & 185 | BES| &
Key Parts No. Parts Name Oty [ Ke
L20 P557090000 |NO. 32U #48  3rd Cylinder Ass'y 1280 |Key 1~2
1]L20 P557090010|>yos Cylinder 1
2(J11 P5570080020|ERkyowk Piston Rod 1
3|G30 P557090030 |0y Kas - Cover 1
4|L21 P557090040|EXpy Piston 1
5|/G61 P557090050 |0y FoILER Clevis 1
6|J55 P557000060|Fvsa Bushing 1 MB11050DL
T|K81 P557000070|%x7yss Wear Ring 1 WR-180
8 [M70 P557090080|U—stusy U-Packing 2 0511804154
9 |MT72 P55T090090 |92 79Fysy Back Up Ring 2 165 1808
10 |M70 P557090100|U—sSwk> U-Packing 1 IDI110¢]
11|M73 P557090110 (9279 yusy Back Up Ring 1 110130
12 (M71 P557000120|#=ho—0 Dust Seal 1 DHI110-12f
13|M72 P557080130(0-yus 0-Ring 1 |
14 |M72 P557090140]|0-yy2 O-Ring 1
15 |MT73 P557090150|Sv27wrys Back Up Ring 1
16 |M72 P557000160[{0—-yss 0-Ring 1
17/J55 P5S557090170 |Ehighes Bearing 2
| 18(J22 P557090180 |CRiFnis Clip Ring 4
[ 181662 P557090190|&F752 Plug 1
20|H22 P557000200 |iday Screw 1 MLOX14
21 (H22 P557090210 [ihzy Screw 1 M10X16
22 |H32 P557090220|2Y—2=y71 Grease Nipple 2 A-RCLS.

_ga_




. o
! NO. 31y %
‘ Hydr. 0il Cylinder(For NO.3 Boom)
—
— i
{ii |

—

1 (A ‘

g e

—_—

11

f=yi 0|

1l
]

S




NO. 42
Hydr. 0il Cylinder(For No.4 Boom)

"5 B @& B = B & & 165 | BER| |
Key Parts No. Parts Name Uty | Ke
L20 P557091000|NO. 42y y@ys 4th Cylinder Ass'y 1] 90 [Key
*1|L20 P557091010]yus Cylinder 1
2/J11 P557091020(|¥F¥zxbroyF Piston Rod 1
31G30 P557091030 0w ps<— Cover 1 k
4|L21 P557001040]Fxry Piston 1
5[G61 P557091050 |oyFoLER Clevis 1
6/J55 P557001060(7wix Bushing 1 MBTO
TIK81 P557091070|wzryssy Wear Ring 1 WR-1
8IMT0 P557091080 U—-rtwFy U-Packing 2 0511
9 MT72 P557091000 /%9079 7yos Back Up Ring 2 95x;
10 IM70 P557091100|U—/Suss U-Packing 1 DI
11 |M73 PS55T001110|%92797yvy Back Up Ring 1 70 X8
12|MT71 P557081120|#2po—-n Dust Seal 1 DWITH
13 | M72 P5570911380]|0-y>s 0-Ring 1 645
14 |M72 P557091140|0-y> 0-Ring 1 G105
15 /M73 P557091150|S9sF7uryssy Back Up Ring 1 G105
16 | M72 P557081160/|0~y»s 0-Ring 1 G40
171J55 P557091170 |BEHs Bearing 2
181J22 P557091180 | CRIEHE Clip Ring 4
19(G66 P557091190 |5/57 Plug 1
20|H22 P557001200 ki Screw 1
21|H22 P557091210 |z Screw 1
22|H32 P557091220 B £ J R Grease Nipple 2
|




| NO. 4oy vs
Hydr. 0il Cylinder(For NO.4 Boom)
-——_—__-_-__
I
Remarks
y 1~22

i o

o H 4

f=v1 1 1 I |1

O 1

nn

|}

Syl



AT LEI55 25T

Counter Balance Valye

75 B & E = B & 2 &% | &5 | BER | &

Key Parts Na. Parts Name Pty | Kg Rem
L52 P63ggg2 ﬂ 00 | Ao disuz07 Counter Balance Valve 5 27-T034
1|/L52 P639692010 SITEE (A) Valve Body(4) l
2/L52 P639692020 VT EE (B) Valve Body(B)

3|L52 P639692030 -2 Plug

4 |L50 P639692040 A)—=7 Solenoid Valve Ass'y
a|L50 P639692050|rxpy Solenoid Valve Ass'y
6|L52 P639692060 7w Bushing

TIL52 P639692070 ATV iR Spring Guide

8|L52 P639692080 ATy vy Spring

9(L52 P639692090 FEEFIL b Bolt

10|Ls52 F639692100 Aty b Nut

11[L590 P63969211¢ O-RFuwFyy Snapring

12|L50 P639692129¢ =R Packing

13|L52 P6396982130 Fxori Check Valve

1411052 P639602140 (% Valve Seat

kg L52 P639692150 AT g Retainer

16 L52 P639602160 ALY v Spring

1T|L52 P639692170]|0y>» O-Ring

18(L50 P639692130 oy 0-Ring

19)L50 P639692190(0y>sr 0-Ring

20|L52 P639692200 oy 0-Ring

21 |Lb52 P6398692210 0y>s 0-Ring

22|Ls52 P839692220|0yvs 0-Ring

23|L52 P6389692230 |0y 0-Ring

24 |L52 P639692240 |0y>sy 0-Ring

25 |L50 P639692250 AVVAN D FIA S Bolt

26 |L50 P639692260 ECTE: a4 Plug

27T |L52 P63897570068 YU =TH—= k1 4} Relief Valve Ass'y

28|L52 P639692280¢ R—LFL—} Name Plate

28|Ls52 P63969229¢ 2SIV TEF AL B Bolt

[ —



AT F =35 A AANT
3 Counter Balance Valve

temarks

——

T03-¥-104

©
<
&

w . zﬁ%
fﬁ_;/ \ 3-JIS B 2354 OF 63/8

(A, B8, C2)

N L
s I jigied
= =

I eyt | 1)

—~ A/

I

e -




YU =70 7HY S,
Relief Valve Ass'y

s g 2 B = y & & 185 | EEE | &

Key Parts No. Parts Name Qty | Kg R
L52 P639757000 Y=L 747 8 Relief Valve Ass'y 3 ORH-(

21L59 P633757020 Py b Poppet 1

3|L52 P639T5T030 FrEE Valve Seat 1

4|L52 P639757040 |2Yy—>7 Sleeve 1

°|L52 P63975T7T050 Twira Bushing 1

6 (L52 P63O0T5T060 Twiragwl Bush Rod 1

TIL52 P6397T57070 ATy ey Retainer 1

8|L52 P639757080 |27y Spring 1

LD |L5? P639757100 |\EgExy Screw 1

) o A i P639757110 SEFy b Nut 1

14(L52 P639757140 oy O-Ring

15|L52 P6387571540 QUi 0-Ring

16 | L62 P639757160 oy 0-Ring

I17T|L52 P639T7T5T170 oy 0-Ring

18|L52 PEEQTS?]BU $HER Iron Ball




i

Remarks

DRH-GO1-DA

Yy =7 RN THTS
Relief Valve Ass'y

o g P R L S - --,'.}'-f
N | : = o
Y el S SECR RN S
el ol e bon e M dnliad .3 2w I ' p =
T Lk = PYAN LEANFF; s 9
S0 e BN
- o et 3 al
e = | Sl I 1]
: e il

—III
1

[

—100-=

e

bl bl e

)

i

EI;LL

Tl



I 7 — hREEE
Concrete Pipe Line(outside Equipment)

S 8 & F = ® & & L &5} | Stk

Key Parts No. Parts Name @ty |Weight

PB62059000 | 10)-}gtF (susk) Concrete Pipe Line

1 [M60 PA622T74000([200AXF Bend Li=24 |4

2|M26 P662317000|200A—175A&DE Taperd Pipe 1| 18

3/ M60 PAG62229000|175AXVE Bend 1| 19

4 /M26 P662316000(175A—150A%DE Taperd Pipe 1] 28 |%

5|M60 P562289000(150A 90°~<2F  Bend 1] 1%

6 |M22 PA62110000 |t s Pipe I Ba

TIM60 PB62210000|150A 90°~XYF Bend 11 28

9|M26 P562375000|150A—125A%DE Taperd Pipe 1| 43 |2
10{M22 PAG2175000 {&sr~ Pipe 1| 23|
11(M60 P662781000|125A 90° ~X>F  Bend 1] 12
€2[M60 PA62231000|125A%92H<0F  Bent 1| 12
13(M22 PA62233000 |RA~IBER/ A Pipe 1] IS
14|M22 PA62173000 |[#2irr Pipe 1 (NG
15 |M60 PB62204000 |HESE~VE Bend 1| &5
16 |M50 P562641000/|200AZ®E Pipe Joint 2 10
17 (M50 P562616000|175A5%E Pipe Joint 2| 8
18 M50 P562615000|150A%W8E Pipe Joint 5

19 | M50 P562614000/|125A%F0RE Pipe Joint 7 4
20|L20 P551855000 |, oH—p Pipe Support 3 3
21|H21 SABL1603060 |~<BHELE Bolt 6 il
22|H21 SABL1604560 [Am#Lp Bolt 2 MIE
23|H23 SBAL612100|mFwb Nut 2 MI6
24 |H24 SBKI1600220 |ithkEs Spring Washer 8 M16
25| H21 SAB1203560 |/~m#L} Bolt 8 H12
26 |H23 SBA1212100 |78+ b Nut 8 M12
27|H24 SBK1200220 |izhEs Spring Washer 8 M2
28 |L20 P631138000 |80 4H—} Pipe Support 1 5
-101-




CONCRETE PIPE L INEC(FOR OUTSIDEVEQUIPMENT)

= 2 U — P MpiE oS W C 4G D rE D

it Il /S — I LIRS |




3wy = MEER (7—LH)
CONCRETE PIPELINE (FOR BOOM

W 8 8 % 8 8 & 2 B ey M
Eey Parts No. Parts Name Pertdt | Seight Rena;
M60 P662060000 |7)-HEXEFHTS(7-4) Concrete Pipe Line 460 |R33
1|M22 P56224000C|[125 90° AXYF  Bend T| 11/|R3%0
2(M22 PA62139000 617 Pipe 4| 23|%
3[(M22 PAB62154000 |87 Pipe 1| 20|27
4(M22 PB62103000 |2 a7 Pipe 1 5 | 0.55
5(M22 PB62102000 |#%<47 Pipe 1 6 | 0. 6650
6|(M22 PAB2185000 |7—LE A7 (1) Pipe 1| 10
T|M22 PAG62186000 |7—LE AT (2 Pipe 1 8
' 8|M22 PAG218T7000|7—LEM7 (3) Pipe 1 8
9|M50 P562614000]|125AEHE Pipe Joint 22 4
10|L01 P562970070 |&bkLISLY Flange 6
11|{M27 P562458000 |fETLk—2 End Hose 1] 40
12|L20 P551855000|125A/Sf74#—F  Pipe Support 12 3
13|H24 SAB1203560 |A@mFLF Bolt 26 12X 31,
14 |H21 SAB1404060 |AAKLE Bolt 2 4 ML4 x40
15|H23 SBA1212100|/f+vk Nut 26 M12
16 |H24 SBK1200210 |ifhEs Spring Washer 2 6 M12
17|H22 SBK1400210 |ifaEEs Spring Washer 24 M14
18|H22 PA62174000 |#%s7 Pipe 1| 16205
19 |H22 PB62104000 |#HFr7 Pipe 1 6 |0.65n

-103-




(el VW /— I SR

av7 Y - MERERE (7-L8)

Concrete Pump Cylinder(For Boom)

.,,"‘ :
-104-




avy ) — bRy THBERES
X _ Hydraulic 0il Line For Concrete Pump
#=| ® & B = ® & & " asy | HEiks| W 3
Key Parts No. Parts Name gty |Weight REM[E'
M20 P6390L11000 |30-py7 FERE Hydr. 0il Line For
Concrete Pump
1/G66 P639758000 | HEVEAEE Valve Block Adapter 1
G66 P639445000 | mEUEHF7Oy2 Change-Over Valve Block 1| 154 |zEmar
MT72 SHB2055010|0-U>7 0-Ring 6 655
2 (M20 P639T759000 |@ERTEE Hydr. 0il Pump Adapter 1
L01 P543479000| mmERST Hydr. 0il Pump 1 BELPLY
M72 SHB2085010| O-Ux¥ 0-Ring 1 685
MT72 SHB2045010| O-Ux¥ 0-Ring 1 645
3/L50 P639T60000 |Rro—7RERAR ILTHUR 1
L50 P638804000 =—- FL# Needle Valve 2 3/8
4 M22 P639761000 | TS Connector Ass'y 1
M72 SHB2050010| O-Yv% 0-Ring 4 G50
5|M20 P639762000 | B8V VIER S Pipe Cylinder 1
6 |M20 P639763000 |ihE 1 4L (&) Hydr 0il Pipe ass’y(R) 1
7IM20 P639764000 |E S FHITHE (&) Hydr 0il Pipe assy(L) |
M72 SHB2035010|0-=Ux% 0-Ring 3 635
8|M27 P538911370 | #2¥ask—2 Hose Suction 1 4 | soAx1f
9|M27 P538911890 |#2¥avh—2R Hose Suction 1 1 |80Ax &
10/G72 P639651000 |/ T—s3F75  Band 4 1
11|/M30 P538909950|75»( #usfaF) Flange 2 3
12|M27 SLT8282500 |TLk—X Hydr 0il Hose 1| 142801
13|M27 SLT8281250 |FLk—X Hydr 0il Hose 2 9 | 280-1'/
14 |M27 SLT8280800 | FLk—X Hydr 0il Hose 1 T 280-1/
15|M27 SLT6280900 |Thh—X Hydr 0il Hose 2 3 | 280-1
16 |M27 SLT6281300|TLh—2 Hydr Oil Hose 2| 4 |os0-1xd
17T|M27 SLT5071200 | Tbk—2X Hydr 0il Hose 1 1 maﬂf
18|M27 SLT3070950 |TLk—2X Hydr 0il Hose 1 1| 1018
19 |(M27 SLT2352800 |TLk—X Hydr Dil Hose 1 2 | 350-
20|M27 SLT2071700|TLH=2 Hydr 0il Hose 1 1| 70148
21|M27 SLT2281500 |TFLk—2 Hydr 0il Hose 1 1 | 280-L0
22|(L27 SLT1280400|Fak—2 Hydr 0il Hose 1 280-1
23|M27 SLT1280750|Tak—2 Hydr 0il Hose 1 260-14
24|L27 SLT1071300|TLsk—X Hydr 0il Hose 2 10
25|M27 SLT1281400|Tak—% Hydr Oil Hose 1 og-L

=1058—






e =y THBEES

_________...—-._______ﬂifdrauilc 0il Line For Concrete Pump

—

0|

16

-.___._.E

T 29] 30

18

13 28) (11131 E Sl
M
e ]
u -

J-4%al OST W




v sy — b TRHEEEE
Hydraulic 0il Line For Concrete Pump
#s| ® & B % & % Las | EESG| @ &
Key Parts No. Parts Name @ty |Weight Remarks
-

96 |M27 SLT1280350 Thh—2A Hydr Oil Hose 1 1 | 280-1/4 %350
97|M56 P538808610 ARXRTHTS Adapter 1

28 |M56 SLU1440000|F577 Adapter 2 3 |1'/,B 80° |
99 |H21 SAD1609030 AL b Bolt 8 2 | MI6x80L
Jo|HZ24 SBK1600210 [ ¢ ploiS Spring Washer 36 M1G

——/ | I &ll|]]

I

RS






Flef o R T 7ABERE

Hydraypj, 0il Line For Concrete Pump




T UTr— 7 HBEEE

Hydraulic 0il Line For Agitator
#2| % & B 5 B 8B & 165 | &Rk | W 3
Key Parts No. Parts Name 0ty |Weight Remark;
—
M20|P639012000 | 7¥r—~EEHET
1[M21|P639765000 |75 Mrvfas) E3r5 Valve Block 1 BHHRIEPY
2|E42 PBSQTB‘GO{}G ?i?'f'—ﬁ’ﬁﬁﬁ::m% 1
E32|P668B802000| EHARAvF. Switch 1
J|IM20|P6B3OTETO00 | TVF—/iEE—F/EE 0il Moter 1
| LOT(P536618000 TVTF—9BEE—% 0il Moter 1 11| S
4{L20|P639812000 | BBUMNAETLS Cylinder Ass'y 1
5|L52|P639356000|/3M 0y bFxy2#TS Pilot Check Valve 1 FEILEPIY
6 |M56 | SLT60T0800 | TLk—2A Rubber Hose | T0- 1x§
TIM56 |SLT3070800 | dLh—2 Rubber Hose 1 TO-1/2x
8§ |M56 | SLT3140800 | Thk—2 Rubber Hose 1 140-1/2x
9 M56 | SLT3141000 | J4Fk—2 Rubber Hose 2 140-1/2x
10(M56 |[SLT1141750 | Jb6h—2 Rubber Hose 2 140-1/4x
11 [M56 | SLT1070700 | T&Fk—2R Rubber Hose 1 T0-1/4¥
12 |M56 | SLTI1071100 |TLak—2R Rubber Hose 1 Tﬂ-lﬁiﬂ
13|M56 |SLT1072350 | TbFE—R Rubber Hose 1 T0-1/4¥
14 |M56 |SLT1140750 | TLdb—2 Rubber Hose 1 140-1/9
15|M56 | SLTL1071900 |T4Lk—2R Rubber Hose 1 T0-1/4
16 |M56 | SLTL0T70800 |TLt—2 Rubber Hose 2 T0-1/4)
17|M56 |SLT1070400 | TLh—R _ Rubber Hose 3 70-1/4"
=
| 9

—

@




b A

N

72HUNEROSTER (1)

—_—

Ll



TO9F—rHuEEF
e Hydraulic 0il Line For Agitator




?v%-aﬂwTTEv?mi&
Agitator Valve Block Ass'y

z | &5 | EfKe| W &
parts No. Parts Name \ qty \‘ﬂeight Remarks \\
PG390765000 7 yF—FrLT7ay 7S

\ . Agitator Valve Block Ass'y
P638378000 7uF—y0nTTa7 Valve Block 1 PHAIPI6TER
P539514000 n7t3—/)—-% (:uu.plar Nose 1
pP538904680 Feo7 Cap 1
P638398000 0y v/ EETSTHN  Adapter 4 1/28
P63839600 0|0V ??'&f’f%?ﬁ"fﬁ?l“ﬂ"} Adapter 1 3/88
gLU1408000 F—ATFTHW° Adapter 2 1/48
SLU0B08000 R—2TFT IRt B Tee 1 1/48
SKM3008000 |74~ Tee 2 1/4B
SKM1108000 A ZA RN Elbow 1 1/48
p538902910 ARFARY Ty b Soket 1 1/4B
SKM400 g8000 =7 Nipple 2 1/4B
P639371000 )= Fs sy Needle Valve 1 1/48
SKN2010080 =y TN Nipple 2 1/4B
p538910120 |ESE Pressure Gauge 1 1/48 |i
||
|
|
|
I
e i




TZ2TF—77307 70y 2 TR
Agitator Valve Block Ass'y

=12 =




- ecrry

oy B RREEE
Hydraulic 0il Line For Hopper Open & Shut

#E| B & B = ® 8B & L&) | EEke| @ = |
Key Parts No. Parts Name @ty |Weight Remarks
M20|P639037000 |y TEmbrEs
' Hydraulic il Line For Hopper Open & Shut
1 | M20(P639T771000 |ko B oES Hopper Open & Shut 1
2[L20(P639T69000 |EEVYVIRH Rock Cylinder Adapt. 1
J|M21|PB39768000 |SA77oyrlve Valve Block Ass'y ﬁﬂ#t?llﬁ%
4| L52(P639T7T70000 Y —7HTS Relief Valve Ass'y 1
L52|P639810000 Jy=74 Relief Valve 1 RD1-02T-HD-
9| |M27|SLT1280800|TLk—x2 Rubber Hose 1 280-1/4 %80
6 |M27|SLT1070600 | Tk—2x Rubber Hose l T0-1/4 %600
TIM2T|SLT1281000 | Tak—2 Rubber Hose 2 280-1/4 = 100/
8| M2T|SLT1280400 |Lk—x Rubber Hose 1 280~1/4 x40
89 [M27|(SLT1210600 | Tak—x Rubber Hose 1 210-1/4 800
10 (M27|SLT1210550 | Tak—= Rubber Hose 1 210-1/4 %53
11 M2T7|SLT1210500 | TA+—2 Rubber Hose 1 210-1/4 x50
12 |M27 |SLT1211500 | Tah—2 Rubber Hose 1 210-1/4 X1
13| M27|SLT1211600 |gak—x Rubber Hose 1 210-1/4 %1
14|M27]|8 LT1281200 |Fbh=2 Rubber Hose 1 280-1/4x

=EL 3=







T B LT 7Oy 73T S
Hopper Open & Shut Valve Block Ass’y
5| ® & B B 8 & & W 145 | EEe| W 3
s Key Parts No. Parts Name @ty |Weight Remark;
=]
M21|P639768000|-N770vs#HUR Valve Block Ass'y
(i LIL50|P539180000|==a7lad_L—} Valve 2 1 0 | SRR
2|M21|P538910210 |EE7 Oy Block . 1 6 ' : '
3|G00|P639543000 | 754wk Bracket 1 |
4|1J25|P533908380 45— Rock Pipe 2
5|L50|P6383T1000(=—FilrifL7 Needle Valve 2 1/48
0 6|L75|P538809700|#v7+— Dampner 1 (FD10-21),
TIM56 |SLULOOBOO0O |R—ATH¥F¥AFL— Adapter 3 1/48
8 |M56 |SLUL40B000 |HA—AFTH¥F¥90° Adapter 8 1/48
9 |M56 |SLU0OG0BO00 |h—RT7H¥T7 Ah-t54E Adapter 1 1/48
10| M54 | SKEMBO0O0B000 | 71— Tee 2 1/4B
11|M52|SKM4008000 | =271 Nipple 4 1/4B
12/ M56 | P538907720|70= Cross 1 1/48
13|H21|SAD1006030 | ABAfHLE Bolt 4 MLO %80
14 | H23 |SBA1012100 |AF+v b Nut 4 M10
15 H24 |SBK1000210 | HRES Spring Washer 4 M10
ECON
e e

=11 8= | - ] | | L _—'"‘!




1172

oy RN T T oy ST
Hopper Open & Shut Valve Block Ass'y

;
B
=

i O Ol
-118-—




T;.—s‘r‘zb:&'-"‘-‘-h——-—bf‘)b?’ i

MANUAL OPERATE VALVE i

a3 =} 1 &8 | @D

H;Eef _EEF;‘“'.E Iﬁi. - i ;:rts Nafe . ?zf%n:{ iﬁligizfj ﬂﬂemrkf
L50 P539180000 | FHIYIEH Valve ASSY 2

t |L50 P539180010| T4 Body 2

9 |L50 P539180020 frei— Cover 2

3 (LS50 P539180030| H/8— Caver 2

4 |L50 P539180040 AT=N Spool 2

5 |L50 P539180050|V7F—7F Retainer 2 .

6 |L50 P539180060|#4AF Guide 2

7 |L50 P539180070 Tyia Bashing 4

g [L50 P539180080| J+/35 Bellows 2

g |L50 P539180080| AFY T Spring 2

10 |L50 P539180100 A7 aw Screw 2

11 |L50 P539180110 | ot Pin 2

12 |L50 P539180120 = Ball 4

13 |L50 P539180130 Aoz Screw 16

14 |L50 P539180140 0=y 7 0-Ring 4 PT

15 |L50 P539180150 w27 9T w7 Back Up Ring 4 P1

16 |L50 P539180160| 0027 0-Ring 4 A5568-019

17 |L50 P539180170 o-yu¥ 0-Ring 8 Pg :

18 |L50 P539180180 L= Lever 2 (

19 |L50 P539180190 - g i Grip 2 \

=11F=




B PL S VR A P 4

MANUAL OPERATE VALVE




77 b Y A REERE(1/2)
Hydraurie 0il Line For Outrigger
(7] # & = = 8 & 2 # Las) | Eag | W o= |
Key Parts No. Parts Name 0ty [Weight| Remarks |
=
M20 P639013000 |7 hy/Ekres Hydrauric 0il Line !
For Qutrigger !
1IM20 P639772000 747500758 0il Pump Adapter 1 |
LOL P543481000| 7-b7si-ymiaEssy Hydr. 0il Pump 1 mmmgﬂq:
2|L68 PE39TT3000 |7-uirvaniays Valve Block Assy 1 .
L68 P639504000| y—siuvrows Valve Block 1) 60 |#mpi58m
3|M20 P639774000|0STET (1) Pipe Unit(1) 1
4 /M20 P6397TT7T5000|0STER (2) Pipe Unit(2) 1
5/M20 PE39776000|0STER (3) Pipe Unit(3) 1
6|/M20 P639777000|0STEE (4) Pipe Unit(4) 1
T|M20 P639778000 |fme—sim Moter Adapter 1
8IM20 P6397TT9000 |tpssy . siom (@D  Cylinder Adapter 1
L20 P553448000| #pazsvos g Side Open Cyl. (F) 2 P15 EE
9]L62 P639T780000 BBAZMOy o) ST Check Valve Assy 2
L52 P639356000 BpaZ o b A Check Valve As 2 FHEP12028
10/L68 P639781000 T b U AR IS, Handling Block 1
I1{L50 P639371000| =—puLs Needle Valve 6 1/4
MOO P639782000 |AfAr—510s 0il Cooler Ass'y 1
MOO P639184000]| srar—5 0il Cooler 1| 65 |Emizpo052E
L20 P542591000 BEEH— Thermo sensor 1
12|1J37T P639783000 AANVETEE () Swivel Adapter 1
13 (L60 P639784000 it & Wil o, Solenoid Valve Ass'y 1
L60 P638582000 Az m Solenoid Valve 1
141062 P639785000 Mush fro)FpHAT S Check Valve Assy 1
L62 P639356000]| mash frol#p Check Valve 2 s peTEE
15/M56 SLT1071600|@ESsk—x Rubber Hose 1 70-1/4 X 160
L6 |M56 SLT6070800 B T Lk — % Rubber Hose 1 70-1 x 800
IT(M56 SLT607160 0 | BMETLE—2 Rubber Hose 1 70-1 1600
18 |M56 SLTgO T1200 | BESLA—2 Rubber Hose 1 70-1 1200
19 /M56 SLT5070400 MRE b= Rubber Hose 1 70-3/4 %400
20 /M56 SLT3281000 BE S Lok — Rubber Hose 1 280-1/2 100
21IM56 SLT328080 0 | BETLF—2 Rubber Hose 1 zau—l,fz;:sm
22 IM56 SLT3280500 BEL Lk—2 Rubber Hose 2 2 | 280-1/2x50
23 M56 SLT2280800 BE S Lok— 2 Rubber Hose 6 280-3/8 80
R o Lok — 2 Rubber Hose 3 210-3/8 x50




—

12P1252R

(P120BR

12P205 28

—

|

3 peTER
)=1,/4 % 1600

| %800
1-1x1600

11200
0-3/4 400 |
}wxmm ;

RRLYF (ER]

@

—  Ngd B

033
s

LR
-5

2
T-I05%A 129)
() mARsAcasoce

HPIMUA

[LETLT R

oSTEE (1]




7o by HEBERSE(1/2)

e Hydraulic 0il Line For Autrigg

35

AR 70, 793R
§5 2w

=2 0=




7 by ARREEE (/2

Hydrauric Oil Line For Outrigger

F5 ® 2 F 5 ® & & W0 L& |EEKe| W B
\ Key Parts No. Parts Name 0ty |Weight Remarks
5|M56 SLT2070800 BET LA—A Rubber Hose | 70-3/8 <800
6IM56 SLTL1211800 fET LF—R Rubber Hose i 2 | 210-1/4X1800
7IM56 SLT1211300 |@ETLE-R Rubber Hose 1 210-1/4 %1300
g|M56 SLT1211200 BEDTLE—-A Rubber Hose 1 210-1/4 X 1200
g|M56 SLT1210450 BEDT LKR—2A Rubber Hose 3 210-1/4 %450
90 |M56 SLT1210400 |BETLK-Z Rubber Hose 5 1 | 210-1/4>400
31 |M56 SLT1071200 BEEITLFE—A Rubber Hose 1 T0-1,/4 1200
32 |M56 SLT107100 0 | BETLk—2A Rubber Hose 3 T0-1/4 1000
33 |M56 SLT1070800 BEITLF—X Rubber Hose 2 T0-1/4 %800
34 |M56 SLT1070750 BEITLE—Z Rubber Hose 2 1| T0-1/4X750
35 |M56 SLTL0T0650 WET LR—2A Rubber Hose 2 70-1/4 X650
36|M56 SLTL10T0400 EETLFR—=A Rubber Hose 2 T0-1/4 400
37 |[M56 SLT1210650 BETLF—Z Rubber Hose 3 210-1/4 X850
38 |M56 SLT1281200 mET L= Rubber Hose 2 280-1/4 %1200
39 |M56 SLT1280400 BEITLFE—A Rubber Hose 1 280-1/4 %400




35)(29

30,

ik
o
I~
w
L=

puan
il

]

r==pry= 5
- i

— ]

~

waf .
N -

OIS

{157

[

i L/

L
J

C;’.‘i'

| Tq%

[
~ Q.éf s
]

[
Pl

=]
o = 2 =
il_yi_lma[;,[lﬁfixllll - . e

=




RE |

[ S

l

7o Y HABERT(1/2)
Hydraulic 0il Line For Autrigg

—-122-



7o by AR ERE (2/2)

Hydrauric 0il Line For Qutrigger

e w & T 5 ® & & W 1a5 | ERke | g
Key Parts No. Parts Name 0ty |Weight REﬂla.rz
M20 P639013000}7% by AEmERE  Hydrauric Oil Line
For Outrigger |
“ ls0lM20 P639786000|OSTER (5) Pipe Unit(5) 1
BER M20 P639787000 OSTEH (6) Pipe Unit(8) 1 i
42 |M20 P639588000|O0STES (M Pipe Unit(7) 1
43|M20 P639789000 OSTEE (8) Pipe Unit(8) 1
44 |M20 P639790000|OSTERE (9) Pipe Unit(9) i
45|M20 PB39T91000 A=y v RS (8 Cylinder Adapter 1
L20 P553447000| BEIE~Y ¥ (% Side Dpen Cyl. (F 2 SHHEPITY
4g|lL62 P639TO2000 HiB XM Moo ) Fr4T S Check Valve Assy 2
L52 P639356000 B Mo M)A Check Valve As 2 %iﬂ'm
47| L68 P63OTH3000 WS (B Handling Block 1
48|L68 P639794000 i&vefy)$ R (B) Handling Block 1
L50 P639371000| =—FiF @ Needle Valve 4 1/4
i 49|L62 PE3GTI5000 May bz 2)FHEESLS Check Valve Assy 1 .
L62 P639356000 | Muskedf Check Valve ) sty ﬁ
B 50 |mM20 P6E3OTO6000 |y by HEE (B Sub Outrigger Adapt. 1
51|M20 P639T797000 WEh7 o b U AEEE ()  Sub Dutrigger Adapt. 1
E 59|L52 P639798000 efriraE (5 Lelief Valve Ass'y 1
53|L52 P639799000 Zaflir s (B) Lelief Valve Ass'y 1
L52 P639294000 Yy =757 Lelief Valve 1
4 |M58 SLT1211800 BET LR—2A Rubber Hose 9
55|M56 SLT1211500 |@ETLK-A Rubber Hose 3
56|M56 SLT1210900 BEITLF—A Rubber Hose 9
57 |M56 SLT1210800 BEDSLF—A Rubber Hose 4
58 |M56 SLT1210600 |@METLK—Z Rubber Hose 8
59 |M56 SLT1210450 BED Lk— A Rubber Hose 3
60 |M56 SLT1210400 BET LR—A Rubber Hose 3
61 |MS56 SLT1210300 BEITLF—A Rubber Hose 1
62 IM56 SLT1071200 BET LA—A Rubber Hose 2
§3|M56 SLTL0TO0B50 BEEITLFR—-R Rubber Hose 1
64 |M56 SLTL070800 |HETLE—Z Rubber Hose 4
§5|M56 SLT1070750 |BETLE—R Rubber Hose 2
66 |MS56 SLT1070450 HETLFB—A Rubber Hose 1
67 |M56 SLT1070400 BEITLE—ZR Rubber Hose 2




TR T
i &

Remarks

|-

SHPI2TEs
b :

EHMIIP12058

RV [

/4
P PRTEE 7MY BTRED

! e
J _

=, 3-I8REERPT10 A RARSE [1/2)

T:iﬂllﬂ?‘ﬂ'}‘
NESSARATEeh

=d705213)

s 3P2I3
I 210-L/4xI8
"' ‘ 210-1/4 %18
E 210-1/4 X%
"1 210-1/4 %M
210-1/4%8
210-1/4%H8
210-1/4X8 M
210-1/4%%

- 10-14%7
I Tu-uiiﬁ
[ '}‘}Jlﬁxﬂ - cHNZMOSTH
'm-lf‘i’{ﬁ ;

101E
-

_J__’/---_____ -
L i

77 URBERE
(1/2) 22

s

== |




Tory HEABERT(2/2)
Hydraulic 0il Line For Autrigger

Vbl

(LR

[\

'

—1 3 4=




DY)

Siae Gpen Hyde, 01T Gyl inder
e ® & & % s = & W a5 | BER| W0 =
Key Parts No. Parts Name Oty | Ke Remarks
L20 P553448000 |Hpazs ) TR @D 1 140H-7
Side Open Hydr. 0il Cyliader(F)
1|L20 P553448010|¥Yv¥ Cylinder 1
o|L20 P553448020 |0y Fas— Rod Cover 1
31L20 P553448030 [~y FAsS- Head Cover 1
4lL20 P553448040|ERFVA Piston(A) 1
5|L20 P553448050 EArvasy F Piston Rod 1
glL20 P553448060|7v¥a Bushing 1
7/L20 P553448070 |H&AK Plate 1
8 |L20 P553448080 |ik»iy Screw 1
9|L20 P553448090|F=v2737 Check Plug 6
10|L20 P553448100|#4avF Tierod 4
1120 P553448110 510y Fryyb Tierod Nut 4
121L20 P553448120|CB&R Metal Fittings 1
13|L20 P553448130 |FTEY Pin 1
14/L20 P553448140|F——FL—F Keeper Plate 1
15|/L20 P553448150 |AEARFLE Bolt 2
16|L20 P553448160 | CilschkeR Metal Fittings 1
17|L20 P553448170|FFEY Pin | 1
18lL20 P553448180 |*%——Fb—} Keeper Plate 1
19|L20 P553448190 |AmMARALL Bolt 2 |
20lL20 P553448200 |ERPvFr Piston. Packing z SKY-53
21|L20 P553448210 |0y Frivdy Rod Packing 1 SKY-45A
99 |L20 P553448220|FAbTAs Dust Wiper 1 SDR-45
23|(L20 P558448230 (A —=N Cover Seal 2
24 |L20 P553448240|0V27 0-Ring 1 P35-5
25|(L20 P553448250(0U»7 0-Ring 1 650
296 |L20 P553448260|F=vZsUTo— Check Valve Seal ]
|
P
'___.--’
-125- _ 1




BiAEmEL Y NS (FD
Side Open Cylinder(R)

-126-



oo =1 . W = [ I

10
11
12
13
14
15
L6
17
18
19
20
21
22
23
24
25
26

o .
® = F 5 B @ & | &5 | BER | £
Parts No. Parts Name Aty | ke Remarks
L20 P553447000 |HBI%sy L yTS (8 1 140H-7
Side Oped Hydr. 0il Cylinder(R)
L20 P553447010|3yvs Cylinder 1
L20 P553447020 |0y kA= Rod Cover 1
L20 P553447030 |~y Khss- Head Cover 1
L20 P553447040|ExRFVA Piston(A) 1
L20 P553447050|ExbrayF Piston Rod 1
L20 P553447060|7v¥a Bushing 1
L20 P553447070 | @& Plate 1
L20 P553447080 |ik»iy Screw 1
L20 P553447090|Fzvs757 Check Plug 6
L20 P553447100|%#409F Tierod 4
L20 P553447110 (%409 FFvyh Tierod Nut 4
L20 P553447120|CB&R Metal Fittings 1
L20 P553447130|FFEY Pin 1
L20 P553447140 %= —FL—} Keeper Plate 1
L20 P553447150 |AsAR8LE Bolt _ 2
L20 P553447160 | uskcisesn Metal Fittings 1
L20 P553447170|FFEY Pin 1
L20 P553447180 | F—r"—7L—} Keeper Plate 1 [
L20 P5534471900 |ABREELE Bolt 2 |
L20 P553447200|ExRbrivdy Piston Packing 2 SKY-T1 |
L20 P553447210 |0y sty Rod Packing 1 SK-45A |
L20 P553447220 %% g4 Dust Wiper 1 DR-45 | -
L20 P55344T7230 A —v—ib Cover Seal 2
L20 P553447240|0U>% 0-Ring 1 645 -
L20 P553447250|0Yy . D-Ring 1 650
L20 P553447260 |Fzw2/8L7Y—L  Check Valve Seal 6 | -
e
|
1

=il T




HiBA = mE L Y TR )
Side Open Cyl inder(R)

(9)
+f )
9]
VD DDDOOHOS . DOE) 0 M 409 G3

1 t :
/_!_--.—'p---___.._‘ ™ ! r E:-f! J Es :
PR A
‘\.[....I.-:-__ﬂ __ :

.60

128




Key

o =1 o W e W N

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

L = O i =T B A = - T o R e B e R B e T

=l BT

BEAE A Oy b F 2y 73L7HTS
Pilot Operated Check Valve Ass'y

s B & B = % % W L& | BER| & -
Key Parts No. Parts Name Qty | Ke Rema
L52 P639356000 |HM%/310y FFxv7% Pilot Operated Check 5 0cP-Got™
SRV THTE 4 Valve Ass'y
1|L52 P639356010 /<74t Valve Body 1
|
3|L50 P639356030|4<wyp Poppet 2
4/L50 P639356040 | Exhy Piston 1 L
5(/L52 PB39356050|v—F Seet 9
| .
8|L52 P639356080 |#(FK Guide 2 |
9/L52 P639356090|27ysy Spring 2 |
10(L52 P639356100|7L—Fh Plate 1
11|L50 P639356110]|00yz 0-Ring 4 1B-p9 |
12|L50 PB639356120|0Yys 0-Ring 2 1B-P18
G20 P649357000|7y—FL—F} 5 0B
G20 P649335000|477L—p 5 MSA
-

=1 28—

il



MEEAIOy bz P LTHTS
| Pilot Operated Check Valve Ass'y
| —

MOB-GO1-A
nsa-mx—nf

e S
I,J_J = g




77— LEHEER

Hydraulic 0il Pipe Line For Boom : [ ]
= ® == & § 2 & & W 1o5 |EEkg | W &
Key Parts No. Parts Name Q ty |Weight Remarks I
M20 P639023000 |7—LmEEEHIS Hydr, 0il Pipe Line
for Boom
1|/M20 P639800000 | RA~IHFET () Swivel Adapter 1 i
2| M20 P639801000 |NOL17-Y BEF (&) Pipe Line For NO.1 Cyl. 1
3({M20 P639802000 |NOI7-4 &R () Pipe Line For ND.1 Cyl. 1
4 {M20 P639803000 |NO27-a0 EE Pipe Line For NO.2 Cyl. 1
5|M20 P639804000 |NOI/-Lv EF Pipe Line For NO.3 Cyl 1
68 (M20 P639805000 |NL4T-20 EF Pipe Line For NO.4 Cyl. 1 i
L68 P639692000 A8 AN Counter Balance Valve 5 3 | BEMIIP9T 261
MT72 SHB1012510 o-uz7 0-Ring 5 P10A-80
T|M20 P639752000 |NO.17-AFHOSTEE Pipe Line For NO.1 Boom 1
8|M20 P639T753000 |NO.Z/-AFHOSTEE Pipe Line For NO.2 Boom 1
g |M20 P638754000 |NOL3I-LEHOSTEE Pipe Line For NO.3 Boom 1
M50 P539371000 | o-2U-2ha{s} Swivel Joint 8 3/88
10|(M20 P639690000 | OSTES Pipe Line For GEEIS 1
11(M27 SLT2282300 | TLF—2R Rubber Hose 6 2 | 280-3/8x2300
12|M27 SLT2281408 | TLk—R(UTI-FT) Rubber Hose 4 1 |280-3/8<1400
13(M27 SLT2280800 | J&k—2 Rubber Hose 2 280-3/8 <700
14 |M27 SLT2281200 | Thk—A Rubber Hose 3 1 |280-3/8x1200
15 |M27 SLT2071300 |Thk—Z Rubber Hose 1 1 | 70-3/8x2400
16 |M27 SLT2282009 | TLk—A Rubber Hose 2 1 | 280-3/8>2000
17|M27 SLT22806800 | TLk—2 Rubber Hose 2 1 | 280-3/8x600
18 |M27 SLT2280700 | TLk—2A Rubber Hose 4 1 |280-3/8x900

=1 3=




l 006 8/8-0
| o0ox8/e
| 00028/
|. 00F2 X 8;
|| 0021 % 8/E-
00Lx8/
00T 8/E"
0082 % 8/

BiE L6d+




BB -2V pYE

I

&
El

I

S
L)

BERIRHET—L

woog Jog aulq |10 diIneIpAY




HiEE
Lubrication Line
ws| &8 & B S B8 & & 165 |Eitie| W % |
Key Perts No. Perts Name @ty |Weight Remarks
D01 P5370889000 |AhAEHIS Lubrication
1|L03 P537438000|7Y—AR7HErsR Grease Pump Ass’y 1 T | BMiP1358E
2|L03 P537439000 | nEAELS Distributing Ass’y 7 ;
L50 P537336000| ZEH# Distributing 1 2 | HlaP2002 R
H21 SADOGO00450]| AAERMHLK Bolt 3 MG X 45
H24 SBKO600210| /SkES Spring Washer 3 M6
3|M22 P537428000|7Y—REH (1) Pipe 1
L57 P537334000| OUYIyEF=u2#  Check Valve 2
4|M22 P537429000 |7V—-ZEF (2) Pipe 1
5 | M22 P53T7430000 |5)—ZEF (3) Pipe 1
6(M22 P537433000 |7V—ZEE (4) Pipe 2
L57 P53T7334000 QYuIRtF =97 Check Valve 1
7IM22 P537434000|FLU—vERE GD Pipe 1
L50 P53T7431000 HEH -7 Ball Valve 2 BO0EITKBA
8 |M22 P537435000(7)-AEE (© Pipe 1
L50 P537431000| ®@EE-MLT Ball Valve 2 GOOETKBA
9 |M27 SLTL070600 | TAr=R Rubber Hose 1 1/4 %600
10 |M27 SLT10T71600 |Tak—R Rubber Hose 1 1/4 <1600
11|M27 SLT1071000 |Fhak—R Rubber Hose 1 1/4 %1000
12 |M27 SLT1070400 |TLKk=R Rubber Hose 1 1/4 %400
13|H21 SADOG604530 |/ARMFELL M x4  Bolt
14 |H21 SAB1002560 |7<AFLbH MOXZ Bolt
15|H23 SBA1012100 |A+b Nut
16 |H24 SBKOGBO00210 |/SkEERM Spring Washer
17|H24 SBK1000210 |/5kEE MO Spring Washer
e

—1131-—




EHEF
Lubrication Lipe

——

b iy A1 o

ol0|0I0
-3

meaearry | 0]OIO|O




é#|

urks

uiP1ISBE

u PSR |

IHITKBA |

JZITKBA
1600
I X 1600

1000

1400

]
5

ENE &
; /-
al

P

‘I"Qse?(




#Y =AY R

Grease Pump Ass'y

s g &% F 5 w @ & W 155 |Eikg | W &
Key Perts No. Perls Name Qty |Weight Remarks
L03 P537438000 |27y—2Hr7lim Grease Pump Ass'y 1 16
1|F20 P537401000|ZV—RF7 Grease Tank 1 6
2|L03 P537086000 |2U—A#YT Grease Pump 1 T | FEIPISIBR
3|L57 P537353000|F=»2# Check Valve 2 5K
4|L57 P537338000|F=vs# Check Valve 2 TOK
s|L57 P537337000|YY—7# Relief Valve 2 170K
g|M62 P537299000 |x7kETSY Plug 2
7|H21 P537901400 |KBET¥7S Adapter 2 MI10x25L
8 [M53|SKML1108000 |ARARTILE Elbow 2 1/4B
g |{M54 SKM900800O0 74— Tee 1 1/4B
10 [M56|SLU0B20000 |HF—AT¥TFal-} Ak  Adapter 2 3/4B
11IM56|SLU1020000 [F—ARTFTZAN-} Adapter 2 3/4B
12 |M56|SLUL008000 |k—Z7FTFRH-} Adapter 1 1/48
13|M56|SLUL408000 F=RATFTZU° Adapter 4 1/4B
14 |M52|SKM4008000 |=yF b Nipple 1 1/48
15 |M57 | P538902910 |XAAAVrwh Soket 1 1/4B
e




15128

TYV—-ZRSHETE
Grease Pump Ass'y

04

05) (08

-136~-




HER S (a5 )= k2 7HD
Hydr. 0il Pump Ass’ y(For Concrete Pump)

e ® = E = £ & & % 1as |uEw| @ 2= |

Key Parts No. Parts Name Uty | Ke Remarks
L01 P543479000 |ERFHETS Hydr. Qil Pump Ass'y

1|L01 P543504000 |#ERLT HHMIP1398H

2|1L51 P543503000 |®MEHRL7a22baO—F  Controller(Dil Pump) =t (R P E R

|

i

|

|

i

.

Siet- L




1

HEH v SHT S
Hydr. D11 Pump Ass'y

r=ll=l

M

i

-138~




S

HMEAR YT (F)
Hydr. 0il Pump(Main)
T 8 I & -3 & 3 é&z ié?u:: [ = |
Key Parls Mo, Parls MName Per Wil | WEIOT Remarks
LOL P543504000| A1 #rT 0il Pump 1
I {J00 P543504010| FS4 7+ %7 ¢ Drive Shaft l |
& [JS1 P543504020( 0—SX7Y>%  Roller Bearing 1
3 |J51 P543504030| o—=5~X7y vy Roller Bearing l !
4 |J22 P543504040| R+ 7Y o¥ Snap Ring 1
3 |J22 P543504050|%—2y w7 Clip 1 .
6 |J20 P543504060] % == Key 1
T |G20 P543504070 FR=E4 e g P Front Plate 1
10 |K70 P543504100( vV KA Solid Cam 1
I1 |G20 P543504110( 252 bpFL—F} Thrust plate 1
12 |H25 P543504120( 27y vvEy Spring Pin 1
13 1J37 P543504130(Yv > » Link 2
14 |H25 P543504140| Yoy Link Pin 1
IS [H25 P543504150| Vs> Link Pin 1
16 (K81 P543504160| EY »# E. Ring 4
1T 1L20 P543504170| &) w4t Cylinder Barqel |
18 |G20 P543504180 NNTTL—} Valve Plate 1
19 |H25 P543504190]| ¢ i Pin
20 |G62 P543504200( 7Y >¥ Spring 9
2l |H24 P543504210| 9 wie Washer 9
22 (G20 P543504220| W= Retainer 1
23 [J54 P543504230| YF—+#FE—n Retainer Ball 1
24 |G20 P543504240 LY F7U=% (A) End Plate (A) l
25 |H25 P543504250| 27y v 7w Spring Pin l
26 |F11 P543504260| r—2 vy Casing 1
21 |M72 P543504270| —nFEusx Seal Box 1 DA2300624
28 [M62 P543504280(7 5 # Plug | PT%
29 [M62 P543504290|F 5 # Plug 2 NPTL/16
30 [M62 P543504300| 7 5 < Plug 2 PTL/3
dl |L21 P543504310 EX b+ AHTS Piston Ass'y 9 :
33 [M72 P543504330(A1A—i 0il Seal | SBI 608212 B
4 [J22 P543504340 Aty oy Snap Ring 1
35 [H25 P543504350 AT 4 =E—=) . Steel Ball 1
J6 [M72 P543504360|0—1 vy 0-Ring l JISI516 1AG43
37T |M72 P543504370| 00—y »# 0-Ring 1 JISHISIG 1AGIT
J8 |M72 P543504380(0—1 e 0-Ring 1 JISHISIE 142l
39 [M72 P543504390| 0—y > 0-Ring | 11382401 G140
40 (M72 P543504400(0—y ¥ 0-Ring 2 I18s2401 PT
41 [M72 P543504410| 0=y vy 0-Ring 1 Jisa2401 P12
42 |M72 P543504420| #xro—n Dust Seal l VB oszs
43 [MT73 P543504430 X9 27w TY Y Back Up Ring 2
d4 [H21 PS43504440( Y4y bde oy Socket Cap Screw 8 W16 %35
A2y
e

-138-




BER YT ()
Hydr. 0il Pump(Main)

42
40 g
// 35
=
—25
J____j
Srhsay
/‘_ \ e “H
: \\ \\\ 45
2 | 2921 18|37
. 25 36 2 28 1o lres2z 1T

=14 (=




b O P B

OIL PUMP

5 = # 2 §F 5 - & & R &% | 1AD| & %
Key Parls MNo. Parls Name Fﬁf{ gﬂﬁl Remarks
45 |[H21 P543504450| V¥ v F*++w 7  Socket Cap Screw 8 UL6 x 80

A7 a2
46 |M62 P543504460(F 5 # Plug 1
47 [H25 P543504470( RSV 7EY Spring Pin 4
43 TCN588012| 1A= N 0il Seal b

|' @85 |




Hydr. 0il Pump(Main)

BEH LT ()




JybOo=-35-

CONTROLLER (OIL PUMP)

¥ 2 # & & 5 ol & Z bR 17| 1@ | & %

Key Parts No. Parts MName m:z tﬁi[‘ﬂhi:} Remarks

L31 P343503000 | #4sfs7avta-5 Controller (0il Pump) l

1 |F11 P543503010| 4 —-vov¥ Cashing 1 o
2 |F11 P543503020 (/%074 —% (A) Valve Case (A) 1 ;
3 [FL1 P543503030|/¢A74—= (B) Valve Case (B) 1 -
4 [F11 P543503040|7¥F4 =2 (C) Valve Case (C) 1 i
5 [G30 P543503050(# % — Cover 1 .
6 |G30 P543503060]| /%932 Packing Box 1 BE:
7 [L21 P543503070| ER by Piston 1

8 |J55 P543503080|Fva Bushing 1

9 |G75 P543503090| & v ¥ Hinge ] M
10 [F12 P543503100|+ & # Holder ] IQ
11 [J26 P543503110] RY—7 (A) Sleeve (4) 1

12 |J26 P543503120| XY -7 (C) Sleeve (C) 1 i
13 |J26 P543503130(Y » 2 Link 2

14 |J26 P543503140| RY—7 (B) Sleeve (B) 1

15 [J11 P543503150| 27— Spool 1

16 [LO1 P543503160| 75>+ Plunger 2

17 [J10 P543503170| /840w FER b2 Pilot Piston 1 1
18 |JI1 P543503180| 7v>amy K Push Rod 1 _
20 [F12 P543503200| 7Y > ZFAF(A) Spring Holder (A) 1

21 |F12 P543503210| RFY > Z kL% (B) Spring Holder (B) 1 3
22 |F12 P543503220| A7 Y »2'H1L%(C) Spring Holder (C) 1 -
23 [F12 P543503230( A7V >k (E) Spring Holder (E) 1 :
24 [L52 P543503240| 80T v—p Valve Seat 1 j
25 [L52 P543503250|+¢ 1 7 Valve 1

29 |G62 P543503290|,¢ % = Spring Seat 1 f
30 [H21 P543503300( 4K o b Bolt 1 4
31 |H21 P543503310(# s b Bolt 1 %
32 |K60 P543503320| L »% — Lever 1 Y
33 |JS55 P543503330| Fva Bushing 1

34 [H24 P543503340|mwis Washer 1 E
35 |K60 P543503350] L +< — Lever 1 -
36 [H91 P543503360| > A Shim 3

37 |M62 P543503370(7 5 # Plug 1

38 |H25 P543503380(F Pin 3 [
39 1662 P543503390( 7Y (A—3) Spring (A-3) 1 :
40 |G62 P543503400| X7Y># (B)  Spring (B) 1 11
4l (G62 P543503410| RFY># (C)  Spring (C) 1 ' //'
42 |G62 P543503420( XFY>» (D)  Spring (D) 1 5
43 |G62 P543503430(m /% % Spring (Dish Type) 1 1
44 |H21 P543503440| 72+ PR 7Y 5 —Screw 2

45 [HT74 P543503450| RF 4 —=/#F—  Steel Ball 3 56 l
46 |HT4 P543503460| 2574 ==  Steel Ball 1 54




I Fra=5-=
CONTROLLER (OQIL PUMP)

24

—'5761]
= 55

Tl s
60

BN

52 82 14 45 12
22;2050246“ 5 21 -2

I , |
(e 3 -k



= Bl B = Rk By

CONTROLLER (QIL PUMP)

" 5 # 2 T 8 i & -4 BR &g 18D @& s
Key Parls Mo, Parls MName mﬂ lﬂﬁﬂ?, Remarks

47 | K81 P343503470( ER}FY Y Piston Ring 1 ¢45x3x1.7
48 | K81 P543503480| ExXpY ¥ Piston Ring 1 $40x3%1.7
49 |K81 P543503490| EXFY ¥ Piston Ring 1 $28x3x1.2
50 |M72 P543503500| O0=Y 7 0-Ring 2 J158 2401 Gdo
51 |M72 P543503510|0—-Y=>¥ 0-Ring 1 JIs8 2401 635 |
52+|M72 P543503520| 00—V 0-Ring 1 J1s8 2401 630
53 |M72 P543503530|0—Y ¥ 0-Ring 2 J1sa 2401 p2d
54 |M72 P543503540]|0—-Y ¥ 0-Ring 1 Jis8 2401 PI2.5
55 |M72 P543503550| 0=y ¥ 0-Ring 2 Jise 2401 P11 f
56 |M72 P543503560({0—-Y 7 0-Ring 9 JISB 2401 P14
57 |M72 P543503570|0—Y ¥ 0-Ring 5 J15B 2401 P7
58 |M72 P543503580| 0=V ¥ 0-Ring 2 Jiss 2401 P18 ‘
59 [M72 P543503590|0—-YU>7 0-Ring ] Jisa 2401 P10 |
60 [F11 P543503600|AUT4R Orifice 1 5% ¢0.8

61 |M73 P543503610(/¥v 727w 7Y Back Up Ring 1 G40 |
62 |MT73 P543503620|/%9 27 w7 Y7 Back Up Ring 1 635

63 |M73 P543503630|/%y 27 w7 U 7 Back Up Ring 3 F1

64 |M62 P543503640(7 5 # Plug 1 PT3/8

65 |J22 P543503650 | ¢—2Vw Clip l R3S

66 |H25 P543503660| RF N FEY Spring Pin l #3%8

67 |H25 P5435036 0 ATHESe =" Spring Pin ! $2 %20

68 |H25 P543503680| RFY7EY Spring Pin 2 5x18

69 |F11 P543503690| =7~ k3T Valve 1

T0 |M72 P543503700| E—Y 2% E-Ring 1 ¢8

TL |M72 P543503710| E-Y>¥ E-Ring ] @4

T2 |M62 P543503720 | 3 ¥ Plug l

73 [H21 P543503730 | SAAMFEMLE Cap Screw 4 U4 x 130

T4 |H21 P543503740 | /SEFNTHEN b Cap Screw 4 uL4 x30

75 [H21 P543503750 | SARSHENF Cap Screw ] M10 x30

76 [H21 P543503760 | SAENSTAN B Cap Screw 4 L0 x80

77 |H21 P543503770 | ASANLTAN B Cap Screw 3 5 x14

78 [H23 P543503780 |+ v b Nut 2 ui2 3

79 [H23 P543503790|7<A+v b Nut 1 uio

80 |H24 P543503800 |/ "REE£ Spring Washer 6 uo

81 |H24 P543503810|FE & Washer 6 us

82 |M62 P543503820(7 5 7 Plug g NPTF 1/18

8] |H22 P543503830| v bRZVaw Set Screw 1 g 8

84 |J11 P543503840|ow K713 Rod Wiper l ’

85 |M22 P543503850| /%34 4R Pipe Ass'y 1

86 |M22 P543503860 (/%4 SIS Pipe Ass'y 1

87 [M51 P543503870| 2=F K7« Union Body 2

88 |G61 P543503880| ZLER Clevis 1

89 | G20 P543503890 | zvf/v-} #AILS End Plate Ass'y l

o

-145—-

| -

|

lﬂE _i

I

T

é-::"‘-.._
| [ -




2ybo—-5—

CONTROLLER (OIL PUMP)

13 3079 gg 86 85

| ,H\!]!

» igtﬁ"fﬂﬂ 5

17

2NN NG
\\}\&\\\IE

AN

528214 545 12
63 -

=148—




OIL PUMP FOR BOOM

T-LT O F-7BELLT

& AGITATOR

B

—— 8 8 B S 8 3 73 a5 |1 80| @ =
Key Parls Mo Parts Name m:: %Ei!cwhg} Remarks
LO1 P543481000| F—L7Y7—%MA Pump Ass'y 1 24
mA o THIS

I |L01 P543481010(4& % Body 1

2 I'LO1 P543481020 | 0¥ (C—2) Box 1

3 |L01 P543481030 | h%H (C—1) Box 1

4 |L0O1 P343481040 | % (G—2) Box 1

5 [LO1 P543481050| %= (G—1) Box 1

6 |LO1 P543481060 (A1 & A (L) Cover 1

7 {LO1 P543481070| D=7 L—} Plate 2

8 |LO1 P543481080( /%y 277V »s Back Up Ring 2

9 |LO1 P543481080 | SEIFENLL Bolt 16 MI2 %30
10 ({LO1 P543481100 | /SREES Spring Washer 16 uiz

11 |L0]1 P543481110]| O—=0 ¥ 0-Ring 2 1B 685
12 |LO01 P543481120| A1 —00 0il Seal 1 TCv284311
13 |LO1 P543481130 _Pi"flbif—ilf 0il Seal l V28436
14 |LO1 P543481140| CEUL¥EE Clip Ring 1 A A8
15 [LO1l P543481150 | E@hF¥+¥— Gear 1 Al
16 |LO1 P543481160 | sEBh¥¥— Gear 1

17 |L01 P5434B1170| ¥ FLESE Cover 1

18 [LO1 P543481 180} i+ Pin b Gh7x 16
19 [LO1 P543481190 |3ETE Pin 1 Bn7 %33
20 [LOL P543481200 | $hitkF Cover 1 30-25
21 |[LO1 P543481210|0—=Y ¥ 0-Ring 1 18 G50
22 |LO1 P543481220 | 75BREHELP Bolt 4 U8 > 30
23 |LO1 P543481230|"%EEE Spring Washer 4 ug
24 |LO1 P543481240|& {k Body 1

25 |LO1 P543481250 |45 (A—-2) Box 1

26 |LO1 P543481260|#43m (A—1) Box 1

27 |L01 P543481270 | %%/ (E—2) Box 1

28 |LO1 P543481280|%%fH (E—1) Box |

29 |LO1 P543481290| #¥FLAIE Cover 1

30 |L01 P543481300| 2 =77 L—}F Plate 2

31 |L01 P543481310| %927 w7V % Back Up Ring 2

32 |L01 P543481320| 0=V % ; D-Ring 2 1B G5
33 [LO1 P543481330| SAANRfTHEN b Bolt 16 ML0 %25
34 |L01 P543481340/(/%xpES Spring Washer 16 uLo

35 [LO1 P543481350 (E#HF¥EFr— Gear |

36 |[LOL P543481360| fEBH¥v+— Gear 1 )
37 [LO1 P543481370(% =& Cover 1

38 |LOLl P543481380| TLE=® 2

39 |LO1 P543481390|/85%> Packing 9

40 |LO1 P543481400]| 752 Flange 2 PTI/2
41 |LO1 P543481410| 75 ¥ Flange 2 PTl

e

—147-




T-LTSF - Bt
OIL PUMP FOR BOOM & AGITATOR

35

/zs/
=
29
22
23

45
44
43
42
41

~+

o

o

3]

- ~

% od

Lar]

-N -.m
& Lar I ]
- =]
N\ .
- . =]

[
g
\

=
o
| «©
= ]
- e — 1
i —
uw
-+
F—
==
= =
-3-,— -
w
od
)

2
19

13 "14

15




F=LTIVF-FRBL T

OIL PUMP FOR BOOM

AGTITATOR

F # &2 F 5 = | & % T
EIET by
Key Parts MNo. Parls Name Per il Remarks
42 [LO1 P543481420|0—-V 7 0-Ring P) 18 630
43 |LO1 P543481430(0—Y ¥ 0-Ring 9 18 P38
44 [LO1 P543481440|7SANRFTHELE Bolt 8 M0 x25
45 |LO1 P543481450 | 7"ARMTFNLL Bolt 8 W10 %35

=149




LTS —sRatL

OIL PUMP FOR BOOM & AGITATOR

YE-ge-1e 26 B8z ¢

5S¢

52

0¢

(A

07
Iy

¢l

i

§l

— R} =




yy—a2fLs

Grease Pump

ws B & ® 5 ® & & W &5y |Efikg| W &
Key Perts No. Perts Name Q ty |Weight Remarks
L03|P537086000|7V—RKXLT Grease Pump 1 T | Key O~@
1|L03|P537086010|Z7U—R¥YY Grease Cylinder 2 2
3|/L03|P537086030|ERL Piston 1 :
4|L03|P537086040|>Ux% Cylinder 1 1
6|L03[SAD1024500 |ARAERMHLD Bolt 4 M10x 245
T|L03|SBA1012000 |/~fAFyh Nut 4 M10
8| L03|SBK1000210 |/3RES Spring Washer 4 M10
9(L03|SHB1034020|0Y>7 0-Ring 2 P34
10{L03|SHB100T7020]|0VxY 0-Ring 2 P7
12|L03|SHEDO0TO0120|8wsToFULy Back Up Ring 4 7
13|L03|SKN1008060|Tv¥a Bushing 2 1/4%1/8
14/103|P537901880|7%7% Adapter 2
15|M56|P537059150 |=+7 Nipple 1
16(103|P537059160 |FLt Bolt 1
17|L03|P537058170 K71 Body 1
18|L03|P537059180|=—Fi Needle 1
19|L03|P537059190 | ER% Spring 1
20|L03|P537059200 |AARMEDRS Screw 1
21|L03|P537059210 |#7A Body 1
22 |L03|P537059220 |#% Steel Ball 1
23|L03|P53T7059230 | E@ % Spring 1
LOT|PS537337000 | YN=—7s0L74A5  Relief Valve Ass'y 1 Key @~@
L56(P537335000 |k Check Valve Ass'y 1 Key @~@
M52 |P537299000 | 777475 Plug i Key G~®
—
-151-




FN—-z2fud
GREASE PUMP

=152-




kw7
WATER PUMP

% = g 2 & 8 & & = B AN N &

Key Parts Na. Parts Hame m:: llgdt;] Remarks
L02 P542542000 | BBAKE LT Water Pump 1 0-180A

9 [L02 P542542090|7 5 & Brush 9

it |02 P542542110 | F<=F=7T Coil Ass'y 1

12 |L02 P542542120( 70> X7 7 Bearing 1

13 |L02 P542542130|<X7Y > Bearing 1

@ |L02 P542542210| 1=l 0il Seal 1

@ |L02 P542542240|0—Y ¥ 0-Ring 1

@ |L02 P542542250| AA=ANY—=V  Seal lset

296 |L02 P542542260 | 1 /N3 Wind Mill 1 505304

27 |L02 P542542270| RrFir—v02 ¥ Casing 1

298 |L02 P542542280| E—ay 2 Cook 1 £360480

31 |L02 P542542310| =47 L —F} Name Plate 1

32 |L02 P542542320| =—%—#U&G Motor Ass'y 1

33 |L02 P542542330| ®—%—%& Bracket 1l

34 |L02 P542542340(7k . 41 Cutwater 1

35 |L02 P542542350 | EYD1E¥HF» | Nut 1 SUS304

36 |L02 P542542360 | BAkAs3— Cover 2

37 |L02 P542542370| =iZ UG+ Connection 1

38 |L02 P542542380| EFHT Terminal 1

39 [L02 P542542390 | SwF> Packing 2 NER

40 |L02 P542542400| 7S sF v 7 Cap 2 155
L02 P542542900] =59 b Seal Kit 1 DBB

et

- —153-




K7
e WATER PUMP

marks

3121 13 12 11 32

ol ik



FHEVHEF IO 7
Main Change-over Valve Block

"Hs ® &= F 5 8 & € W | &85y | BER | @ =
Key Parts No. Parts Name Pty | Kg Remarks
G66 P639445000 |FHmEVHRATOY Main Change-over 11-F12 D2 9215
Valve Block A(FTTV-ME)
1|F32 P638580000 |/SL7 % GEHTSS Valve Body Ass’y FEmE 15T
2|L52 P638904000 | YY—7L7HISR Relief Valve Ass'y SHAIE 1598
3|/G66 P63IB409030|FL—F Plate
4 |L50 P63BSBTO00 | VLSAFALT Solenoid Valve Ass'y HHE 161R]
5(L50 P638584000 |YVL/AFKs0LT Solenoid Valve Ass'y FH 163H
6|G66 P638409060 |ANXMAFILE Bolt M8 =35
T|G66 P638409070 |ARMSHLE Bolt M3 80
Q- 7 P12
"
-155—




A rYIBHFETa 2y
MAIN CHANG-OVER VALVE ALOCK

— IRR —



Z -

S TR
VALVE BODY

¥ B # & F S # & & o & | 1 80| @

Key Parls Na. Parts Hame m:: ?mw Remarks

F32 P638580000 | 7AiM  Valve Body Ass'y ] 12-12-96918

| |F32 P638580010| /2 LT&K{E Valve Body 1

2 |F32 P638580020| % (A) Cover (A) 2

3 |F32 P638580030|% (B) Cover (B) 1

4 |F32 P638580040|F (C) Cover (C) 1

5 |F32 P638580050| A7 =/ (A) Spool (A) |

6 [F32 P638580060| AF—J (B) Spool (B) 1

7 |F32 P638580070| RFV Y Spring 2

8 |F32 P638580080| RFYY Spring 2

9 |F32 P638580030|Y » ¥ Ring 2

10 |F32 P638580100 | <|EfTHENL b Bolt 4 L8 >80
11 |F32 P638580L10|ARARMFHENLE Bolt 4 16 %30
12 |F32 P638580120 |7 "ANSFTHEILb Bolt 8 16 X120
13 |F32 P638580130 | RARNMNTZY Plug 12 1/4

14 |F32 P638580140|ARMTSY Plug 2 3/8

@ [F32 P638580160|0—1 7 0-Ring 4 P14

@ |F32 P638580170|0—VU 7 0-Ring 4 GB35

‘18 |F32 P638580180 % IR Ball 9 Y8-13/22

F32 P638580900( —bFw | Seal Kit 1 GO '

= 15T=




S TE(E
VALVE BoODY




Yy =73 7RG
Relief Valve Ass'y

e s &% F 5 & A 1&5 | BER| W 2 F
Key Parts No. Parts Name Tty | Ke Remarks
L52 P638004000|YY~7/UL74uS  Relief Valve Ass'y 1 #71v-t
L52 P63BT36000|Uy—7/UU7#85%  Relief Valve Ass'y 1 1R-12-4-5724A
1 |Ls2 P638736010|& (& Body 1
9 |L52 P638736020(ARY—7 Sleeve L
3 |L52 P638736030 -7 Relief Valve 1
4 |L52 P638T36040| ATV T Spring 1
5 |L52 P638736050(ARTI¥Y Spring 1
6 |Ls52 P638736060(Y ¥ 7 Ring 1
7 |L52 P63IBT3G0T0|RTY T Spring 2
8 |L52 P638736080|& FF Needle Valve 2
9 |L52 P638736090|#F K Valve Seat 2
10 |lL52 P638736100|Y7T—F— Retainer 2
i1 |lLs2 P638736110|RFVITHAF Spring Guide 2
12 |L52 P638736120|#A 5 — Collar 2
13 |L52 P638736130|FELRNE Balt 2
14 |L52 P638736140|AAFvh Nut 2
15 |L52 P638736150 | AARNTSZ Plug 3
16 |L52 P638T36160|AARGTSSS Plug 2
@ |L52 P638736170|0—Y¥s 0-Ring 2
L52 P638736180[0—-U>7 0-Ring 2
L52 P638736190|0—1& 0-Ring 2
L52 P638736200|0—-Yv%¥ 0-Ring 1
9] |L52 P539164000| YV /A E/SVT  Solenoid Valve 2 BEAHIIP165 5
92 [L52 P638736220|AAAMFNLE Bolt 8
23 |L52 P638736230 |/ ARMFHNLE Dolt 4
@ |L52 P638736240(/<ys 7y 7YY DBack Up Ring 2
L52 P638736800|—AFv b Seal Kit 1
25|L52 P638904010|¥#77L—}b Sub Plate 1
|
|
|
o
|
it
-158~




YU — 2L TS,
Relief Valve Ass'y
£
244
EtkA
' [ 18
11
f240kg!cm‘ ) 7 14
20
2% %
g
— | —16§0~-




YLl FSAT
SOLENOID VALVE r
7 5 B & & € 5 & £ B 183|180 @ x
B 1y | R
Koy Parts Mo Parls Name Per Wit | WEIOT Rezarks
L50 P638587000| YL /4 K57 Solenoid Valve ] sa-cua-cs-ngim
1 |L50 P538635080| YL/ 34N  Solenoid Coil 2
!
IJ —
|
|
i -
| -
|
L
|






YA Fsnr

SOLENOID VALVE

" = B & 5 =8 % El 2 ¥ = IN ?“._
HEC 1y | RS0 1
Key Parts No. Parts Name Per Wnit | WEIGT Remarks

L50 P638584000| YL /A K707 Solenoid Valve Ass'y | | SA-G03-838-02- |

8458¢

RIS !

1 |L50 P538635080 ViAo Faoqi Solenoid Coil 2 I

|

J I otk

—183—




Pl Eeiny
SOLENOID VALVE

—= 164~



——.

Ao Ry

SOLENOID VALVE

B & F 8

=

—_—

Eiid o £ R 5% |1 @o I el
Key Parts No, Parls Name ?l:r‘ﬁulr 'l;t‘iliﬂkfi'} Remarks T_
L50 P539164000| VL /4 Fsin~ Solenoid Valve Ass'y 1 SA-GOL-AX3-N-{
TS |
1 |L56 P538515010|4& & Body 1 !
2 |L56 P539421030]| /¢y Packing 1 !
3 |L56 P539421040| F=—pa—F Vinyl Cord 1 |*
4 |L56 P539421050| AENAHEL P Bolt 4 45 x45 ,
5 |L56 P539421060|+ +» P Nut 1 [—
6 |L56 P539421070] / b 4 Knob 1
7 |L56 P539421080| FEFEY Pin 1
8 |L56 P539421090| =7y Spring l m
9 |L56 P539421100|AANAMFiExy Screw 1
10 |L56 P539421110| ABNAfTER Y Screw 1 -
11 |LS6 P539421120(|% i Name Plate 1
12 |L56 P539421130| YL/ Faqtl  Solenoid Coil ] .
13 |L56 P539421140|F 5 » Plug 1
14 |L56 P539421150| & Washer l
L50 P539164040| F8), 7w Knob Ass'y 1 5.8.6.9.10.7] =
! =
f
__--'l\""-_,—
- 165-




I e

ERC AL B AT 4
SOLENOID VALVE
= 3

Remarks

01-AX3-N-D2
‘45
§.6.9.10.7
s

J — 166 -



' FEF—5 T Oy s
Agitator Valve Block

~18T—

= B & FOE ® & & K 155 | E6iKg | W =

Key Parts No. Parts Name @ty |Weight Remarks
L68|P6383T8000 |77y s4TS Valve Block Ass'y 15-T03-+-D2

-89394
1|L68|P6383T7T8010|~X—x7au” Base Block 1

2|L52|P638585000|Yy—7s807 Relief Valve 1 SEIIP1695
3|L52|P638586000]|Yy—7s807 Relief Valve 1 SEEIIPITIE
4|L50|P538641000|YL/A KL Solenoid Valve 1 BEIPITIE
5/L68|P6383T78050 |~ARHISS Plug 2 3/88 '
6|L68|P638378060 | AmAHHLN Boltter 4 1/48 |

!

|
|



TUF—SRSATTO S
VALVE BLOCK FOR AGITATOR

[ 402
394

W2 P16OEE
TOPITIZHE
e tP1TIERE

- 168—.




yy—=2,07
RELIEF VALVE

7 % # 2 & 5 & & & i 1 &3| 1830 @ =
BET 1y | Edkg)
Key Parls Mo Parls Name Per Unit | WEIGT Remarks

—

L52 P638585000| YY—7230F Relief Valve e

1 |L52 P638585010 /374 Kk Valve Body
2 |L52 P638585020 (& Cover

3 [L52 P638585030 | FEHERLY Piston

4 [L52 P638585040| RFY ¥ Spring

5 |[L52 P638585050( RY—7F Sleeve ,
6 |L52 P638585060|Fa—7 Choke

7 |L52 P638585070|FH EE Valve Seat
8 |L32 P638585080| VF—#+ Retainer
9 [L52 P638585090 | A/ERY Screw

10 [L52 P638585100 | & Eis Needle

11 [L32 P638585110| 2RFY ¥ Spring
12 [L52 P638585120|7SA+w b Nut

13 |L52 P638585130 |7 <A+t Nut

14 |L52 P638585140 | AAENRMHENLL Bolt
15 |L52 P638585150 | SARMSSY Plug
16 |L52 P638585160 | SBAMSSY Plug
17 |L52 P638585170 | SBAHTSY Plug

I VI Y T O i R S - e oot

18 |L52 P638585180| RFYFTEY Spring Pin

@ |L52 P638585190| 00—V % 0-Ring

@ [L52 P638585200|0—U»¥ 0-Ring

@ |L52 P63858821000=1" % 0-Ring

@ |L52 P638583220| 0—Y ¥ 0-Ring

@ [(L52 P638585230| 0—Y A& 0-Ring

@ |L52 P638585240(/y 27 w7 YU >»¥ Back Up Ring

L52 P638585900 | ¥—JbFw | Seal Kit B~3

— 169— i }




'J'J—'j':\{)[,'?'
RELIEF YﬂLVE




YY)=ogsin7r

RELIEF VALVE

" & B 8 % = Eid ] & Br EARE T *

Key Parts No. Farts Name ﬁ.il: fEi['G:] Remarks
L52 P638586000|VY—7,0L7 Relief Valve 1
1 |L52 P638586010| Y -7 Sleeve 1
.2 |L52 P638586020] 2o v b Throttle Valve |
3 |L52 P638586030| 2FY ¥ Spring l
4 |L52 P638586040|F Valve Seat 1
5 [L52 P638586050| UF—+ Retainer
6 |L52 P638586060| 27y vy Spring 1
7 |L52 P638586070(8 # Needle Valve 1
8 [L52 P638586080|Fv>anw K Push Rod 1
9 |L52 P638586090 |58+ b Nut 1
10 |L52 P63858B6100|Smubkniy Screw 1
@ |L52 P638586110|0—1y v 0-Ring 1
@ |L52 P638586120| 00—y 0-Ring 1
@ |L52 P63B586130|0—y s 0-Ring 1
@ [L52 P638586140|0—1 ¥ 0-Ring 1

L52 P638586900| &—i&y h Seal Kit | O~0
e

=171-







YA

A Fain>

SOLENOID VALVE

7 % H & & 5 i &t & HR lss|1@0| @ =
BET by | B
Key Parls No. Parls Name Per Lnit | WEICHT Remarks
L50 P538641000| v L/4 Fs9L7  Solenaid Valve Ass'y 1 SA-G03-C4-N-02-
B458C
M5
| L50 P538635080|vL./AFaqn Solenaid Coil 2
® |L50 P538635020|#+ v t Nut 9
@ |L50 P538635030|Fwia Push 2
@ |[L50 P538635040| 8 » F Rod 2
® |L50 P538635050| RSy Spring 2
® [L50 P538635120 | &AL Clip Ring 2
@ |L50 P538635090| 00—V 2% 0-Ring 2
L50 P538641800|FH . 7S Knob Ass'y 9 20ITED

—173—=

.

S S AP T



¥ 4

YAV

SOLENOID

VALVE




L .

e A T —

F—LRUTY MY ARSI Tay
VALVE BLOCKCFOR AUTRIGGER & BOOX)

= = = 1 &4 | 180 ]
er? ﬂ;P;nts -{f;, B & Parts Hange * ﬁf‘gn:{ Eé%%) ﬁEeaarksﬁ tl
G66 P639594000| 5770y 243 Balve Mlock Ass’y 1 | 716 |
1 |G66 P639594010| N—=AFay ¥ Base Block 1
2 |L52 P639583000| YY—7,80L7 Relief Valve 1 BEE 1TH
3 |L50 P639587000| 7o—L¥a2l—2% "Flow Regulator 3 Bz 119H
4 |L50 P639591000| 7o—L#al—% Flov Regulator 1 B 181K
5 |L52 P639700000|(0—FVY 1) — 7231 7Road Relief Yalve 1 Had 18R
6§ |L50 P639701000| 7o—L#alL—% Flow Regulator 1 Bt 185K
7 |L58 P539176000( ¥+ bILF Shuttle Valve 1 Hmi 18TH
8 |L50 P639585000| LVFa—3 ¥l 7Reducing Valve 2 mmi 1999
9 |L50 P639405000| L /A FLT  Solenoid Valve 5 B 1918
10 |L50 P639702000| v L./A Fs%L7  Solenoid Valve 1 iz 1938
11 |L50 P639703000| VLA Fs/9L7  Solenoid Valve 1 BEiEIE 195
12 |L50 P539180000|==a7FJ) sV7 Manual Valve 1 B@E 19TE
13 |G66 P639594130 | AAAMLHILE Bolt 24 5% 85
14 |G66 P639594140 | RARMFILb Bolt 4 N8 X0
15 |G66 P639594150 | AHFATHENL D Bolt 4 MG %90
16 |G66 P639594160 | ANRMFNLP Bolt 4 ¥8 %180
17T |G66 P639594170| &b Grip 1
18 |G66 P639594180 | k—4aFL—F Name Plate 1
i
= Lo




st @7 22 w =
K F ORC(FOR AUTRIGGER & BOOM)

= koo
BLOC

e L F LR T
VALVE

_S0L &

S0L &

PEERLE

SRR

|

_saufa

D
”p-f‘L‘l
hid Qﬁ :

T

"‘l«':."!

2

Q
T

SLEWINEG S0L 3

2
3 ;99@@3@0@0%9808
1\1&

S0L B

& &

o 2

MAX 1BOQ

ouT Rihfcﬂ
B

sot
WALVE

H

210. 5

N

65,
21,

IS5

85
58

L
.é

'3
id

[B5)

( (
i

[

L

(C
o 5

[
ﬁ

JISES

[

o[ I

T




‘:————-

gy =i
RELIEF VALVE _
T e ® & 5 5 B = z W TETIEA W ¥ [_
Key Parts No. Parts Name Per it | HEIGT Remarks
L52 P639583000 | Yy =717 Relief Valve 1 0RE-G1-P5-10
1 |L52 P639583200 | /LT A Yalve Body 1
2 |L52 P639583020 | RFY ¥ Spring 1
3 |L52 P639583030( RS- Spool Valve 1
4 |L52 P639583040 |FH -Valve Plate 1
5 |L52 P639583050| 2Y—7 Sleeve 1
6 |L52 P639583060 | Yy a2y F Rod 1 e
7 |L52 P639583070 | YF—+ Retainer 1
8 |L52 P639583080| X7y Spring 1
9 |L52 P639583090 | Ry Screw 1 =
10 |L52 P639583100 | # Needle Valve |
11 |L52 P639583110 | EElbd#s Clip Ring 1 -
12 |L52 P639583120|A/+Fv b Nut 1
13 |L52 P639583130 | ABAAHTSSY Plug 1
14 |L52 P639583140 | ABAMNTSY Plug 2 b~
@® [L52 P639583150| 0—Y s 0-Ring 1 i
® |L52 P639583160( 00—y s 0-Ring 4 |-
@ |[L52 P639583170|0—y v 0-Ring 1 |
@ |L52 P639583180| 00—y ¥ O-Ring 2 J
19 |L52 P639583190| Xx—A~L—} - Naie'Plate 1 !i ]
1 ¢

L52 P639583800 | r—pu | Seal Kit

S

-177- ' |



Lt -
T e

'JU—?J{;‘,?-

RELIEF VALVE




B cr e - sl T e w0 nl
r T mog—LFa—-bL—F-—-
FLOW REGULATOR
% = R % P £ # le%| 1B @ P o i
Key Parts MNe. Parts MName m:{ !13:{;? Remarks
L50 P639587000 | 70-b¥:b-j-#A5r®  Flow Regulator Ass'y 1 OYH-GO1-T-Y-10
1 |L50 P639587010 | /SATAHKE Valve Body 1
2 |L50 P639587020 %X Cover 1
3 |L50 P639587030| R34 FH SLuide Valve 1
4 [L50 P639587040| ATV VYT Spring 1
5 |L50 P639587050|F—LTL—} Name Plate 1
6 |L50 P639587060 | FAERY Screw 1
T |L50 P639587070 | FkrA+ v b Nut 1
8 |L50 P639587080 | FkAET v b Nut l
9 |L50 P639587090 | NAKRMFLE Bolt 8
10 |L50 P639587100| AT Y FEY Spring Pin 1 i
@ |Ls50 P639587110(0—Y 7 0-Ring 5 i
® [L50 P639587120| 0—V 7 0-Ring 2 I
® [L50 P639587130|0—Y Y 0-Ring . L
14 |L50 P639587140 & Cover 1 !
L50 P639587900( —JFw b Seal Kit | I
1: .
|
|
|
i
!
_i
!
; .
i
|
e
-179- <




Jo—L¥alb—-F7= I

FLOW REGULATOR

2:3+4+6+7:8-10+11

=180~




‘ T Jo-L#a-L-F-
FLOW REGULATOR

7 5 & & % i &b £ R ;lzéﬁ E}S W B

ey Partz Mo. Parts Name Per lnit | MEIGT Remarks
L50 P639591000 | 70-b4ab-§- Flow Regulator OYH-G03-A-Y-10

] |L50 P639591010 |/VVTAK Yalve Body 9

2 |L50 P639591020| A5 F# SLuide Valve 4

3 |L50 P639591030 | V7—+— Retainer 4

4 |L50 P639591040 | RFY ¥ Spring 4

5 |L50 P639591050 | x—LFL—F Name Plate 2

§ |L50 P639591060 |FHERY Screw 4

7 |L50 P639591070 | A+ F Nut 4

8 |L50 P639591080 | A7 FEY Spring Ping 4

@ |L50 P639591080(O0—) 7 0-Ring 8

@ [L50 P639591100|O0—Y 7% 0-Ring 4

@ |(L50 P639591110( 00— ¥ 0-Ring 4
L50 P639591900 | ¥—Fw b Seal Kit 1

=181~

1/



FLOW REGULATOR

10 87 612 4 311

-3

D o]

// /. / / /
s

A

/

NG

\ i

- 182-




- FUY=F50F

ROAD RELIEF VALVE

79 B & & = & b =1 L lsx|1@mo| & -

Key Parts No. Parts Name mif '!f]lﬁﬁﬁ Remarks

L50 P639700000 | o-Fyy-71M7487S  Road Relief Valve 1 ORE-G03-DA5-10
' Ass'y '
1 [L50 P639700010 /YL AEE Valve Body - 1
2 |L50 P6&39700020 (| YVF—F— Retainer 1
3 |L50 P639700030| —F Seat 1
4 |L50 P639700040( RY—F Sleeve 1
5 |L50 P639700050| A7 Y 771 F(A) Spring Guide(A) 1
6 |L50 P639700060| A7 Y ¥4 F(B) Spring Guide(B) 1
7 |L50 P639700070| RFY ¥ Spring 1
9 |L50 P639700090|AVT74RTS37 Plug 1
10 |L50 P639700100| RAZVa— Screw 1
1l |L50 P639T00110| + v F Nut 1
12 | L50 P639700120| Fx—LTL—} Name Plate 1
13 | L50 P639700130 | FK—J Ball 1
@ |L50 P639700140( 0=V 7 0-Ring 1
® |L50 P63¢9T700150|0—VU 7 0-Ring 2
@ |L50 P639700160|O0O—1 ¥ 0-Ring 1
@ |L50 P639700170|O—Y ¥ 0-Ring 1
® [L50 P639700180| O—Y ¥ 0-Ring 1
@ |L50 P639700190|/Sv 2T v 7YY Back Up Ring 1
20 |L50 P639700200| AT TEY Spring Pin 1
L50 P639700800 | ¥=/F v} Seal Kit 1

=183-




g—=Fy—z.i07
ROAD RELIEF VALVE

12
1 915141719 3 41352018716 6 2 11 10

AL ////i.// 1y

: A

Vi

- [ERT

\ J S = — ——— b Wl —
A //_—: s | _J
L [/
. o S—E— l r-'-._
s_\x 120
U

— 184 -




7O=LFalb=F—=

FLOW REGULATOR

F 5 B = B = ® z rm Tag[iEa] @ =

Key Parls MNo. Parts Name Per Wnit | WEIGHT Remarks

L50 P639701000 | Jo-[¥ab-§- Flow Regulator 1 ZF-601-A-V-95438
1 |L50 P639701010 | ,LT&EE Valve Body 1
9 |L50 P639701020| ALY Piston 2
3 |L50 P639701030 | 7Y 7 (A) Spring 2
4 |L50 P639701040 | 737 Plug 2
5 |L50 P639701050| A5 F# Sluide Yalve 2
6 |L50 P639701060( YF—7F— Retainer 2
7 |L50 P639701070 | RFY ¥ Spring 2
8 |L50 P639701080 |FERY Screw 2
9 |L50 P6397010980 ~EF b Nut 2
10 |L50 P639701100| RFY FEY Spring Pin 2
@ |Ls50 P639701110|0—Y 7 0-Ring 2
@ |L50 P639701120|0—-Y>” 0-Ring 3
@ |[L50 P639T701130 o—-yv7 0-Ring- 2
@ |L50 P639701140 o—-y 7 0-Ring 2
15 |L50 P639701150 | NARFMTSZ Plug 4

L50 P639701900| —i¥w b Seal Kit 1

e
- 185~




7O=LF¥ilb—F -
FLOW REGULATOR

i
=
K
= . )
0.
t
[EF
5 %

- J OB

o

—186—




Yy biH
SHUTTLE VALVE

7 9 B 2 & 5 # a3t £ R Tz | 1m2| @ =
Key Parts No. Parts HName ?:fhtl{ %ﬁ? Remarks
L58 P539176000| ¥+ FAF Shuttle Valve 1 10-GOL-9543)
| |L58 P539176010 |/ SLTAE Valve Body 1 L ‘
9 |L58 P539176090|RY—7 Sleeve 1 FI3-8485-6-02 ||
3 |L58 P539176100| 7%= Bushing 1 F15-8485-6-03 ||
@ |L58 P539176120 o=V 0-Ring 9 PL1-90 !
® |L58 P539176130 o—-y 7 Q-Ring 3 P14-90
® |L58 P539176140(0—Y o 0-Ring 1 P16-90
7 |L58 P539176150 | IR Steel Ball 1 18-3/8
8 |L58 P539176160 | %x—LFb—F Name Plate 1
L58 P539176800| ¥—/AFv b Seal Kit 1 @~®
e
=18l




wl

0l

Yy bibF
SHUTTLE VALVE




LFa=wdinT

REDUCEING VALVE

—_—

F & g % & S & & & R Isa|1@0| @ 2
Key Parts No. Parts Name #ﬂf{ #I'?fl&l? ‘Ezmr!ts
L50 P639585000 | Lia-7u/itay Reduceing Yalve 1 0GE-G01-P3-10
9 |L50 P639585010 | /ST Valve Body 1
10 |L50 P639585020 | A7 —/FF Spool Valve 1
11 |L50 P639585030| 7wz Bushing 1
12 [L50 P639585040| 7y yamy F Rod 1
13 |L50 P639585050| VF—F— Retainer 1
14 |L50 P639585060| R7 Y »75&iF Spring Seat ]
15 | L50 P639585070| RF/Y ¥ Spring i
16 |L50 P639585080 | sFEER Screw 1
17 |L50 P639585080 | A+ | Nut 1
18 |L50 P639585100 %  EK - Steel Ball 1
@ |L50 P639585110| 0—Y 7 0-Ring 4
@ |L50 P639585120(0—Y 7 0-Ring 1
@ |Ls50 P639585130(0—Y Y 0-Ring |
@ |L50 P639585140| 0—VY ¥ 0-Ring 1
23 | L50 P639585150 | RARNT S Plug 1
24 | L50 P639585160| R—ALTL—F Name Plate 1
L50 P639585900| —NFw b Seal Kit 1
T
- 189-



L-':T".'l.‘li'/j’z\')pj

REDUCEING VALVE




YL FNT

SOLENOID VALVE

7 5| B & = ° & =2 E3 73 &7 | LEBD| W X
REC ty | EE
Rey Parts HNo. Parts Name Per lnit | REIGT Remarks
L50 P639405000 | VL /A F/S7  Solenoid Valve Ass'y | 5 S
1 |L50 P639405060 | VYL /4 FaA/)  Solenoid Coil 10
'|L50 P639405900 | =¥y b Seal Kit 1

—191~

[



SOLENOID VALVE




Gt AFANT
SOLENOID VALVE

¥ g 5 8 & S i &a 4 ;3 158 | 1mo | @ *

Key . Parts Ne. Parts Name :ﬁh:: l!ga? Remarks

L50 P639702000| L /AFss7  Solenoid Valve Ass'y 1 SA-G03-C6-D2
5 -50504

1 |L50 P639702010 | /SI7AKE Valve Body 9

2 |L50 P639702020| 2 (B) Cover(B) :

3 |L50 P639702030| RT—/ Spool 2

4 |L50 P639702040| VT —F+— Retainer 2

5 |L50 P639702050|E v~ Pin 2

6 |L50 P639702060| A7) ¥ (B) Spring 2

7 |[L50 P639702070| Y VL/AF Solenoid Planger 2

TSl p—

8 |L50 P639702080|YL/AFH4F  Solenoid Guide 2

9 |L50 P639702090 | AN—4— Spacer 2

10 |L50 P639702100| YL /A4 FAFvys% Solenoid Stoper 2

11 |L50 P639702110 VL /AFaf/  Solenoid Coil 2 4
12 |L50 P639702120|+.w F Nut 2 ,
17 | L50 P639702170| Xx—LFL—} Name Plate 1

18 | L50 P639702180|EHEZR Screw 2 JI
19 [ L50 P639702190|a%7% Conecter 2

20 | L50 P639702200 | ANMENLE Bolt 8 U5 %25 l
21 | L50 P639702210 | SARESSS Plug 1 TPHI/8

@ |L50 P6397022200—-uw¥ 0-Ring 9 R0-P3

@ |L50 P639702230|0-1¥ 0-Ring 5 RO-P12 |
@ |L50 P639702240|0—1 % 0-Ring 4 R0-P28

@ |L50 P639702250| 0—1Y ¥ 0-Ring 9 RO-G20 ’
2T | L50 P639702270(/SvF 7 Packing 9 -
28 | L50 P639702280(Y » 7 Ring 4

29 | L50 P639702290 | /SATEFIALE  Bolt 4 2

L50 P639702900| ¥—/Fy | Seal Kit 1 o~

—193-




IV ) A Koy
SOLENOID VALVE

N:Nm STl g L g1z g 02:9 pgez =12

£

14

Vg

\\i

—_

sl

—

— 104 —




%—

YA FsT

SOLENOID VALVE

" 8 ® & % % i & & ¥ 157 | 1@ | @ £ ]
Key Parts HNo. | Parts Name p?fnﬁ %ﬁi[dull‘f} Remarks
L50 P639703000| VL /A K7  Solenoid Valve Ass'y 1 SA-G03-A3Z-N-D2
A5 -50504
1 [L50 P639703010 | /ST Ak Valve Body 1
2 |L50 P639703020|F (B) Cover 1 ;
3 |L50 P639703030| AF—b Spool 1 d
-| 4 |[L50-P639703040|VF—F— Retainer 2 '
5 |L50 P639703050|E ¥~ Pin 2 !
6 |L50 P639703060| AFY > (B) Spring . 2
7 |L50 P639703070| VYL /AF Solenoid Planger 2 [
TS e—
8 |L50 P639703080 | ¥ VW/AFKHAF  Solenoid Cuide 2
9 |L50 P639703090 | AN—%~— Spacer 2 [
10 |L50 P639703100 | VW/{FAbsNt~ Solenoid Stoper 2 B
11 |L50 P639703110| YV /4 Fa4N  Solenoid Coil 2 L
12 |L50 P639703120| F b Nut 2
13 |L50 P639703130|/ 7 Knob 2
14 |L50 P639703140 | RFY Y Spring 2 L
15 |L50 P639703150 | FEfTEY Pin 2
16 |L50 P639703160 | NANfTERY Screw 2 W x20
17 |L50 P639703170 | #—&DPP=F Name Plate 1 i
1 18 |L50 P639703180 | EHEZR Screw 9
19 |L50 P639703190 | ax%2% Conecter 2 i
20 [L50 P639703200 | RAXRMENLE Bolt 8 U6 x25
21 |L50 P639703210 | AARMTFZ Plug 1 TPH1/8
L50 P639703220 | 0=V 0-Ring 2 R0-P3 &
L50 P639703230 | 0—Y v 0-Ring 5 R0-P12
L50 P638703240 (0—Y ¥ 0-Ring 4 R0-P23 s
L50 P639703250 | 0—Y vy 0-Ring 2 R0-G30 '
%6 |L50 P639703260 | & Cover 1
27 |L50 P639703270 |/8w&> Packing 2 i
28 |L50 P639703280 (VY Ring 4
29 [L50 P639703290 |/UFEUTHNE  Bolt 4 U8 x 80 —
30 [L50 P639703300 |"ANRfTIEHARY  Screw 2 Wd %6
L50 P639703900 | ¥—NAFw b Seal Kit 1 2~®
— —

=3~




R R B PR A

SOLENOID VALVE

el T_ oezlzz§ S21L 8 5 60112 202 94z |

\ \\\\ \ i \\\\ )/

w

—196—

S UM SR Tr (i [ i e o S e

T — )




I e s e T TR e e e T o T e T T T e e ey e et

T2 ThAMN L=k

MANUAL OPERATE VALVE

" 3 ® 2 5 = % = z i iz2a|i@an]| @ %
Key ) Parts No. Parts MName m-:: gﬁkg Remarks -.:."
L50 P539180000| == 7/#A~L— FManual Operate 1 DWA-GOL-F5-86558 |
SIVTHEALG Valve Ass'y %
I |L50 P539180010 |/ Sk Valve Body 1
2 |L50 P539180020 % (A) Cover 1 4
3 [L50 P539180030|% (B) Cover 1
4 |L50 P539180040| A7/—A%H Spqol Valve 1
5 |L50 P539180050| Y)F—%— Retainer 1
6 |L50 P539180060|2AF7Y vt Spring Seat 1
7 |L50 P539180070| 7 v¥a Bushing 9
8 |L50 P539180080( L +5 — Lever 1
9 |L50 P539180090| 7Y > Spring 1
10 [L50 P539180100| ¥ +/%5 Bellows 1
1l [L50 P539180110|%—LFbL—F Name Plate 1
12 [L50 P539180120|iE»HER Screw 2 i
13 |L50 P539180130 | SEKAHENLE Bolt 8
14 [L50 P539180140 | R"fF7/5% Plug 1
15 |L50 P539180150 | EiFE Y Pin 1 B
16 |L50 P539180160|E v Pin 1
17 |L50 P5391801T0[3& b Crip 1
® |[L50 P539180180| 0=y ¥ 0-Ring 9 P7 -
® (L350 P539180190| 00—y ¥ 0-Ring 4 P9
@ [L50 P539180200(0—=Y>% 0-Ring 2 .
@ |L50 P539180210| %9 27w 7U¥% Back Up Ring 2 P7
22 |L50 P539180220 %8 Ik Steel Ball 7
23 |L50 P539180230| Efikp# Clip Ring 1 ¥
L50 P539180900| »—iF vy F Seal Kit 1 G~D
|
|
o

- 197-



FTZaThtsb—=FLipgr
MANUAL OPERATE VALVE




EER SR
REDUCTIONAL GEAR BOX

T ! 2 F B ® B & W =] 1@ M =
Hikke
key Parts No, Parts Name Weight | Remarks
LOT PS52273000 | BEMA AL E—4 Oil Motor Ass'y L 105
#3 &
LO7T P552273400 BE G o Reductional Gear Box 1
1| LO7T P552273010 FTLFSFPAHETSR Gear 1
2 LOT P552273020 RV FrYBHITSE Gear 1
3 LOT P552273030 VIR iear 1
i LOT P552273040 ¥y Gear 1
5 LO7T P552273050 Aty Snap Ring 1
6 LOT P552273060 O-yu¥ 0-Ring 2
T LOT P552273070 r—rud Casing 1
8 | LOT P552273080 | /%4 Pipe 1
9 LOT P552273080 xR Elbow 1 1/2
10 LOT P552273100 Tz Plug 2 1/2
11 LOT P552273110 EE VT )LHE Elbow it 1/8X1/4
12 LOT P552273120 IT77TY —H— Alr Breathe 1
13 Lot P5522_?313ﬂ FA s = 0il Level Gauge 1
14 LOT P552273140 J oyl Pin 2
15 LOT P552273150 TAEILE Cover 1 M12
1 6 LOT P552273160 78— Cover 1
17 LOT P552273170 T4 —= 0il Seal 1
1 8 | LOT P552273180 T =z = i Grease Nipple 1 1/8
18 LOT P552273190 RNARRTSS 7 Plug 1 1/8
20 LOT P552273200 AEFL B Bolt 8 M10X30L
| LO7T P552273210 HAE =4 > Gear 1
22 LOT P552273220 FA4RZVYAAS5— Collar 1
23 LOT P552273230 A= Seal 1
2 4 LOT P552273240 O—S~XTYy ¥ Bearing 1 1535422217
25 L07 P552273250 O=3~_71) s Bearing 1 15334NJ218
26 L0O7T P552273260 FHi b Bolt 1
27 LO7 P552273270 F347F+¥ Gear 1l
28 LO7 P552273280 AR HEL Bolt 1 M10X45L
29| LOT P552273200 | Asi—%—H—@  Adapler 1
30 LO7T P552273300 AFAPMTw vy Washer 1
33 LOT P552273330 FI b Bolt 12 M12X120L
3 4 LO7T P552273340 ThES Washer 12 M12
35 LOT P552273350 NABARTHEIL B Bolt 4 M12X40L
o

— 198







EERA AT IVE—-F
Hydraulic 0il Motor For Slewing

it E B : 154 | 1@
ﬁxef Eﬂ1='a.:-“ts :f;., : ’ Parts Hafe " i‘,lgn:: ﬁtﬁ‘;ﬁ} ﬁ;emrk:?
L07 P552272000 | fEEAAALE—2F Hydraulic 0il Notor 1
For Slewing
1 |L07 P552272010 Tﬁ—.}‘j"ﬂ‘?? Block 1
2 |L0T P552272020 | 2702 Inauy Spring Housing 1
3 |L07 P552272030|A797)n9n) Bearing Housing 1
4 |L0T P552272040| AA¥¥ T b Shaft 1
5 |L0T P552272050| KFL—} Plate 1
6 |L0T P5522T72060| 75 ¥ Flange i
7 |[L07 P552272070 |7 FL =} Plate 1
8 |L07 P552272080(—%YU—23LT  Valve 1
9 |L07 P5522720090| FyZHK-V 1
10 [L07 P552272100 | #AWH Ky 2KV 1
i1 |LOT7 P552272110| EX}F Y Piston 1
12 |L07 P552272120| A vF—na-2 Inner Roter 1
13 |LO7 P552272130| 7% —-n—% Quter Roter 1
14 |LOT P552272140|0—73 Roller 1
15 |L07 P552272150| #A ¥ —Jb Dust Seal 1
16 |L0T7 P552272160|+%w 47w 7 »% Back Up Ring 1
17 |L0o7 P552272170| XUV X-RBing 1
18 |LOT P552272180 | BEEAZ — Collar 1
19 |L0O7 P552272180| ST+ 7| Valve Shaft 1
20 |LO7 P552272200| x—-A7L—F Nape Plate 1
21 |[L0O7 P552272210( 34 /35 Spring 9
22 |LOT P552272220| 74 AZHE Disk Plate 1
23 |L07 P552272230 | 7-A-o-3470/ Rolling Bearings 1
94 |LO7 P552272240| F4 AZ7IEA Disk Plate . T
25 |L07 P552272250 | EE#EiR Friction plate 8
26 |LOT P552272260 | *h BAY-M3I- Seal Collar 1
27 |LOT P552272270| M4 0+w b Nut 1
28 |LOT P552272280| XFY Y Spring 1
29 |LOT P552272290( F— Key ) |
30 |LOT7 P552272300| AN-—% Spacer 1
31 |LOT P552272310| RSV FE Spring Pin 2
32 |LOT P552272320| =—-Fio-75 Needle Robber 1
33 |LOT P552272330 | $5K Steel Ball 1
34 |LOT P552272340 | F=NXTVY %  Ball Bearing 2
35 |LO0T7T P552272350|=—-Filo-73 Needle Robber B
36 |LOT P552272360 | Fi{is}/sia Bush 1
37 |LOT -P552272370| CHUXw I Rivet 2
38 |L07 P552272380|0-Y Y 0-Ring 1 HsTO
39 |LOT P552272380| 00—V ¥ 0-Ring 1 Hs80
40 |L07 P5522T72400| 0=V 7 0-Ring b

-201—

BsT0

1—




L R EEEE————SSSS
EEE M o o e — r

HYDRAULIC OIL MOTOR FoOR SLEWING
L
e e

T

12)(7)(10)(19) ()
‘ !
¥ g
g ey & G ATh s
] " -_—‘_::I-%EI:‘ =
= TR THi 1 q
| I; ]

1

——r——-- - S o —— —

o |
—c

=1

g J

|7 jiniviviii

=202-




EEAAAILE-F
Hydraulic 0il Motor For Slewing

=] o 18% | 180 a3
el R = paco (aan) N
41 [LOT P552272410|0—Y ¥ 0-Ring 1 Hs30
42 |LOT P552272420|0-y ¥ 0-Ring 1 Hs90 ¥
43 |[LOT7 P552272430| F+ v FRAZ Y 2— Cap Screw 8 12,97 W
44 |LOT P552272440 | %4+ v FXZ Y~ Cap Screw 4 12,91 o
45 [LOT P552272450 | §ika 752 Plug 1 fe
46 [LO7 P552272460| YAAER Plug 2
47 |LOT7 P552272470|=-FiLo-35 Needle Robber 2

l—

/

— 203~ -




HYDRAULIC OIL MOTOR FOR SLEW]NG

—_—

L3<3353 25

=i
il
!
1
|

! wol@g!ak

- 204—

v




FANE -3
OIL COOLER

57 8 ¥ & & 8 & b E=1 ¥R &S| 1M | & E
Key Parls No. Parts Name Fﬂﬁ %&? Remarks

MOO P639184000| AN —5 0il Cooler Ass'y 1 | 65 |A0A-E3024-RRa8
1 [MOO P639184010|5Vx—% Rdiater 1
2 [MOO P639184020| 77> Fan 1
J |MOO P639184030| E—4— Moter 1 P§-402582
4 [MOO P639184040|% IR Plate 1
.9 | MO0 P639184050| 774 —v>¥  (asing I
6 (MO0 P639184060| 7—4 Arm 1
7 MO0 P639184070|5Ux—2(2@H:  Cover 1
8 [MOOD P639184080|=#>F Stand 2
9 |MOO P639184090| 3 ¥ —#E{F+H/N FBolt 4
10 |[MOO P639184100|+ v} Nut. 8
I1 |MOO P639184110| x=—% Spacer 4
12 |M0O0 P639184120| ®—#EmfHENLF  Bolt 4
13 |MOO P639184130| 7—LEfFHENLF  Bolt 4
14 MO0 P639184140| +« b Nut 4
15 |M00 P639184150( 774 —=v>¥  Bolt 8

Efs A b

16 [MOO P639184160| X% > FEIFH#L b Bolt 4
17 |M0OO P639184170|#+w b Nut 4
18 [MOO P639184180( LT va Bush 1

—-205—

1




Ay —-5
OIL CODLER

16

17

F

E—é— i .
7 T]\IE

H;%J

&

] o= .mhal -.._. .__“m_.ﬂ_ %
/hl = % J. “ : Inn-.l
B e e
A Y 4l Y —
§ |

I
|
]
I
I
“
i :
“ |
|
|
|
I
|
“

“_ 5 - W o ] .

| ..,.“.ma | E%Eﬂ’n d___.I |..l_ Dﬂnm_m_._

S 2y C et |

10
7

11

—206—




e

TEMELH
RELIEF VALVE FOR AIR CLEANING
" = | &% | 1@ -
HKET% -ﬁp;r‘:g :J' ' "’ ;:”S Naf" " ;irl gl'l:‘lr l‘ll:el;gr? mRema.rkf
L50 P535418000 | ZRMELI ML Relief Valve Ass'y 1
I [L50 P535418010 | ifhE Spring Case |
2 |L50 P535418020| 4 g Valve Seat 1
3 |L50 P535418030|F & Valve l
4 |L50 P535418040|FHF Spindle l
5 |L50 P535418050|1if hH Spring 1
6 |L50 P535418060| Fi&idh= Spring Plate 1
7 |L50 P535418070| E&piths Spring Plate |
8 [L50 P535418080 |8l Adjusting Screw 1
9 |L50 P535418090|wy s+ k Lock Nut 1
10 |L50 P535418100| %+ Cap l
Il [L50 P535418110/|%8 & Name Plate 1
12 |L50 P535418120| Y~Xy} Rivet 2
13 [L50 P535418130| # 24w | Gasket |
14 |L50 P535418140| =24 w | Gasket l
I5 [L50 P535418150| —pyo¥ Seat Ring |
16 |L50 PS535418160|+wbxoYa Set Screw 1

=207-




. i

RARLHF
FOR AIR CLEANING

RELIEF VALVE

—208—




S (ELHf)
DISTRIBUTER VALYE WITE RELIEF VALVE

i - 15% | 1 @o
Wr | o e Y e i I
L56 P537336000 | &84 (LL&JFF) Distribute Valve Ass'y | 2
HliLon With Relief Valve

L56 P537336990 | 4EFHIS Distribute Valve Ass'y| 2
1 |L56 P537336010| ftidips Body 2
Z |L56 P937336020| 4 Valve Distribute 2
d |L56 P537336030 | 484 Valve Distribute 2
4 |L56 P537336040]| 44f# Valve Distribute 2
9 |L56 P537336050| x4« k Gasket 8
6 |[L56 P537336060] R8BS Body 2
7 |L56 P537336070| £k Bolt 4
8 |L56 P537336080| w44} Lock Nut 4
9 |L56 P537184090| %4+ Valve Relief 12

=209 -




srEet (BRETT)
DISTRIBUTER VALVE WITH RELIEF VALVE

J,_ﬁ N \ N
e | A
9T %

1A I8k 2 e

® .=
e L
W@

\\ : ﬂ/

=210-



TOTF—FHA M Ne—%
0il Moter For Agitator

= 1 168 | | Mo

F’;e:} @I;a::s ::. ? : I:arts Namze * ﬁﬂh:{ ‘,,;E,",%’ ﬁl'Ftermarlu;ﬂ?
LO7.P536618000| MEE— 58S 0il Motor Ass'y i | i

I [LO7 P536618010(H—F7ows Portbrock 1

2 |LO7 P536618020| 75> Flange 1

3 |L07 P536618030| v+ 7 F Shaft 1

4 |LO7 P536618040| o—%1y—si) Rotary Valve 1

5 [LO7 P536618050( 7L —F Plate i I

6 |[LO7 P536618060|A>+—o—%—  [nner Rotor |

T |LOT P536618070( 7% %—u—%—  (Quter Rotor 1

8 |LO7 P536618080| 4 +% — Cover 1

@ |L07 P536618090| v—nyvyr Sealring 1

10 |LOT P536618100|47#HEF4 Sub Body 1

11 |LO7 P536618110| Ky 22— Dogbone 1

12 |LOT7 P536618120| Fuw 24— Dogbone l

13 |L0O7 P536618130(++ k : Nut 1

14 |LO7 P536618140|% — Key 1

15 [LO7 P536618150| m~—+ Spacer 1

16 [LO7 P536618160(RFTyvy Bearing 1

@ |L07 P536618170|X—yy¥ X-Ring 1

@ [LO7 P536618180| /%927 7Y Y% Back Up Ring 1

® [LO7 P536618190|A1—u 0il Seal 1

@ [L07 P536618200| 0—1 » 0-Ring 3

@ [L07 P536618210[0—y ¥ 0-Ring 1

@ [LO7 P536618220| 0=y vy 0-Ring 2

@ [L07 P536618230|0Q—y v 0-Ring |

@ |L07 P536618240|0—y v 0-Ring 1

25 [LOT7 P536618250| L Pin 2

26 [LO7 P536618260|M % Steel Ball , 2

2T |LO7 P536618270|F = #s3L7 Check Valve Body 2

28 |LO7 P536618280| <% % h Magnet 1

29 |LO7 P536618290(# U k Bolt - 4

30 [LO7 P536618300|a — 5 Roller 2

31 1LOT P536613310|0 — > Roller 5

32 |LOT7 P536618320|F 5 » Plug 1

33 |LO7 P536618330|# o + Bolt 8

34 1LO7 P536618340|8 iF Name Plate l

% |L07 P536618350| kL Pin 2

36 |LO7 P536618360| ¢ v Pin 2
LO7 P536445900| »—n%.y b Seal Kit 1 @, O~®

(V¥yE—52)
LO7 P536462900] —iw h Seal Kit I O~®
(V4 7 MED)

-211~

B e s e B Y



™oL
B
W
2T
J.l..ﬂ
* &
mF
s
"=
n=
_f_.“_

62 8 SL | ¥ LLOS g Ig g 1] 71

i

i

02 6 €1 91 0l €22 11 gL 61 & ¥l

—212~=

o
0 | P T -
| | S E— =
S : ;
B Hbo e e
| (O {1 )
< e DR oo |
T R = HE
| AR =
| ARIRES: -

¥e

e M )

j =
I I S

&

8e




ToRUABY =707
Relief Valve For Qutrigger

= # & F 5 B @ & IK | &% | B3k | Z

Key Parts No. Parts Name Uty | Ke Remarks
L52 P639294000|7whMUMNEIY—T7250L7F 9 RD1-02T-HD-330

Relief Valve For Outrigger

1|L52 P639294010 |4 Body 1

2|L52 P639294020|—F Seat 1

3|L52 P639294030 |+FXwwb Poppet 1

4|L52 P639294040 |HMF Guide 1

5|L52 P6309294050 |RFYUIE Spring Seat 1

B|L52 P6398294060 |AFYZ7EL Spring Push 1

TIL52 P639294070 | RVFvu? Polycap 2

8(L52 P639294080 |RFYY Spring 1

9|L52 P639294090 |F+ v iaEAY Screw 1

10|L52 P639294100 |X=L7L—} Name Plate 1

11|L52 P639294110 |fTAs% Hammer [ron 1

17|L52 P6392984170|0-Yy¥ 0-Ring 1 1A-P6(4D-P6)

18|L52 P639294180|0-Yx¥ 0-Ring 1

1A-P20(4D-P20)

—213=

y - 1T o —



T RUMNEY Yy < Tai

11

17 6

R

18

10

11

RELIEF VALFE(DUTR[GGER)
_-______———_____

F+ o7

!

=214—




